PARTS CATALOG

Pub. No. 000YO0T2371




VRNMAR DIESEL TRAGTOR

MODEL YMiI3S
YMI3S D

YRMISS

YMISS D

First Published : March, 1976

First Revised: Novernber, 1976
Second Revised: May, 1978
Puh, No. 2K001E1121 Third Revised: March, 1980
Pub. No, 000Y00T 1588 Forth Revised: March, 1986
Pub. No. 000Y00T 2371 gﬁgh Revised:  April, 1990
ifth

YRNMAR INESEL ENBINE CO.LTD.



HOW TO USE THIS PARTS CATALOG

This Parts CATALOG contains all parts of YANMAR Mode! YM1565(B)/YM135(D) tractors manu-
factured after February, 1976 and is classifying those parts into groups as shown by the index.

Each illustration is followed by the corresponding page of text {list of parts}.

In your order sheet, never fail to clear the pertinent tractor model, tractor serial number, engine
model and engine serial number as well as the name and part number of the parts you want so

that you will be supplied with the right parts.

Model

YM155
YM1550 ..
YM135

YMI35D e

e NOTE:

2-wheel drive
4-wheel drive
2-wheel drive
4-wheel drive

Parts of which Part No., Description (Part Name) and Q'ty/Unit are crossed out with single
line in each case are abolished and no longer available. Please order your replacement parts

by new Part Nos.

Example:
inter-
Part No. Description Q'ty/Unit change-
ability
-184340-26360 ——SHAF T —connecting % £—
194340--26361 SHAFT, connecting 1 N

The part of which Part No. is 194340—-26360 is abolished and no longer available. Order the
corresponding replacement part by 19434026361,

At Text {list of parts)
® Column “Refer. No.”" . ...............

e  Colum “Description” . ... ............

A) Part Name

“Refer. No.” is corresponded with a sketch bearing
the same number in the illustration.

“Description” column  includes Part Name,
Dimensions, etc.

In case of an assembly of part, each component part is listed in the “Remarks” column

and maked Refer. No.
B} Dimensions

Abbreviations representing dimensions in this parts fist are as follows:

¢ : circumference
d . diameter

h : high or height
id : inner diameter
2 lenyth or long

Coa: length, overall
od : outer diameter

PF : pipe screw diameter {parallel}
PT : pipe screw diameter {taper)
sd : screw diameter

t o thickness
w : width or wide
z : number of teeth

Column 'Q'ty”’
The quantity in this column shows the pieces of the part used in the section of each engine.

Column “Sales Unit”
“Sales Unit” column indicates the pieces which are contained in a packing case. Accordingly,

place an order at sales unit or multiple of it.
{Example: Sales unit 10 —--—— make your order by 10, 20, 30 ————— B

Column “interchangeability”
The interchangeability of parts for the current type of the YANMAR YM135(D}) YM155(D)

with those of the previous type is classified as follows:

R : Interchangeable.

S :  Not interchangeable.

N : Interchangeable, however the part with its given part number is different but the part
for the old type will not longer be available.

Z . Discontinued part.

W Partincorporated only onto the current type, not existing on the old type.

F : Interchangeable, but subject to the “Remarks”

K : Changed gquantity.

Column ""Remarks’””

This column shows.the modified part and the assembly sales part.

Under the *’Remarks’’ column, Tractor No. from which a particular change is made is indicated
with the pertinent mark [1], [2], [3], [4] or [5] having the following reference.

Mark
Model (1 (2] (3] (4] (5]
YM155 50001 ~ — 50030 ~ | 51001 ~ | 51949 ~
YM155D 50001 ~ — 50304 ~ | 51001 ~ | 65799 ~
YM135 50001 ~ — 50002 ~ | 51001 ~ | 51532 ~
YM135D 50001 ~ | 50082 ~ |50151 ~ | 51001 ~ | 51682 ~




COLORING

Some parts are painted in colors according to the models, specifications, and their destinations.
In this parts catalog, colouring s clasified into ten variations and shown in abbreviated codes

as below.

Coiour code Color
K Metallic calm green
M Silver
P Green
o} Cream
R Red
W Frosted black
X Black
Y Yellow
U Plating

The colour of a part is denoted by the colour code suffixed to an ordinary part number :
Example : Fender (L} 1894195-62110-R
!
i
Red

When ordering painted parts, please designate part colours in your order sheet by suffixing

one of these color codes to the part number you want to order.

LOCATION OF ENGINE LABEL & TRACTOR LABEL

CLUTCH HOUSING
/

TRACTOR LABEL



CONTENTS (1)

Page
SPECHTICAtIONS coeit it i
Power Transmission Structural Drawing .....co.oocooiiiiiiiiiiinii i iii
Engine Sectional View (1) v
Engine Sectional View (2) vi
Engine Sectional View (3) vii
Engine Sectional View (4 ) ..ooioiviiiiiiiii i e viii
R ALy T = o | 1 PPt ix
Travelling Transmission Sectional VIiew (1) i e riieaeaeeees xii
Travelling Transmission Sectional VIew (2} c.vvieiiiiiiiiiiieiiee i s xiii
Travelling Transmission Sectional VIew (3) coveeiiriiiiiiiniiiniiriiecieiireeerne i rieerieenas Xiv
—Components —
1. Cylinder BlOCK .. vt e 1
A CT-Y- T O Tt OO N
3. Cylinder Head .o e
4. Air Cleaner & Silencer
4A. Air Cleaner (with Pre-cleaner) [Optional Parts)......cccccoivieriivniiiiineenroes yal
5. Camshaft oo 25
6. Main Bearing & Crankshaft .........oooiiiiiiiiiiiii e, 27
7. Piston & Connecting ROd....o.coviiiiiiiiii e 3
8. Lubricating Oil System ..ot 33
9. Cooling Water System . cooiiiiiiiiiiiriiiii ittt e er e ee e ve e e e 37
10, Fuel Injection PUMP ...t e e 41
11, Fuel Injection Valve ..o 45
12, Fuel Ol System .o e e eae e e e 47
13, GOVENOr SYSLEM iviiiiiiiiiiiiii it ee e ee e e e e e st e e e ennees 51
14. Electric Starting System.....cocoiiiiiiiiiiiiiiiie e et e 55
15. Starting Motor (Maker  HITACHI) ..ot aeeena 57
16. Generator (Maker : KOKUSAN) .ooiiiiiiiiiiiiiiciin e

17. Thermostarting Equipment & Silencer (Optional)

103.
104.
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.

32.
33.
34.
35.
36.
37.
38.
39.
40.
41,
42.
43,
44.
45.

CONTENTS (2)

Page
Repair Kit (For Engine) ....cccooiiiiiiiii e 67
Gasket Kit (For ENgine) ..o e 89
Engine Control (Except ENGL.AND) [YMI155, YMI55D] .o, 73
Engine Control (ENGLAND) {YM155, YM155D) 75
Engine Control 7YM135, YMI35D] it 79
Fuel Tank (YMI55, YMIS5D] .o 81
Fuel Tank [YMI35, YMI3EDI L.t 85
Front Axie (For YMI55) Lo e e 89
Front AxIe (For YMI35) ot 93
Front Axle (For YMIBBD) iiriiiiniiir o irece e ee e ceerenaene e eacennen 97
Front Axie (For YMIBBD) i e e e e e 103
Front Axte Interior (YMI55D, YMI3ED) . o 109
Steering System (YM155, YMI55D) .o 117
Steering System (YM135, YMI35D) oo 121
Cilutch (Except FRANCE & PORTUGAL) [YM155, YMIS5D) .oooooerienes. 125
Cluten (FRANCE & PORTUGAL) TYMI155, YMIBED Lo, 13
Clutch (U.S.A) [YMI35, YMI35D) ittt 137
Clutch (FRANCE) [YMI35, YMI35D] weoverrrecrorereeeeeoeneereraeoeerenenns
Transmission Case & Cover (Except ENGLAND) .. ..oocooiiiiiiinniiiiin.
Transmission Cace & Cover (ENGLAND) [YM155, YM155D]
Transmission Interior (Except ENGLAND) [YMI155, YMI155D] ..coeeeens 159
Transmission Interior (ENGLAND) [YMI155, YMI155D] .oooviiviiviiniinnnen, 165
Transmission Interior [YMI135, YMI35D] ..ot 169
Transmission Control [YMI55, YMIBED T oot 175
Transmission Control [YMI35, YMI35D ] oo eee 181
Rear Axle (Except ENGLAND) [YM155, YMI585D) ..., 187
Rear Axle (ENGLAND) [YMI55, YMI55D] oo 193
Rear Axle [YMI35, YMIZEDT .ooeii ot oeeeeeeees e e eeeee e 197
Differential LLock {(Except ENGLAND) [YMI155, YMI55D] ..o, 203
Differential Lock (ENGLAND) {YM155, YMIS5D) oo, 207



46.
47.
48.
49.
50.
51.
52.
53.
54.
55.

57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.

CONTENTS (3)

Page
Differential Lock [YM135, YMI35D] coriiiiiitieiie et et ee i iaeneerenneneneeranees 209
Brakes (Except PORTUGAL) [YM155, YMI55D] cooiiiiiiiiiiiiiiiiiiniii s 213
Brakes (PORTUGAL) [YMI55, YMISSD] ooveviieerieieeieeeneesensasensesensnnenenas 217
Brakes [YM135, YMI3BD) ooiuniiiiiaeeiitaae et eee e ceneaeean e et e e rne e seeme e emanaae 221
Front & Rear Tires (U.S.A & S.AFRICA) [YMI55) . iiiiiiiiimiiniiiin e 225
Front & Rear Tires (U.S.A & S.AFRICA) [YMI55D ] .ouiiiiiiiiiiiiii i 229
Front & Rear Tires (FRANCE, ENGLAND & PORTUGAL) [YM155].cccovevvnenene 233
Front & Rear Tires (FRANCE, ENGLAND & PORTUGAL) [YM155D] ............ 237
Front & Rear Tires (U.S.A) [YMI35] tiiiiiiiiiiriiiirtieeie et tr e e er e 241
Front & Rear Tires (U.S.A) [YMI35D] oiuriiiiiii e ee e e e e 245
Front & Rear Tires (FRANCE) [YM135) it 249

Front & Rear Tires (FRANCE)
Hydrautic Lift ...............

[YMI135D] .o ... 253

Hydraulic Control Valve ...
Hydraulic Piping ... oreein e ... 265
Electric Parts (U.S.A & S. AFRICA) [YM155, YMI55D]...
Electric Parts (FRANCE) [YMI155, YMI155D] ...
Electric Parts (ENGLAND) {YM155, YMI155D] ....
Electric Parts (PORTUGAL) [YMI155, YM155D) .
Electric Parts (U.S.A) [YM135, YM135D]) ......... ... 285
Electric Parts (FRANCE) (YMI135, YM135D] ...
Hood (U.S.A. & S. AFRICA) [YM155, YM155D) ....
Hood (FRANCE) [YM155, YMI155D] .....cceeeeennn ... 299
Hood (ENGLAND) [YM155, YMI155D)
Hood (PORTUGAL) (YM155, YMI55D) ...
Hood (U.S.A) [YMI135, YMI135D] ............ ... 309
Hood (FRANCE) (YMI135, YM135D] ..
Fenders, Steps & Seat (U.S.A, & S. AFRICA) (YM155, YMI155D) .oveevrenrennenene nz

74.
75.
76.
77.
78.
79.
80.
81.
82.
a3.
84.
85.
86.
87.
88.
89.
90.
91.
92.
93.
94.
95.
96.
97.
98.
9.
100.
101.
102.
105.

CONTENTS (4)

Page
Fenders, Steps & Seat (FRANCE) [YMI55, YMI55D] .cooiiriiciiiniinniiains 323
Fenders. Steps & Seat (ENGLAND) ([YM155, YMIS5D] .ooooiiiiiiiiiiiiiiiiniiinn, 328
Fenders, Steps & Seat (PORTUGAL) (YMI155, YMIS5D] ooooiniiniiiiininininian, 333
Fenders. Steps & Seat (U.S.A) [(YMI135, YMI35D] i, 339
Fenders, Steps & Seat (FRANCE) [YMI35, YMI35D) .cooiiiioniiineniniinnn, 343
Rear Hitch (Except ENGLAND & PORTUGAL) (YMI155, YMI55D] ... 349
Rear Hitch (ENGLAND & PORTUGAL) (YM155, YMI55D]) .oviiiiiiiiiniininnnnn, 351
Three-Point Hitch Category 1 (U.S.A, & S.AFRICA) ...ooiiiiiiiiniiini e 383
Three-Point Hitch Category 0 (Except, S. AFRICA) .....ciiiiiiiiiiiiiiiiiin e, 357
Throttle Pedal System (Except ENGLAND) ..ooiviiiiiiiiiiii i 361
Turn Signal Light (U.S.A) [YMI35, YMI35D]....ooooiiiiiiiiie e 363
WOFK LIERE coovee oottt eseeeteseeseee e s ee e e eaeses s ese st eass et e tesese st enea et st s s s er s 365
Rear-View Mirror(Portugal) [YM155, YMI55D . ccoiiiiiiiiniiiiiiiiie s 367
Rear-View Mirror (Except Portugal) [YM155, YMI55D] .ooiviiiieiiiiiniiiinnnes 369
Rear-View Mirror[YM135, YMI35D] it cea e 37
Rear Wheel Weight & Front Weight (Optional) .....ccccoviiiiiiiianierniniiinie e 373
LIS 161 T O PP SUPURE 375
TUPE THES [YMIBE] e eeeeeeeeeeeeeeee e eeeeeeeereeseeseseeeseeseseneas s s e e nanasenes e 377
TUrf Tires [YMIBED]  ooiriitoieeeirierer e ee e ernis aescenaasareesoeeetaaseennseecneanannnns 379
Turf Tires [YMI35, YMI3ED] ciiiiiiiiiiiei oot eeeen et raei e aeaene e neenenaaaeans 381
Front P.T.0. [YMI55, YMIS5D] ciiivieiieieiriimineniiiiiiinietniriier s e ser i s e eainns 383
Front P.T.O. [YMI35, YMI35D] .oiceiniiiriieiiieiriiimmiesiiitcrninneer b crrereeraa e 387
Labels (U.S.A) [YMI55, YMIBED] ceeeeeeeimereeeseeerisessissessaemeeesssssesesesesesessenans 391
Labels (S. AFRICA) [YMI55, YMIBED] .oorriiiiiiiiiiiiiiiiciicrresie e e 395
Labels (FRANCE) [YM155, YMISED] ..ovovovveieereeerseasessnsessseeensrsssesesessasenes 399
Labels (ENGLAND) (YMI55, YMI55D) oooveirieeeereiressnesensrnserensnnsesesesesscsons 403
Labels (Portugal) [YM155, YMIBED] .ooiiviiiimiiiiiiiiiiiiiinc e 407
Labels (U.S.A) [YM135, YMI35D] iiiiiieeiieenerirreerieeeennneeenesinetnaensennneannes 411
Labels (FRANCE) [YM135, YMI35D] .oiiieiiiiiiiiniiii et cinn e e 416
ROLL BAR (OPTIONAL) «vovvvsivseeemensassssessnssesssensossossssnseesscssiessessasinssneens 420



GROUP M.

4
44
47
48
49

5
30
33

31

CONTENTS (ALPHABETICAL)

GROUP_NAME

AIR CLEANER & SILENCER

ATR CLEANER (WITH PRE-CLEANER) [OPTIONAL PARTS]
BRAKES (EXCEPT PORTUGAL) [YMI55, YM155D]

BRAKES (PORTUGAL) (YM155, YM155D]

BRAKES [YM135, YM135D]

CANMSHAFT

CLUTCH (EXCEPT FRANCE & PORTUGAL) ([YM155,YM155D]
CLUTCH (FRANCE) [¥M135, ¥135D}

CLUTCH (FRANCE & PORTUGAL) (YM155, YM153D}
CLUTCH (U.5.A) [YM135,¥M135D]

COOLING WATER SYSTEM

CYLINDER BLOCK

CYLINDER HEAD

DIFFERENTIAL LOCK (ENGLAND) {YMIS5, ¥M155D]
DIFFERENTIAL LOCK (EXCEPT ENGLAND) {YM155, YMISSD}
DIFFERENTIAL LOCK [YM135, YN135D]

ELECTRIC PARTS (ENGLAND} {YMI55, ¥M155D]
ELECTRIC PARTS (FRANCE) {YM135, YM135D]

ELECTRIC PARTS (FRANCE) [YM155, ¥MIS5D]

ELECTRIC PARTS (PORTUGAL) {¥YM155,YM155D]
ELECTRIC PARTS (U.S.4) [YMI35, YMI135D]

ELECTRIC PARTS (U.S.A.& S.AFRICA) {YMIS5,YM155D]
ELECTRIC STARTING SYSTEM

ENGINE CONTROL (ENGLAND) [YMI55, YNI55D]

ENGINE CONTROL (EXCEPT ENGLAND) (¥M155, YM155D]
ENGINE CONTROL {YM135, ¥M135D]

FENDERS, STEPS & SEAT (ENGLAND) [YM155, YM1550]
FENDERS, STEPS & SEAT (FRANCE) [YMIS5, YM135Di
FENDERS, STEPS & SEAT (FRANCE) {YMI55, ¥M155D]
FENDERS, STEPS & SEAT (PORTUGAL) [YMIS5, YM1550]
FENDERS, STEPS & SEAT (U.S.A) (YM135,YM135D}
PENDERS, STEPS & SEAT (U.S.A.& S.AFRICA) ({YMI55, YM155D]
FRONT AXLE (FOR ¥M135)

FRONT AXLE (FOR YM135D)

FRONT AXLE (FOR YMI55)

FRONT AXLE (FOR YM155D)

GROUP Mo

CONTENTS (ALPHABETICAL)

GROUP NAYE

21
35

13

-
{

68

7

~r

59
o8
60
8
102
98
106
101
96

FRONT AXLE INTERIOR (¥M155D, ¥M135D)

FRONT P.T.0. (YM135, YM135D]

FRONT P.T.0. (Y¥155, YM155D]

FRONT & REAR TIRES (FRANCE) (YM135]

FRONT & REAR TIRES (FRANCE) {YMI35D}

FRONT & REAR TIRES (FRANCE,ENGLAND & PORTUGAL)
FRONT & REAR TIRES (FRANCE,ENGLAND & PORTUGAL)
FRONT & REAR TIRES (U.S.4.) [¥M155]

FRONT & REAR TIRES (U.S.A.) [¥YMi35B]

FRONT & REAR TIRES (U.S.A.8 S.AFRICA) [¥MI53)
FRONT & REAR TIRES (U.S.A.% S.AFRICA) [YMI53D]
FUEL INJECTION PGNP

FUEL INJECTION VALVE

FUEL SYSTEX

FUEL TANK [YM135,133D;

FUEL TANK [¥YMID5, 150D

GASKET KIT (FOR EXGINE)

GEAR CASE

GENERATOR (MAKER : KOKUSAY)

GOVERNDR SYSTEM

HOOD (ENGLAND) [¥M155, YMI55D!

HOOD (FRANCE) (YM135,¥YM135D]

HOOD (FRANCE) [¥nm155, YM155D]

HOOD (PORTUGAL) {YML5S, YM1550]

HOOD (U.S.A.) [¥¥135, YM135D]

00D (¥.5.4.% S.AFRICA) [YMI55, YMI55D]
HYDRAULIC CONTROL VALVE

HYDRALLIC LIFT

HYDRAULIC PIPING

LABELS (ENGLAND) [YM153, YM155D]

LABELS (FRANCE) [¥4135, YM135D]

LABELS (FRANCE) [YM155, YM155D;

LABELS (PORTUGAL) [YM155, YM155D}

LABELS (S.AFRICA) [YM155, YM155D]

LABELS (U.S.4.) [YN135, YM135D)

LABELS (U.5.4.) {YMI55, YMI55D]

T¥M155t

{yu1550!



CONTENTS (ALPHABETICAL)

GROUP N GROUP NAME
8 LABRICATING OIL SYSTEM
6 MAIN BEARING & CRANKSHAFT
7 PISTON & CONNECTING ROD
42 REAR AXLE (ENGLAND) (YML55,YM155D]
41 REAR AXLE (EXCEPT ENGLAND) {YM155, ¥M155D]
43 REAR AXLE [YM135, Y¥135D]
80 REAR HITCH (ENGLAND & PORTUGAL) [YM155, Y¥155D]
19 REAR HITCH (EXCEPT ENGLAND & PORTUGAL) [YMI55, YMIS5D;
87 REAR-VIEW MIRROR (EXCEPT PORTUGAL) [YM155,YM155D]
86 REAR-VIEW MIRROR (PORTUGAL) [YMLS3, Y§1550]
88 REAR-VIEW MIRROR [YM135, YM135D]
83 REAR WHEEL WEIGHT & FRONT WEIGHT (OPTIONAL)
103 REPAIR KIT (FOR ENGINED
105 ROLL BAR (OPTIONAL)
15 STARTING MOTOR (MAKER : HITACHD
29 STEERING SYSTEM (Y4135, YMI35D)
28 STEERING SYSTEM (YM155, YML55D)
17 THERMOSTARTING EQUIPMENT & SILENCER (OPTIONAL)
82 THREE-POINT HITCH CATEGORY O (EXCEPT S.AFRICA)
81 THREE-POINT HITCH CATEGORY 1 (U.S.A.& S.AFRICA)
83 THROTTLE PEDAL SYSTEM (EXCEPT ENGLAND)
90 TOOLS
35 TRANSMISSION CASE & COVER (ENGLAND) [YM155,YM155D]
34 TRANSMISSION CASE & COVER (EXCEPT ENGLAND)
40 TRANSMISSION CONTROL [YM135, YM135D]
39 TRANSMISSION CONTROL {YM155, YM155D]
3 TRANSMISSION INTERIOR (ENGLAND) [¥M155,YM155D]
36 TRANSHISSION INTERIOR (EXCEPT ENGLAND) (YM15S, YMI55D]
38 TRANSHISSION INTERIOR {YM135, YM135D]
93 TURF TIRES [YM135, YM135D]
91 TURF TIRES [¥M155]
92 TURF TIRES [YM153D]
84 TURN SIGNAL LIGHT (U.S.4.) [¥M135,¥M135D]

85 WORK LIGHT



SPECIFICATIONS

Model

YM155 l YM155D

YM135 YM135D

Dimensions

Overall length

2-wheel drive 4-whee| drive

2-wheel drive 4-wheel drive

with 3-point hitch .. 99.2" 91.7" 93.1"
{2520 mm) {2300 mm) {2365 mm)
without 3-point hitch .... 81.3" 73.0" 74.4"
{2065 mm) (1855 mm) {1890 mm)
Overall width 37.8" 35.4"
{956 mm) (800 mm)
Overall height
to muffler end 64.8"
(1645 mm}
to steering wheel . 457" 445"
{1160 mm) {1130 mm}
WHEEE DESE  vcevvreveeseensscrresssseesesesss et st eesssrases s ensis s 488" 457" 48.9"
{1240 mm) (1180 mm} | (1240 mm)
THEAU FTONT vecreriveererrninrienisereseesees e sresesens s s 28.7 l 29.3 26.4 29.3"
{730 mm} {745 mm) {670 mm) {745 mmy)
TrEAU FBAT  oooveeeermcereinreciesvesenaes e seesesnm s sesssress s e 27.6~33.5" 23.6 ~31.6"
{700 ~ 850 mm) (600 ~ 800 mm}
Ground clearance
Front axie 12.0" 9.8" 12.2" 9.6"
{304 mm) (250 mm) {310 mm} {245 mm)
Drawbar ......o..oceoeeecueiermermseeeserioneneee 10.4" 10.4” 9.6" 96"
(265 mm) {265 mm) {245 mm) {245 mm)
Weights
Total Weight oo 1057.3 |bs. 1145.4 ibs. 991.2 [bs. 1090.3 Ibs.
{480 ka) (520 tg) (450 kg) {495 kg)
Front 480.2 Ibs. 563.9 |bs. 4493 1bs. 535.2 lbs.
(218 kg) (256 kg) (204 kg) (243 kg)
REA i §77.1 Ibs. 581.5 Ibs. 541.9 ibs. 555.1 tbs.
{262 kg) {264 kg) {246 kg) {252 kg)
Engine
Model 2TR13A 2T73A
Type .. Vertical, water cooled, 4-cycle diesel
No. of cylinders ...
Piston displacement ............. 40.4 cu. inch 38.3 cu. inch
{662 cc) {627 cc)

Bore x stroke ...

Max. bare horse power

Compression ratio ....

2.953" x 2.953"
{75 mmx 75 mm)
15 HP at 2700 rpm

23:

2.874" x 2.953"
{73 mm x 75 mm)
13 HP at 2700 rpm

Capacity

Fuel tank ..

Cooling system
Crankcase

Air cleaner

Transmission-hydraulic system

4.0US. gal.. (150t}
08 US.gal. (3.21tr)
06 US.gal. (2.41tr)
Dry type
25U.S. gal. | 24 U.S. gal.
(9.5 itr.} (9.0 Itr))

25U.S gal. (9.51tr)
08U.S. gal. (3.21tr.}
0.6 US. gal. {2.41tr}
Dry type
2.5U.S. gal.| 2.4 U.S. gal.
(9.5 1tr.) (9.0 ttr.}

T

Model YM165 { YM1550D YM135 | YM135D
Electrical system

Battery 12V — 35 AH

A.C. generator . 12V —110W

Starter motor 12V - 1.2kW

Thermostart {Optional) ... 12V - 13A
Clutch Dry single disc, mechanical type

Mechanical, constant-mesh/selective-mesh gears combination
6-speed for forward, 2-speed for reverse

Transmission

Final drive Spiral gears reduction drive

Differential tock Foot operated mechanical lock

Travel speed

FOrWATG oo et Ist 0.67 mph .. 0.71 mph ...
2nd 1.13 mph 1.20 mph
3rd 1.65 mph 1.75 mph
41h 3.37 mph .. 3.57 mph
5th 5.73 mph .. 6.07 mph

6th 8.36 mbh .. 8.84 mph
REVEISE it st 0.82 mph .. { 0.98 mph
2nd 4.67 mph .. 4.95 mph ...
Brakes Dry, internal expansion mechanical type
Tires ° .
FIOnt i 4.50-10-2 ! 5-12-2 | 4.80-10-2 l 5-12-2
ply rating ‘ ply rating l ply rating | ply rating
REBE  oeiir et e 8-16-4 8—16—-4 | 7-16—4 | 7-16-4
ply rating l ply rating ‘ ply rating ’ ply rating
P.T.0.
LT o T O U OO OO RPOTR USSP .. SAE 1-3/8 inch

Direction of rotation Clock wise viewed from driving end

Speed d 770 rpm {at 2540 rpm engine speed)
Power lift
Y B et iee e et et ee et e e eetee e e e e et aran st h e e e ae s Shb e oh e e es o be st £ ea g et re et e s v s e e ne e e aaea e Hydraulic, 3-point hitch

Category O or 1 with select control

Max. tift capacity . 926 ibs. {420 kg)

Drawbar Offset type




YM155/YM155D POWER TRANSMISSION STRUCTURAL DRAWING

TIRE 5-12
{YM155D)

TIRE 4.50-10
(YM155)

rpm

15 HP/2700]

ENGINE

TIRE 8-16

N
N~

il

BRAKE

L1

14

YM135/YM135D POWER TRANSMISSION STRUCTURAL DRAWING

TIRE 5—12

{YM135D) ‘

TIRE 4.50-10
(YM135)

-

0
rpm

ENGINE
13HP/270K

9} |
|
|
;
u -

| 9 S——

tr—

One-way Clutch

24T[;L1:

TIRE 7-16

o

!

[

|

:Dm:TT:fﬁ 24T t

Only YM135D

TIRE 7-16

BRAKE

LT

==
BRAKE

|
L.I.
G
w
o
b

I



2TR13A ENGINE SECTIONAL VIEW (2) (YM155/YM155D)

2T73A-2TR13A ENGINE SECTIONAL VIEW (1)

Rocker Arm

Air Cleaner

Fuel Injection  Valve

15t Silencer

/Z nd Silencer

Radator

Suc. Valve

Push Rod

Cytinder Liner

Piston

Generator

Connecting Rod

$
=
®
7]
o
2
5
O

Starting Motor

Dipstick

Crankshaft

posssihsenij

%]UZD’

s

vi



2TR13A ENGINE SECTIONAL VIEW (4 (YM155/YM155D)

2T73A ENGINE SECTIONAL VIEW (3) (YM135/YM135D)
T
Prevc\eaner\/ 3 .

Rocker Arm
Bonnet Fuel Injection Valve

Air-cleaner

{o#l bass type)} ~

A Cleaner

Silencer

f‘

Rocker Arm
; Fuel tnjection  Valve /'
i

| -2nd Siiencer

Bonnet

'__.——J 1st Silencer
: |

1L el
Cyhnder L.ner7
Piston i
!

Connecting Rod

Cyiinder Liner T

! Ho 7SN
i \
P e |1 1 i/
/ |
! [\ ;
Y i
PR sl
1y 1 i
= f |

Piston ]

Connecting Rod—

viii

vii



= g
AHFLIVE anig B
oo S —
— HO 1 uagIg )
+ 0LvH3INIO HOLIMS NHOH _
QHOO SNNIN 249
u- U AY3Llvae - NHOH
28
I =
0w £0) =
Ss wolias N CETEN pog/moiiaK s
9Ad )
g< WILEYLS HOLYINO3Y v et LHOIT 'SS3Ha 0 'S§34d 10 ..._..
TS
H o 2um U9z n YR FEYTEITY UA@U
19 10 MO||BA fUBDID LHOIM HOLIMS
gt ) HOLYOIaNI dWIL HILVM
d JWIL HILYM
W W ABILIVE X
,
o ﬁzwm
a HOLIMS NBL
o HiLBvisS
s AL34VS
BTILM
au 0B .
p UM /HoRIg ~
m SliM /H0RIG . oo ®5 anig 1HDIT QvaH %
Vol
1HOIT & WMMB 5@ 8 /MOB A UM 3or|g
M 31vd @, Vo5 ,m@ ® /MOl1aA JmOlIaA yoeig
1
o< 30N301 worg HOLIMS o ®-
M‘ 1537 —— TIVNDIS NHNL © H HOIY
3 1G4 /U320 SaIenT | o HoLms Lo HOLIMS LHOIT QY3H
i
(6] K XoeiB /eng F _
Z YA 1 . L
= G55 TD/MOTIA ;
= (
= , -
< .
@ il
LHOIH 2 i \
H UBsIn,/MOLBA
; o "
LHOIT VL h h _ ! KRN ot
» 1HDI L fo oo i m e o m o
YNDIS NYNL H3IIANOD  MHOM N By
LHOIT 3AIS *ERIT 0 m.wtmpwmu
»
TYNDIS NHENL
HOLIMS
pay n Pay m zozrm.%m uaaID
= uaal
e < 5o L >
Live «
o o[ :
ﬂ - ¥ MOIBA K w30
QHOD SANTW NHOH
AHILLYD 2 =
2 ®)
~ mﬁ LUEFN \I/ MOIIBA N Pay/MOIIaA 2
2 C } o -0 o{ 3}
H
= - (Q3) WV LOTId Junssaoa S
< L e —smd 25 3uNS$3Hd 110
noun E il g
H
< w Q¥0J SN1d AHIL1vE 33
o g < MO[12A MO
s 1 A an1G/MOIIBA =
@ pad
2 (= ; T
o
= {Q3¥) Wy LOTId . HOLIMS
YILHVLS : - G - !
AL3dVS ~F g MOIRA Ty
oo e e BeIg/PaY
W Lo o> \Qed x
L2 oe| =
w w ym/pels o MMM LUV1SO oN7d aHyM/Pay
b (1s) 0 ¥ g Som WHIHL
> > pay/ussin 8 .MSR
S a X LHDINAVIH
% % MOf|a AJUBBID
- = MOJJ3 AJUBID EXCTTYYVELIS) - N
W 2 HILIMS N
> AYNDIS -
N
ni anym/pay
? 3
T e - i
e —— 5 ua2I \ e
vang Soeia/pen § i<
D L HOLIMS DNILHO
7 = RECT-TRITT ve a}UM/PeY
< <
. " ] R “ £ X08 3sN4 m
TS T.O 3 RECEE
Tt h o
A./ \_v A, _V __T@,.l.wrolz S 1HOITQY3IH
— ~ rd
= (HOLIMS/M)
JHOIHY 1437
OIS v AWV T HHOM
NHNL NHNL



YM155D, YM135D TRAVELLING TRANSMISSION SECTIONAL VIEW (1)

YM135-P/YM135D-P

WIRING DIAGRAM FOR MODEL YM155-P/YM155D-P

P

W
7]
<
3}
o«
g s
J o z
= - <
w
- = =2 (6]
= r OQuw L
= < Tk W
o7 m —IJ_ >
= i w
- oo
> w @
¥ o=
258 58 |
=}
z oz
4
(o]
o
& ,/
-
Ty z2 & L & o =
wi < o [ < © ]
zg © Q < Ey u o
L. a [« 4 i (2] w
w < < o w < s
[©] W ~ ] s =
23 © o % « -
Yo o > < < b
= z w = w Int
O) o @ Z (&)
= < Q = B
P uw o z =
- i h
A « g z
=l D_.. i € 3
~ - _-l TIJJ./.: z &
i~ \ s 3 «
('8
< {
T w -
7 2 \
Q
z . 8
> ] « =4
- x <
=4 < wi z ]
e o5 o9 = i 2 9
= = —
z 9 z & Bz & . £ ap 2
& = Fs &
% © o« PR w = 4 TN| g =
u = < Lo VIA_ = x G5 wg
< [T 2 & o o [
£ g %o L WE WE
5 & 83 & ems ¢ z iz 3
w o e ] Q - aTxT
w o« o o [t Oa
w u. - [
[=}
= JdIvS-094
80sva (O) AY3LIVE
HOLIMS NYOH
11608 508 LHYLS-ONYIHL 4
0zay woelg @ @ e HOLvYaINID - S8 0NV 03220
sz iav | | 801v NHOH
E I
OHOO SMANIN AW3L1vE ang %, 052-19-11S
52 1AV HoeIg
I V018D D'ZAY gooun 5870AY L9J0
OB A _mo.:\sm_o =
SS3Md T
0 zny S0 AN 0Ivo QI\H\Lv
YILWVLS LCIENN O A //@ XDUMQ 58°0AY ©
oiny womg P vot PaY MOISA $01¥7
5S¢ LAY Pad $53dd 0 ==
052-19-1 15 [] OH0D SNd AH3LLYE soAv S A
. MOUBA //@ Tigy S80AY ong moieA HOLMS
M [por LHOIT HOLVOIANI GNIL Y3LYM
worg |yo 07SAY QUM dNZL HILYM
0 ZAY onum, nomg ﬁl =
x
mm_mwﬁm S8 0AY uID MDA dWYT EIBYW IAIS
AL34vS )
=S
v0IvO —
S8 0AY BlLM
LHIIM
AHOM
£01v7
MOJIB A UBDID)

S8 0AV POIVO
%088 pey I

) (auro) Lo wTvo (oranoy) ¥0)
2 v0189
ang 0189 YO o1y 58 0AY

MODA 08|
HO1IMS

08I P! SOAY S0
HORIG . PRY IS’
-o
58 0AV 15 0AY

auim pod
1HOMH
75, LHOM QY
3
dNY T Y INYYIN JAIS

LHDD aY3H

TYNDIS NynL q
TYNIIS NHN L h v

$8°0AV :
AV oY MOIIIA
MO A - UBAIY 80 H S8 0AY
Doy MOIND A
S8 DAV HORIG #ONAA

Tm OAY 088 -

e

A S8 0AY | anwv ,\\mv
ot s

¥371aN00 wag | doLs

H3oy L

58 0AY
poy /uvaIY

;T

i N "
¥OIv) vC180 S80AV UG MONI A

v0180

HO1IMS
AWV d0LS



YM155/YM1565D TRAVELLING TRANSMISSION SECTIONAL VIEW (2)

DIFFERENTIAL LOCK CLUTCH GEAR 14

DIFFERENTIAL LOCK SHAFT GEAR 14 DIFFERENTIAL
— T LOCK SHAFT /__ DIFFERENTIAL LOCK CLUTCH

REAR AXLE HOUSING COVER \ DIFFERENTIAL LOCK CAM COVER

TIRE ASS'Y 8-16

DIFFERENTIAL HOUSING

FINAL REDUCTION

GEAR HOUSING ASS'Y SPIRAL

RING GEAR 38

DIFFERENTIAL]
PINION SHAFT

P.T.0. SHAFT GEAR
FINAL REDUCTION

PINION {L} .

BRAKE COVER (L)
—

BRAKE DRUM

]
-
[
BRAKE COVER (R)

FINAL REDUCTION
PINION {R)

\H_E_AR AXLE SHAFT

REAR WHEEL HUB

FINAL REDUCTION GEAR 52

REAR AXLE HGUSING (L)
REAR AXLE HOUSING (R}

DIFFERENTIAL
PINION GEAR 10

DIFFERENTIAL SIDE GEAR Iij

FRONT P.T.0. SLIDING GEAR 25
LOW-HI REDUCTION GEAR 38 ;o «nie cenn g

CONNECTING SHAFT

7 TRANSMISSION HOUSING
REAR COVER

LOW-HI SLIDING GEAR 1;\\
FRONT DRIVING GEAR 20 \
REVERSE GEAR 14/14

FRONT P.T.0. SHAFT

P.T.0. SHAFT

COUNTER SHAFT =5
\I

)

1ST/REVERSE
SLIDING GEAR 25

MAIN SHAFT

2ND/3RD SLIDING
GEAR 14/17

MAIN CHANGE SHAFT
DRIVEN SHAFT /
DRIVEN GEAR 26 / 4
DRIVEN GEAR 13
TRANSMISSION HOUSING
FRONT COVER
p.T.0. DRIVING SHAFT
TRANSMISSION HOUSING

DRIVEN GEAR 18/

P.T.0. REDUCTION GEAR 14
—~

P.T.0. REDUCTION SHAFT

9 \\
\ FINAL REDUCTION
\ \ GEAR HOUSING
MAIN GEAR 31 ONEWAY CLUTCH (B}

ONE-WAY CLUTCH (A}

DRIVEN GEAR 15
P.T.O. REDUCTION GEAR 19

P.T.0. SLIDING GEAR 16

xiii

YM135/YM1350 TRAVELLING TRANSMISSION SECTIONAL VIEW {2}

DIFFERENTIAL LOCK CLUTCH GEAR 185

DIFFERENTIAL LOCK SHAFT GEAR 15 DIFFERENTIAL /
- T LOCK SHAFT /

iy
: \ / / DIFFERENTIAL LOCK CAM COVER
\ s {

/ DIFFERENTIAL LOCK CAM

DIFFERENTIAL LOCK CLUTCH

REAR AXLE HOUSING COVER
=

TIRE ASS'Y 7-16

DIFFERENTIAL HOUSING

FINAL REDUCTION
GEAR HOUSING ASS'Y .

™.
FINAL REDUCTION ~

PINION (L) . q\\?d_‘A_m7L
o /
N j\K/L N /

. RING |
~_P-T.0SHAFT gear SPIRAE BUE 2 ;

DIFFERENTIAL|
PINION SHAFT \\‘

BRAKE COVER {L}
.
———— BRAKE COVER (R}

-~ FINAL REDUCTION
i PINION (R)

BRAKE DRUM

BRAKE DRUM

REAR AXLE SHAFT

.
. REAR WHEEL HuB

FINAL REDUCTION GEAR S5

‘i .
| S \ FINAL REDUCTION GEAR 51

REAR AXLE HOUSING {L) /
/ DIFFERENTIAL .
PINION GEAR 10 REAR AXLE HOUSING (R)

DIFFERENTIAL SIDE GEAR 14 |

FRONT P.T.0. SLIDING GEAR 24
j LOW-HI REDUCTION
iy CTION GEAR 34 P.T.0. SHAFT GEAR 24

CONNECTING
/— SHAFT
TRANSMISSION HOUSING
REAR COVER
P.T.0. SHAFT

LOW-HI SLIDING GEAR 16
FRONT DRIVING GEAR 21 N
REVERSE GEAR 14/14\ )

FRONT P.7.0. SHAF?
e

COUNTER SHAFT ™

1ST/REVERSE
SLIDING GEAR 25

MAIN SHAFT COVER

2ND/3RD SLIDING .~ x5 g S "
) = T P TO. REDUCTION GEAR

GEAR 14/17~
P.T.0. REDUCTION SHAFT

=
MAIN CHANGE SHAFT
DRIVEN SHAFT — —

~
DRIVEN GEAR 26 - \ \_FINAL REDUCTION
- —_= . GEAR HOUSING
DRIVEN GEAR 137 S N \ \_o H (8)
THANSMISSION HOUSING // / \\ v\ MAIN GEAR 31 \ ONE-WAY CLUTC
/o VLN ONE-WAY CLUTCH (A}

FRONT COVER
P.T.O. DRIVING SHAFT //
TRANSMISSION HOUSING,

Y\ DRIVEN GEAR 15
\

|
Y\ P.T.0. REDUCTION GEAR 19

| P.T.0. SLIDING GEAR 16

DRIVEN GEAR 18]
Xiv



ENGINE PARTS

Mode! w2 8 IRISA YMISS)
2TRIZAYMISSD)
2TT3A YMISS)
2T7T3A YMI3SD)



1. CYLINDER BLOCK

PREVIOUS

T —
PREVIOUS
3 ._J

|
‘191 17
i

3135
&«

PREVIOUS

1. CYLINDER BLOCK

Grslnit] =
:% Inter- | Design-
Refer. L . <l hange- 3
No. Description Part No. s 2 Zb?lnﬁy C};:;:f: Remarks
E ==
S
BLOCK ASS'Y 724060~01561 11 Inc. 1-1 19, 36, 37,
9-6, 6-10 13, 15 17
BLOCK ASS'Y 724064-013560 1)1 N Inc. -1 19, 36 39,
9-6, 6-10 13, 15 17
1- 1 |CYLINDER BLOCK * 111 Not Sold Separately.
{124064-01010)
1- 2 | PLUG PFl/4 23893-020002 1i1j1l0
PLUG PFl/4 121450-019560 LlLljio N
1- 3 | PACKING 12 23414-120000 Ljlo
1- 4 [STUD(A}, cylinder head 124060-01200 515
TUD{A), cylinder head 124060-01200 171 K $
i- 5 STUD(B),.cylinde: nead 124160-01210 111
1~ & [NUT, cylinder head lock 104300~-01220 516110
NUT, cylinder head lock 104300-01220 21210 K %
1- 7 |WASHER, lock nut 103338-01240 6 16|10
WASHER, lock nat 103338~-01240 2 12410 K $
1- 8 [SPRING PIN 8 x 14 22351-080014 21210
1- 9 |PARALLEL PIN 8 x 22 124060-01660 L]1l]1o
; PARALLEL PIN 8 x 22 22312-080120 11|10
1- 10 ICONNECTOR, lub. oil feed 124060~-01540 1t1
i~ 11 !PARALLEL PIN 8 x 22 22312-080220 1]1])10
1~ 12 [PLUG PT1/8 124060-01050 6 6110
COVER ASS'Y, cyl. lower 724060-01542 141
1- 13 |.COVER, cylinder lower 124060-01732 111
1~ 14 |.PLUG 124060-01640 191
1- 15 |.O0-RING 14-P 24311-000140 11110

Remarks:

$-marked parts:
STUD (A}
1-38, P/§124060-01201}).
{P/4103338-0124G) 4 pcs.

From Nov.

1979

is continued.

Simultaneously, NUT {P/$#104300-01220)

{(P/4124060-~01200) 4 pcs. to fit the cylinder head changed to HEX. BOLT (Refer. No.

4 pcs. and WASHER

Interchangeable if these changes are put into practice simultaneously.
! t




1. CYLINDER BLOCK

1. CYLINDER BLOCK

Q'ty/Unit| +
Refer. o =12 g Z:t:ge Dhesigzr
No. Description Part No. E © E ability C};:g: Remarks
SHE
1- 16 PACKING—eylinder1 12406003741 111 Misprint
PACKING, cylinder lower cover | 124060-01742 11110
1- 17 |BOLT M8 x 16, plated 26116-080162 212110
BOLT M8 x 16, plated 26116-080162 99110 K 3
1- 18 |WASHER 8 22137-080000 12]12/ 10 z ;3
1- 19 | SPRING WASHER 8 22217-080000 99210 Z
1~ 20 |FLANGE, timing gear case 124060-01550 111
FLANGE, timing gear case 124060-01551 11 F
1- 21 | PACKING, flange 124060-01560 1]1/10
1- 22 |{BOLT M8 x 14 26116-080142 717110
BOLT M8 x 14 26106-080142 717|1¢ N
1- 23 | FLANGE, mounting 124060~01601 1)1
FLANGE, mounting 124060-01602 141 s $
1- 24 | STUD, starter motor 124060-01650 2412110
STUD, starter motor 121462-01650 2(2/10| s $
1~ 25 | NUT M10, plated 26736-1060002 2210
NUT M10, plated 26716-100002 2|2j18f s $
1- 26 | SPRING WASHER 10 22217-100000 242(10
1- 27 | SPRING PIN 6AW x 16 22351-060016 21210
1- 28 | DIPSTICK 124060-34800 1
DIPSTICK 124660-34800 1)1 N 2TR13A E/#-23860
1- 29 | BRACKET, dipstick 124060-34830 1|1

Remarks

$: Interchangeable with 0ld Type FLANGE {124060-01601) by simultaneous replacement of New
Type FLANGE (124060-01602) together with STUD3121462~01650) 2 pcs. and WUT M10
(26716~10002) 2 pes. Applicable engine serial number: E/$24105 -, 2TR13A {From Jan.
1980).

£: Changed to BOLT (Ref. No. 1-39) (121250-01710) 12 pcs. but interchangeable.

Q 1/ Uait]
‘2 | Inter Design-
Refer. <t |2 | change- | ch
No Description Part No. “Simlnl change Remarks
o 2zt ability | Mark
Sl
1- 30 | PACKING, bracket 124060~34840 111
PACKING, bracket 124060~34841 1] 1j10 N
PACKING, bracket 124060-34842 1{1j10 N
1- 31 [ BOLT M6 x 12 26116~060122 22|10
BOLT M6 x 10 26106-060102 212110 N
1- 32 | SPRING WASHER 6 22217-06000C 212110 2
CYLINDER LINER, 724060~-01900 2
w/rubber packing
CYLINDER LINER, 724660-01300 2
w/rubber packing
1- 33 | .LINER, cylinder * 2 Not Sold Separately.
LLINER, cylinder * 2 Hot Sold Separately.
1- 34 | .PACKING, cylinder liner 124060-01300 414710
1~ 35 | GASKET, cylinder head 124060-01330 1 5
GASKET, cylinder head 124660-01330 il s
1- 36 | PLUG 121750-01920 11110 9
PLUG NPTFL 17105101920 1] ¥
1- 37 | PLUG 30 27243-300000 11110 w
1- 38 |BOLT, cyl. head 124060-01201 41410 w $
1- 39 |BOLT M8 xz 14, lower cover 121250~01710 12112110 W £
2TR13A E/#22083
2T73A E/#81243
26106-080142 1211210 N

Remarks:

$-marked parts: From Wov. 1979

STUD!A) (Refer. No. 1-4 P/#124060-01200} 4 pcs. to £it the cylinder head changed to HEX.
BOLT (P/$#124060-01201). Simultaneously, NUT (Refer. No. 1-6, P/$104300-01220) 4 pcs, and
WASHER (Refer. No. 1-7, P/%#103338~01240) 4 pcs. is continued.

Interchangeable if these changes are put into practice simultaneocusly.

£: Changed from BOLT (Ref. No. 1-17) (26116-080162} 12 pcs. and WASHER (Ref. No. 1-18}
{22137-080000) but interchangeable.




Re. Parts Supply of Timing Gear Case & Its Flange

These parts are changed as shown below from May, 1976:

22137080000

9 mm_— Hole 26116-080252

22217-080000

8 mm — Screw

26116081052

Cover © 26116-080252

@’ 124060-01502 B 124060--01503

Old Type New Type
Old Type New Type
TIMING GEAR CASE ASS'Y 724060-01502 724060-01613
TIMING GEAR CASE ® 124060-01502 B 124060-01503
FLANGE, timing gear case ® 124060-01550 B 124060—-01551

Although we shall supply you with these parts of both the Old Type and the New Type,
it is possible to achieve interchangeability between these two types by the following parts
replacement and additional processing:

1. In the case where the flange is of the Old Type and the case ass'y is of the New Type....
Adopt the same fitting method as for the New Type.
(a) Part required: BOLT M8x 25 (26116080252} 2 pcs.
WASHER 8 (22137—-080000) 1 pc.
SPRING WASHER 8 (22217-080000) 1 pc.

(b) Additional processing & fitting method : Process the 8 mm screw part of the
{Old Type) flange to the 9 mm screw
hole, and tighten the flange together
with the case cover ©® to the case by
means of M8 x 25 bolts, WASHER 8
and SPRING WASHER 8.

2. In the case where the flange is of the New Type and the case ass’y is of the Old Type ...
Adopt the same fitting method as the Old Type.

{a) Partsrequired: BOLT M8x 115 (26116—-081152} 1 pc.
NUT M8 {26716—080002) 1 pc.
SPRING WASHER 8 (22217-080000}) 1 pc.
WASHER 8 (22137--080000) 1 pc.

(b) Fitting method: Tighten the flange together with the cover ©® to the case by
means of M8 x 115 bolt and M8 nut.
_ 5 —

124060—-01551

MEMO



PREVIOUS

2. GEAR CASE (2T73A-YM135/YM135D!]

%MARK PARTS: NOT SOLD SEPARATELY.

PREVIOUS

2. GEAR CASE [2TR13A-YM155/YM1558D]

! o (f’REVIOUS %
SN = N e
B ! c
N N e
3 /.\\f,,,\ NS \\LJ oL
N

/ \ 5
LEA NN
N\
N \
N
\
\

#MARK PARTS: NOT SOLD SEPARATELY.



2. GEAR CASE

2. GEAR CASE

Q@ ey/Unia] =
Refer D: Inter- | Design-
\~O‘ Description Part No. b b I ch:anvge‘ change Remarks
O zi=t ability | Mark
Sk
CASE ASS'Y, timing gear 724060~01502 1
CASE ASS'Y, timing gear 724060-01613 F
2= 1 | .GEAR CASE * 1 Not Sold Separately.
(124060-015G3)
2- 2| .STUD M8 x 22 26226-080222 2} 2]1c
2~ 3 | JNUT M8 26716-080002 21 2|10
LNUT M8 26366-080002 2| 2{10 N
2- 4 | .SPRING WASHER 8 22217-080000 313110 2
2- 5 | .BUSH, requlator handle shaft | 124060-01900 1} 11c
2- & | .BUSH, governor lever shaft 1240860-01910 1] 1)1
2- 7 ] .PLUG 15 27233-150000 1) 1{1o
2- 8 | PACKING, gear case 1240606-01511 11
PACKING, gear case 124060-~01512 1] 1j1¢ N
PACKING, gear case 104060~01511 11110 N
2- 9 | POINTER, V-pulley 124060-07300 1|1
2~ 10 | SPRING PIN 4aW x 8 22351~040008 11110
COVER ASS'Y, 724060-01520 141
pump timing adjust
2- 11 | .COVER * 111 Not Sold Separately.
{124060-01520)
2~ 12 | .PLATE, breather baffle 124060-03080 it
2~ 13 | .SCREW M6 x 10 26557-060102 4]4i10
2- 14 | .JOINT, pipe 124060-03200 1|1 2
2- 15 | .PIPE 94-150L 23065-090150 11
LPIPE 14d4-150L 23065-140150 1:1 S
2~ 16 |PACKING, cover 124060~01530 il1
PACKING, cover 124060-01531 1|1j10 N
PACKING, cover 124060-01532 11110 ¥

=

Ref. ik ;5) loter- | Design-
;:r. Description Part No. § E 2 ::?;15: C::‘g_: Remarks
SR

2- 17 | BOLT M8 x 25, plated 26116-080252 51 5{10
BOLT M8 x 22 26106-080222 31 3110 N

2- 18 | BOLT M8 x 55, plated 26116-080552 4| 4(10
BOLT M8 x 55 26106-080552 4| 4f10 N

2~ 19 { BOLT M8 x 105 26116-081052 51 5(10
BOLT M8 x 105 26106-081052 41 4|10 N

2~ 20 | WASHER 8 22137-080000 1010} 10 2

2- 21 | BRACKET, bolt 124060~-01570 111

2- 22 | SCREW M8 x 18, plated 26557-080182 1] 1;1¢
SCREW M8 x 12 26557~080122 1| 1f{1lo N

2- 23 | SPRING PIN 4BV x 8 22354~040008 1} 1110
SPRING PIN 4AW x 8 22351-040008 1| 1]10 N

2~ 24 | OIL SEAL 124450-01800 1| 1410

2—- 25 | SHIM, f.i. pump 124550-51950 1t1) s
SHIM, f£.i. pump 124550-51951 1| 1j10 N
DRIVING ASS'Y, hydraulic pump| 124060-26101 1)1 w

2- 26 | BRACKET, hydraulic pump 124060-26051 111
BRACKET, hydraulic pump 124060-26052 111 N

2- 27 | $HAFT, pump driving 124060-26401 11

2- 28 | BALL BEARING 620322 24107-062034 2|2

2- 29 | RETAINER, bearing 124060-26410 1|1

2- 30 | SPACER, bearing 124060-26420 2| 2{10

2- 31 | SCREW M5 x 8 26587-080082 2| 2{10

2- 32 | PACKING, bracket 124060~26061 1| 1i10
PACKING, bracket 124060-26062 11110 N
PACKING, bracket 124060-26063 1] 110 N

2- 33 | PUMP ASS'Y, hydraulic oil 124064-26020 1|1




2. GEAR CASE

Geyibinit

Refer. <l E 1;’”_ Desigr-
No. Description Part No. I ;"‘"j“ ch\?:f: Remarks
2- 34 | PACKING, hydraulic oil pump 124060-01881 11|10
PACKING, hydraulic 124060-01882 11110 N
PACKING, hydraulic 1240606-01883 11|10 N
2- 3% |BOLT M8 x 20 26116~080202 414110 Z
2- 36 |STUD M8 x 22 26216~-080222 4| 410
2~ 37 |NUT M8 26716~080002 414110
2- 38 |WASHER 8 22137-0800C0 41410
2- 39 | SPRING WASHER 8 22217-080000 4 14|10
2- 40 |KEY 4 x 13 22522-040130 11110
2- 41 |GEAR UNIT, 124250~91400 1
tachometer or hour meter
CONNECTOR, tachcmeter 124756-01550 1
2- 42 | PACKING, gear unit 124250-91411 111
PACKING, gear unit 124250-91412 111110 N
2- 43 (BOLT M6 x 12 26116~060122 2 Z
BOLT M6 x 16 26116-060162 3110
BOLT Mé& x 16 26116-060162 21210 K&N (4]
BOLT M6 x 14 26106-060142 2] 2|10 N
2- 44 BOLT M6 x 30 26116-060306 1 10
BOLT M6 x 32 26116-060326 1 10 N
BOLT M6 x 30 26106-060302 1 10 N
PACKING 6 23414-060000 31310
WASHER 6 22117-060000 313110
2- 45 |BOLT M6 x 16 26116-060166 1110 W (4]
BOLT M6 x 14 26106-060142 1110 N
2~ 46 |{SEAL WASHER 8 43400-500410 2| 210 W
2~ 47 |STUD 124060-01580 4 14|10 W
2~ 48 |SPRING WASHER 8 22217-0806000 414|100 w
2~ 49 |NUT M8 26716-080002 4 14|10 W
NUT M8 26366-080002 4|10 N
2- S0 |BOLT M8 x 25 26106~080252 2 |12]10 W




3. CYLINDER HEAD (2T73A-YM135/YM135D] 3. CYLINDER HEAD (2TR13A<YM155/YM155D)

New type

~T— ——j Attached to Hood
Hew type

et

i @ N // 54 %B/:J’\;k Attached to H/ooo L\ %&7‘

B i _ 1 s =
TSy R 7

52
53-&
OLD TYPE

0"
51— L
f-——
N )
37

29 8

9,
o6 — %
5008
39 \

S

=t D
28 ’/""/” g
&Y 99 :
e Eem e

gy T
i S5 ?:\ ‘
(S |

[OLD TYPE

(o

M i \/ I
sg |
L PREVIOUS |

HMARK PARTS: NOT SOLD SEPARATELY



3. CYLINDER HEAD

3. CYLINDER HEAD

Qty/Unit] =
et E Inter- | Design-
eter. << — -
e Description Part No. S| |7, | chanee: | change Remarks
R o ability Mark
HEAD ASS'Y, cylinder 724660-11700 1 Inc. 3-1 22,
9-6, 3-55
HEAD ASS'T, cylinder 724060-11701 Inc. 3-1 22,
9-6, 3-55
3- 1 |HEAD, cylinder * 1 Not Sold Separately.
{124660-11010)
HEAD, cylinder * 1 Not Sold Separately.
{124060~11010)
3- 2 |VALVE, suction 104200~11100 24210
3- 3 (VALVE, exhaust 104200-11110 2 (2110
3~ 4 | PLUG PTL/2 124060-11510 1f1ilc
PLUG PT1/2 23873~040000 171y 1 N
3- 5 |STUD, 104200-11350 21 2[10
valve rocket arm support
STUD 106100-11350 212410 N
3- 6 | NUT M10 26736-100002 212710
NUT M10 26602-100002 21210 N
3- 7 |VALVE GUIDE, suction 124060-11160 22|10
2- 8 |VALVE GUIDE, exhaust 124060-11170 24i2110
VALVE GUIDE, exhaust 128272-11170 212110 S RTRIBA-E/% 30559
3- 9 | SPRING, 124060-11120 4 14|10
suction & exhaust valve
3~ 10 |RETAINER, valve spring 104200-11180 4 14110
3- 11 [COTTER, valve 101158-11190 4 14|10
COTTER, valve 27310-070000 4 14(10 N
3~ 12 | SEAL, valve stem 124160-11340 4 14|10
3~ 13 | PLUG 124450~11320 (1) 1(1C For 2TR13A
Up to May, 1978.
3- 14 |SCREW M8 x 10 26587-080102 11110
BOLT M8 x 10 26106-080102 1110 N
3- 15 | PACKING 8 23414-080000 11110
3~ 16 |STUD MB x 70 26216-080002 41410
3- 17 [NUT M8 26716~-080002 414110
3~ 18 |STUD M8 x 16 26216-080162 2| 2{l0
-

—12—

Refer. Q“Y/U"itg Inter- | Design-
No. Description Part No. gé B ::?]""i; C}I‘s::f: Remarks
Sl=1d
3- 19 |PLUG PT1/4 23873-020000 21210
3~ 20 }STUD M8 x 22 26216-080802 4(10
STUD M8 x 80 26216~080222 4 10 [5]
STUD M8 x 22 26212-080222 4 10 W (5}
3- 21 |NUT M8 26716-080002 410
NUT M8 26366-080002 4110 W
CAP NUT M8 26657-080002 4 10
WUT M8 26716-080002 4 10 ¥ [5]
3- 22 | SPRING WASHER 8 22212-080000 4 14|10
SPRING WASHER 8 22217-080000 8| 8|10 W&K
SPRING WASHER 8 22217-080000C 4|10 K
3- 23 |COVER, flywheel side 124450-11671 1
COVER, flywheel side 124450-11671 1 w {31
3- 24 | PACKING 124450-11681 1110
3- 25 |BOLT M8 x 12 26116-080122 4 1o 2
BOLT M8 x 14 26116~080142 4 1410 W
BOLT M8 x 12 26106~080122 4 4]10 N
{3- 6) | FOINT, cooling water pipe (124160-49480) 1411) *
ARM ASS'Y, valve rocker 724060-11650 414
3- 26 | .ARM, rocker * 414 Not Sold Separately.
(124060-11200)
3~ 27 | .BUSH, rocker arm * 414 Not Sold Separately.
{124060~11220)
3- 28 | .SCREW, valve clearance 101158-11230 4 14|10
3- 2% | .LOK NUT M8 26756-080002 4 | 4|10
3~ 30 {CHAMBER (REAR), 124660-11410 2
pre-combustion
CHAMBER (REAR}), 104290~-11410 2
pre-combustion

—t13—



3. CYLINDER HEAD
3. CYLINDER HEAD

Qty/Unit]
£ | Inter- | Design- -
Q'ty/Unitf =
Refer. ) — < e | = | change- | change Remarks D Z | Inter- | Design-
No. Description Part No. E 212 ability | Mark Refer. Descrinti Part No. S| {7 | change- | change Remarks
= : .E No. escription No. P g ;_2 ability Mark
~ = e
~ N
3- 31 | CHAMBER (FRONT) w/PIN 104200-11420 2] 2
3~ 49 |CAP, oil feed 124160-01750 1)1
CHAMBER (FRONT) w/PIN 106200-11400 2 n
CaP, oil feed 124160-01751 1|1 N
3- 32 | .PIN, front pre-combustion 103338-11430 2] 2|10 2 Up to Aug. 1979.
chamber 3~ 50 |O-RING 35-G 24321-000350 11|10
3~ 33 | PACKING 101204-11450 4] 4j10 O-RING 32-p 24311-000320 1110l w
PACKING 101204-11452 4410 v 3- 51 |PACKING, bonnet (Sheet type) | 124060-11310 1110
PACKING, bonnet (0-Ring type) | 124060-11311 1]1f10] s 1
3- 34 | INSULATOR 103854-11490 2] 2/10
3- 35 ;| FLANGE, fuel injection valve 103854-11900 212 3- 32 |cap, bonnet 124250~11811 2
3- 36 | RETAINER, valve 104211-11370 21 2j10 caP, bonnet 124160-11360 212 s $ From May, 1975
3~ 37 | SUPPORT, valve rocker arm 124060~-11260 212 3- 53 |PACKING 8 23414-080000 2
3- 38 | WASHER, valve rocker arm 124060-11290 4] 4|10 O-RING 12-P 24311-000120 2 1216 s $ From May, 1975
3- 35 | BOLT M6 x 8 26116-060082 41410 3- 54 |LABEL, draining engine coolant| 124064-07150 11
3- 55 |SPRING PIN 6AW x 12 22351-060012 2 |2110
BONNET ASS'Y 724060~11520 1 PIN, support 124060-11280 2210 W
BONNET ASS'Y 424060-11521 11 F $ Inc. 3-40 50
3= 40 | BOWNET * L Not Sold Separately. 3~ 56 |PLATE, shelter 124660-11670 1
(124060-11300)
BONNET * 101 s Not Sold Separately. PLATE, shelter 124660-11630 1 s (31
(124060-11301) 3- 57 |SPRING WASHER 8 22217-080000 2 2
3- 41 |SHAFT, decompression 104200~03600 2|2
3- 58 |NUT M8 26716-080002 2 z
3- 42 |SPRING, decompression 104200-03641 2 {2110
3- 43 |LEVER, decompression 124060-03750 212 ® «
emarks:
3- 44 |CONNECTOR, 124060-03760 101
decompression lever $-marked parts: From May, 1975.
3- 45 [O-RING 7-P 24311-000070 2 |210 Interchangeable provided CAP (Refer. No. 3-52 ©/$124160-11360) 2 pcs., and O-ring 12-P
3- 46 [COTTER PIN 2 x 10 22411-200100 2 |2 10 (Refer. No. 3-53 P/#24311~000120) 2 pcs. and BONNET ASS'Y (P/§72060-11521) 1 set are
COTTER PIN 2 x 20 22417-200200 2 (2|10 N replaced together with the original type.
3- 47 |PARALLEL PIN 3 x 18 22312-030180 2 |2 110
3- 48 |TAPER PIN 3 x 16 22322-03-160 2 1210
Remarks:

&-marked parts: From May, 197S.
Interchangeable provided CAP (Refer., No. 3-52 P/124160-11360) 2 pcs. and O~RING 12~P

(Refer. No. 3-53 P/§24311-000120) 2 pcs. re replace together to with the original type.
1

— 14—
—15—



4. AIR CLEANER & SILENCER

4. AIR CLEANER & SILENCER

Up to E/# 22343

(2TR13A-YM155/YM155D] & (2TR13A OLDTYPE)

#22344

[2T73A- YM135/YM135D) & (2TR13A-YM155 NEW TYPE)
From E/

SOLD SEPARATELY

P

Z
0
|

Nt

PARTS: NOT

ZAYY

HEMARK

OLD TYPE

< PREVIOUS |

@ ;
o | a3
2 T - < 3
W 5,

- il

@

o

8

O,

Z

kS

NEW

WASHER (Refer. No. 4)

oLD

-

PREVIOUS

NOT SOLD SEPARATELY

HAMARK PARTS



4.

AIR CLEANER & SILENCER

4. AIR CLEANER & SILENCER

Qty/Unit| <
Refer. } o ] =T :E> ir;\l;rge D:sigm
No. Deseription Part No. E s L@ sbilis Cy\?:f: Remarks
§I8|&
4= 1 {AIR CLEANER 124060-12501 11
AIR CLEANER 124060-12502 171 N 2TR13A E/#02537
2T73A E/#00494
4- 2 | .ELEMENT, air cleaner 124060~12510 171
4- 3 | JWING NUT 101147-12550 1)1
4— 4 | .WASHER 124450~12570 111 Up to July, 1977
.WASHER 124450-12571 1110 S 2TR13A GO1966
4~ 5 | LABEL, cleaner caution 124064-12600 111
4~ 6 | RETAINER, air cleaner 124060~12520 101
RETAINER, air cleaner 124060~-12521 111 N
4- 7 |SCRE M8 x 12, plate 26557-080122 313[10
BOLT M8 x 12 26116-080122 313110 N
BOLT M8 x 12 26106-080122 212110
4~ 8 |NUT M8, plate 26716-080002 1)1j1c
NUT M8, plate 26366-080002 11]1j10 N
4~ 9 |WASHER 8 22137-080000 1]1j10 2
4~ 10 | PIPE, air intake to cleaner 124060-12530 11
4- 11 {CLAMP 50 23010-050000 1]1110
4~ 12 | BRACKET, air cleaner 124060-12020 11
4~ 13 | GASKET, silencer 124450-113800 21|10
GASKET, silencer 124450-11900 1 10 K (5]
GASKET, silencer 124701-11910 111{10] N
2nd SILENCER ASS'Y, exhaust 724160-13700 1 Z {5] |Inc. 4-14 23
2TR13A E/$22343
2nd SILENCER ASS'Y, exhaust 724660-13700 1 W {5] [2TR13A E/#22344
SILENCER ASS'Y, exhaust 721454-13700 1 | ] N
SILENCER ASS'Y, exhaust 724660-13700 1 2TR73A E/#81025
SILENCER ASS'Y, exhaust 724664~13700 1 N
4- 14 | BODY, silencer * 1 4 Not Sold Separately.
BODY, silencer d 1 w Not Sold Separately.
BODY, silencer * 1 Not Sold Separately.

Q'ty/Uniy

—1 85—

Refer. o <la g i;;en;e- DhESign-
No. Description Part No. E o E whitity Cr::f: Remarks
S |a
4~ 15| PIPE, 2nd silencer 124160-13570 1
PIPE, 2nd silencer 121250~13571 1 N
PIPE, 2nd silencer 121250~13571 1 {51 E/$22344
PIPE, silencer 121454-13651 1 W
PIPE, silencer 124600~13520 1 {5] |E/#81025
PIPE, silencer 121250-13571 1} 1 w {5] |E/$22344
4- 16 | CLAMP 121250~13580 1 z (5]
CLAMP 124660-13530 1 Up to Oct. 1977
CLAMP 103854-13580 1 N,Z Up to E/#81024
CrLamp 124664-13580 1 W (51
CLaMp 121470-13580 1 N
4- 17 | BOLT ML0 x 65 26116-100652 1 10 Z {5]
BOLT M10 x 50 26116-100502 1 10 W {5]
BOLT M10 x 50 26116-100502 1 10 w [5]
BOLT M8 x 60 26116-080602 171110 w {5]
BOLT M8 x 65 26106-100652 1 10 N
BOLT M8 x 60 26106-080602 1|lo N
4~ 1B | NUT M10 26716-100002 1]110 z
wgT M8 26716~-080002 1|1jlo W [5]
NUT M10 26706-100002 1 10 N
NUT M8 26366-080002 1|10 N
4- 19 | SPRING WASHER 10 22217-100000 1110 Z
SPRING WASHER 8 22217-080000 1110 W
SPRING WASHER 10 22217-100000 1 16 N
4- 20 [BOLT M8 x 25, plated 26116-080252 1 10 b3 141
4~ 21 ICOVER, silencer 124660~-13540 1
COVER, silencer 124660-13540 1 w,2 £s]
COVER, silencer 124664-13540 1

T—19—



4.

AlR CLEANER & SILENCER

Refer. N Q:/Um DE Inter. . Design
~o. Description Part No. oy s « Ch?“,ge change Remarks
- Elo| ability | Mark
Sl |a
4~ 22 | BOLT M8 22, plated 26117-080222 3 10
BOLT M8 x 22, plated 26116-080222 4 10| wsK| 14]
BOLT M8 22, plated 26116-080222 4 2 151
4~ 23 | BOLT M6 10, plated 26116-060102 6110
BOLT M6 10, plated 26116-360102 5 i0 w (5]
BOLT M6 10, plated 26106-060102 6110 w
4~ 24 | SPRING WASHER 8 22217-080000 4 10 4 {51
4= 25 | WASHER 6 22137-060000 610
WASHER 6 22137-060000 6 i0 W,Z
4~ 26 |lst SILENCER, exhaust 124060-13811 1 Z [5]
4~ 27 | SPRING WASHER 6 22217-060000 6110
SPRING WASHER 6 22217-060000 6 10 W,z | [5]
4~ 28 | PLUG 35 27231-350000 2 10
PLUG 35 27233-350000 2 10 N
PLUG 35 27233-350000 2 2 {51
4- 29 | PACKING, bracket 124060-12030 1]1|10 W 2TR13A E/#01031
27738 E/400282
4- 30 | SPRING PIN 4AW x 12 22351-040012 11110
4= 31 | BOLT M8 x 14 26106-080142 1110

—90~



4A, AlR CLEANER (With Pre-cleaner)

{Inc. 4A-9~ 17}

—8

52

#MARK PARTS: NOT SOLD SEPARATELY.

—91—

4A.

AIR CLEANER (With Pre-cieaner)

Q'ty/Unitl

. % Inter- | Design-

R’?\_er. Description Part No. 3 S Ch?ngeA change Remarks
No. = || 2| ability | Mark

Elaig

= 4]
4A- 1 | CLEANER ASS'Y, air 124064~12500 (1
4A- 2 | .BODY, cyclon type cleaner * 1 *| Not Scold Separately.

(124064-12650)
4A- 3 | .PAN, dust 124064-12660 11
4A~- 4 | .BAFFLE 124064-12670 171
4a- 5 | .ELEMENT 124064-12510 1|1
4A- 6 | .BOLT, wing 124064-12680 1)1
4A- 7 | .WASHER, seal 124064~-12690 1] 1j10
4A- 8 | PRE-CLEANER ASS'Y 115h 124064~12400 1|1
4A— 9 | .BODY, pre-cleaner 1294 * 1|1 * Not Sold Separately.
{124064-12410)
4A~10 | .TUBE 1244 124064~12420 111
4A-11 | .GASKET, tube 124064-12430 21210
4A-12 | .CASE w/GASKET 124064~12470 1|1 Inc. 4a-11
4A-13 | .COVER (UPPER) w/GASKET 124064-12440 111 Inc. 4A-11
4a-14 | .WING NUT 101147~12550 1]1j10
4a-15 | .WASHER, seal 124450~-12571 1|11
4Aa-16 | .CLAMP, pre=-cleaner 124064-12450 111 Inc. 4A-17
4A-17 | .BOLT, clamp 124064-12460 111010
4a-18 | BRACKET, air cleaner 124067-12100 141
4A-19 |PACKING, air cleaner 124067-12050 1}jLij10
4A=-20 |PACKING, cleaner bracket 124067-12060 1110 Z Up to May, 1978.
4A-21 |BRACE(A), cleaner 124064012550 1)1
4A-22 |BRACE(B), cleaner 124064012560 11
—0 90—



4A.

AIR CLEANER (With Pre-cleaner)

Qty/Unit] <
Ref é Inter- | Design-
efer. .
No. Description Part No. f: f, @« chvan-ge change Remarks
- z = 2 | ability Mark
e [ B
o~
4A-23 | SEAT(A), brace 124064-12570 2} 2[10
4a-24 | SEAT(B), brace 124064-12580 1] 1]10
4A~25 | PACKING, bracket %24%6—%-12030 1] 1510 Misprint
124060-
4A-26 | STUD M8 x 22 26216-080222 2] 2} 10
4A-27 | BOLT M8 x 22 26116-080222 6| 6|10
4A-28 | NUT M8 26714-080002 414
4A~29 | SPRING WASHER 8 22217-080000 81 8] 10|

—23—

MEMO

— 94—



e,
3 11

o

! PREVIOUS

.

3

5. CAMSHAFT

(3-26)

95—

5. CAMSHAFT

Gty/Uni) o

Refer. Deseriots ! el i?:nrge Dh”“‘"'
No. escription Part No. ; ; E ability c;:fi Remarks
5= 1 |CAMSHAFT 124060-~14010 171
5- 2 |GEAR, camshaft 124060~14100 141
~ 3 |NUT, camshaft gear fitting 104300~76460 111

NUT 121450-14120 111 N
5- 4 {TAPPET 104200-14200 414
S PUSH ROD. valve 124060~14400 414
3~ 6 {KEY 5 x 19 22522-050190 3}3(10
5~ 7 | BALL BEARING, camshaft 24101-062054 141
5~ 8 | SCREW M8 x 10 26487-080102 111110
S5~ 9 |CAM, fuel 124060~14090 22
5~ 10 | SPACER, fuel cam 124060-14950 1]1
- 11 | WASHER 124060-14470 141 Z

—26—



6. MAIN BEARING & CRANKSHAFT

21
"PrREVIOUS
17 16
\

13

#MARK PARTS: NOT SOLD SEPARATELY.

—g7—

8. MAIN BEARING & CRANKSHAFT

Q ty/Uniyf

Refer. — . ZTo1S | e | Desian
Ne. escription Part No. 5: E) ability C}::g: Remarks
SR
CRANKSHAFT ASS'Y 724060-21700 1j1
6-. 1 | .CRANKSHAFT * 111 Not Sold Separately.
6~ 2 | .BUSH, pilot 124450-21230 11
6- 3 | .PARALLEL PIN 8 x 16 22312-080160 1)1l10
6~ 4 | LKEY 7 x 30 22512-07033¢C 1i1110
JKEY 7 % 28 22512-070282 1| 1}10 N
6~ 5 | GEAR, crankshaft 124060~-21200 1)1
6- 6 | V-PULLEY, P.T.0. to crankshafy 124060-21650 11
6- 7 | WASHER, V-pulley 114060-21660 11
6~ 8 | BOLT ML2 x 25 26156~120252 1} 1j10
BOLT, V-pulley 105582-21950 1f 1710 )
6~ 9 | SPRING WASHER 12 22217-120000 1 1j10
HOUSING ASS'Y, wmain bearing 724060~02500 101
- 10 | .HOUSING * 111 Vot Scld Separately.
(124060-02010)
6— 11 | .MAIN BEARING 124060-02100 11
.MAIN BEARING 124060-02101 11 N
LMAIN BEARING 121550-02110 101 N
§- 12 | .0IL SEAL, crankshaft 124060~-02220 1] 1]19
6=~ 13 | MAIN BEARING, V-pulley side 124060-02100 1{1
MAIN BEARING, V-pulley side 124060-02101 1)1 N
MAIN BEARING, V-pulley side 121550-02110 111 N
6~ 14 | THRUST BEARING 124060~02110 2t 2{10
6~ 15 | BACKING, main bearing housing| 124060-02020 1] 1j1lo
6~ 16 | BOLT M8 x 22, plated 26116-080222 6| 6] 10
BOLT M8 x 22 26013-080222 616/ 10] W
6~ 17 | SPRING WASHER 8 22217-08000 61 6|10 Z

—28—



MAIN BEARING & CRANKSHAFT

Q'ty/Unitf

B inter- { Design-
Refer. 5 €518
No. Description Part No. 3 = i Ch?n,ge' change Remarks
=21 ;_: ability | Mark
i ia
6- 18 |FLYWHEEL w/RING GEAR 124060-21590 11
6- 19 | .RING GEAR 124060~21600 1
6- 20 |BOLT, flywheel fitting 124160-21500 55|10
BOLT 124160-21501 55|10 N
6- 21 |SPRING PIN 8AW x 16 (22351-080016) 21210
6- 22 |SHAFT, front P.T.O. 124060-21680 1)1
6- 23 |BOLT M10 x 25 26116-100252 313410
BOLT M10 x 25 26106~100252 33|10 N
6~ 24 |SPRING WASHER 10 22217-100000 33|10
"gxclusive Spare Parts”
{Undersize Bearing)
6- 25 |MAIN BEARING (0.25 US) 124064-02130 2|2

—29—

MEMO

—30—



7. PISTON & CONNECTING ROD

#MARK PARTS: NOT SOLD SEPARATELY.

9

—31—

2

7. PISTON & CONNECTING ROD
Qs
fof £ | Inter- | Design-
er. - .
i‘o Description Part No. ] 5, —:7 chan»ge change Remarks
N0 = o Bt ability Mark
SNE
PISTON w/RINGS 124060-22090 2
PISTON w/RINGS 724060-22721 2 N
PISTON w/RINGS 724060~-22722 2 N
PISTOM w/RINGS 724660-22722 2
7~ 1 | .PISTON * 2 Not Sold Separately.
LPISTON * 2 Not Sold Separately.
7- 2 | .PISTON RING SET 704200-22500 2 5
.PISTON RING SET 72406622510~ 2 5 N Misprint
22501
.PISTON RING SET F24066-22500 21 5 Misprint
724660-
7= 3 | PISTON RING, No. 1 * 2 Not Sold Separately.
PISTON RING, No, 1 * 2 Not Sold Separately.
7- 4 |PISTON RING, No. 2 & 3 * 4 Not Sold Separately.
PISTON RING, No. 2 & 3 * 4 Not Sold Separately.
7- 5 | OIL RING * 2 Not Sold Separately.
OIL RING * 2 Not Sold Separately.
7- 6 {PIN, piston 104200~22300 2
PIN, piston & 22300 2 Misprint
124660-
7- 7 |CIRCLIP, piston pin 172100-22400 41410
7- 8 [CONNECTING ROD ASS'Y 724660-23100C 212
CONNECTING ROD ASS'Y 724060-23100 2 N
7- 9 | .BOLT, connecting rod 124060-23201 414} 2
. BOLT 104500-23201 4 2 N
7- 10 | .BUSH, piston pin 124060~23100 212
7~ 11 | .CRANK PIN BEARING 124060-23300 22
"Exclusive Spare Parts"
{(Undersize Bearing)
7~ 12 |CRANK PIN BEARING (0.25US) 124064-23350 202
CRANK PIN BEARING (0.25US) 724064-23610 212 N

—g39—



8. LUBRICATING OIL SYSTEM

For cyl. head

)

(-2 7 ¢
\ 3 \\
@ﬁ N\
o or main bearln_ql\ —
~ f\\ \

OLD TYPE

™ 12
1645

@é; ;:) 3

From intake pipe

#MARK PARTS: NOT SOLD SEPARATELY.

—38—

8. LUBRICATING OiL SYSTEM
Q'ty/Unit] w2 .
Refer. 5 loter- | Design-
\10‘ Description Part No. 3 =% Ch?n_ge' change Remarks
D S| ability Mark
=lerT=
s | @
PUMP ASS'Y, lub. oil 724060-32701 1|1
Not Sold Separately.
{124060-32000)
8- 1 | .PUMP BODY, lub. oil * Ll Not Sold Separately.
{124060-32011)
8~ 2 { LROTOR ASS'Y * 111 ¥ot Sold Separately.
8- 3 | .COVER, pump * 1i1 Not Sold Separately.
{124060-32070)
8~ 4 | (O-RIWG 103338~32570 1j1lj10
8- 5 | .PLUG 124060~32990 2} 2(10
8- 6 | .EACKING 8 23414~080000 21210
§- 7 | .SCREW M6 x 10 26587~060102 341310
8~ 8 | PACKING, Lub. oil pump 124060~32091 1j110
PACKING, Lub. oil pump 124060-32092 11110 N
8~ 9 |BOLT M8 x 25 26450-080252 z2{2|10
8- 10 | WASHER 124060-32130 212110
8- 11 | STRAINER, lub. oil 124450~-35100 11 Inc. 8-24
8~ 12 | VALVE ASS'Y, 124450-35301 ii1 Up to Oct. 1977
pressure regulating
VALVE ASS'Y, pressure control | 121250-35300 111 N 2TR13A E/$02368
VALVE ASS'Y, pressure control | 124085-35300 111 N
8- 13 | STEEL BALL 5/16 24190~-100001 Li1fj10
8- 14 | SPRING, pressure adjusting 124450-35320 14110
SPRING, pressure adjusting 121250-35320 1]1i10 s
8~ 15 | SPRING SHOE, pressure 124450-35330 111110
adjusting
SPRING SHOE, pressure 121250-35330 11110 s
adjusting
8- 16 |CIRCLIP 10 22252-000100 1]1(10
SHIM 121250-35340 1i1ll10 W
8- 17 |LOCK NUT 124450-35350 1iij10
LOCK NUT 124085-35350 1|1l|0f W

—34—



o0

LUBRICATING OIL SYSTEM

Q'ty/Unit]

E | Inter- Design-

Refer. £

No. Description Part No. 3 Sl Ch?n.ge- change Remarks
=i | @1 ability Mark
Elels
PR

8- 18 |PIPE, lub. oil intake 124060-35060 11

PIPE, lub. oil intake 124732-35090 111 N

8- 19 [LOCK NUT PFl/4 124450-35070 11110

8- 20 |PIPE, lub. il 124060~35200 111

8- 21 [BOLT, pipe joint 124450-39140 212

8- 22 |PACKING 12, copper 23414-120000 4410

8- 23 | SENDER, oil pressure 124060-39451 1|1

8- 24 |O~RING, lub. oil strainer 124450-35110 11110

— 35—

MEMO



9. COOLING WATER SYSTEM [2T73A-YM135 YM135D] 9. COOLING WATER SYSTEM (2TR13A-YM155/YM155D)

Tighten
w/silencer

S . S 13 X¥27\®A
PN ] y ! \ - /w )
CNANS DS G
21 From radiator ;\ \ [§]
. 5@ L8
%, 17
i P \ Tighten 1o air cleaner bracket
| {flefer, No, 4A~18)
926 33 ! !

Tighten to air cieaner bracket (Refer. No. 44--18)

PREVIOUS

[—



9.

COOLING WATER SYSTEM

Qa/Unit] =
Refer D= Inter- | Design-
€ .
N Description Part No. = s c}\?nge- change Remarks
NO- e |2 | ability | Mark
Elels
|
g~ 1 {FAN 124750-44740 171
FAN 124450-44740 11 S (4}
9~ 2 | BOLT M6 x 10, plated 26116~060102 414110
BOLT M6 x 10 26106-060102 44110 N
g- 3 ! V-BELT (A-28 inch) 124060-44290 11
V-BELT (A-28 inch) 124064-44290 111 N
9- 4 | SENDER, temperature 124450-44901 11
! SENDER, temperature 124450~44902 171 N
9- 5 | PACKING 16, copper 23414-160000 111110
PACKING 16, copper 124465-44950 1110 N
9- 5 |JOINT, cooling water 124160-49480 212
3~ 7 |PIPE(A}, cooling water 124060~49010 11
thead radiator)
9~ 8 | CLAMP 38 23010-03800 4 1410
9~ RADIATOR 124060-44500 111
RADIATOR 124064-44500 1101 S 43
9- 10 | STUD 124060-44800 22110
3- 11 [CAP, radiator 124756-44590 171
9~ 12 | SCREEN, radiator 124160-44580 141
12406444580 1 S [4]
3~ 13 |LABEL, anti~freezing caution 124764-44920 1471
9- 14 |LABEL, radiator caution 124064-44910 141
9— 15 | SHOCK ABSORBER, radiator 124060-44650 212
9- 16 |LOCK WUT M8, plated 26756~-080002 4 {4110
9~ 17 |PIPE(B), cooling water 124060-49020 141
(radiator block)
9- 18 |COVER({A}, air cleaner side 124060-44660 11
COVER(A), air cleaner side 124064-44660 11 s {4}

—38—

9. COOLING WATER SYSTEM
et Q'u/u".ng Inter- | Design.
;er. Description Part No. = 3 e chan.ge- change Remarks
o =[R2 | ability | Mark
Elsia
a
9- 19 |COVER(B), exhaust silencer 124060-44670 1)1
side
9~-19 |COVER(B), exhaust silencer 124064-44670 1)1 s (4}
side
9~ 20 |COVER(C), exhaust silencer 124060-44680 i1 z 4}
side
9- 21 | BRACKET (A}, cover (A) 124060-44690 141
BRACKET (R), cover (A) 124064-44690 1)1 Z 2TR13A: E/#G03370
2T73A: E/#G00777
9- 22 | BRACKET(B), cover (B) 124060-44700 1 Z [4}
9- 23 | SPACER, between cover (B) & 124060-44710 1 Z 4]
bracket (B)
9- 24 {BOLT M6 x 10 26116-060102 31310
BOLT M6 x 10 26014-060102 31310 N
$- 25 | BOLT M8 x 14 26116-080142 2| 2j10 {4]
9~ 26 |BOLT M6 x 12 26116~060122 3] 2|10
BOLT M6 x 12 26116~060122 2|2y K (4}
BOLT M6 x 12 26014-060122 10110 N
9~ 27 | LOCK NUT M8 26756-080002 1]110
LOCK NUT M8 26756-080002 1(1j10 Z 2TR13A: E/#G03370
2T73A: E/#G00777
9- 28 | WASHER 6 22137-060000 6 (5|10
WASHER 6 22137~060000 s |s{lo] X [4]
9- 29 | WASHER 8 22137-080000 1110
9~ 30 | SPRING WASHER 6 22212-060000 6 15|10
SPRING WASHER 6 22217-060000 515|110 N&K (4]
SPRING WASHER 6 22217~060000 515 2
9- 31 | SPRING WASHER 8 22217-080000 l1i1lilo
9- 32 |COCK w/PACKING 124550-4469%0 1(1jlc
COCK 124060-44510 1(1|10 L
9- 33 {BOLT MB x 12 26116-080122 1(1{10 w 2TR13A: E/#G03370
2T73A: E/#G00777
BOLT M8 x 12 26014-080122 1(1|10 N
9- 34 |WASHER 8 22137-080000 1 10 (4]

—39—



#MARK PARTS:
NOT SOLD SEPARATELY.

10.

FUEL INJECTION PUMP

—q1—

10.

FUEL INJECTION PUMP

M .E' Inter- Destgn-
Rif:r Deseription Part No. g 3 z ;:?]nﬁ: c};?:% Remarks
SEIE
PUMP ASS'Y, fuel injection 724060-51701 1 Inc. 10-1 26
PUMP ASS'Y, fuel injection 724660-51701 1 Inc. 10-1 26
10- 1 |BODY, fuel injection pump * 1)1 ot Sold Separately.
10- 2 |PLUNGER & BARREL 124060-31100 2
PLUNGER & BARREL 124230-51100 2
16- 3 |RETAINER, plunger spring 174307-31170 212110
10- 4 RETAINER, plunger spring 174307-51180 z2 12|10
RETAINER, plunger spring 174307~51181 212110 N
10~ 5 | SPRING, plunger 174307-511%0 2| 2j10
10~ 6 {SUIDE,—plung 12455051200 ") Misprint
GUIDE ASS'Y, plunger 724550-51520 2,2 Inc. 10-7 9
10~ 7 |ROLLER AS3'Y, plunger 711100-51540 242 Inc. 10-8
guide outer
10~ 8 | ROLLER, plunger guide inner * 202 Not Sold Separately.
16~ 9 PIN, plunger guide roller 174100-54120 212110
10- 10 delivery 5 2 |2}10
106- 11 fSPRING, delivery wvalve 24210
10- 12 EHOLDE'R, delivery valve 124SSO—>1§40 21210
10- 13 |PIN, plunger barrel stopping 174307~51250 272110
10~ 14 |PACKING, plunger barrel 174307-51456 212110
10- 15 |STOPPER, plunger guide 174307-51450 212
10- 16 |PIN, lock screw 174307-51460 242
10~ 17 |RACK ASS'Y, fuel control 124060~51500 1)1
RACK ASS'Y, fuel control 724240-51530 101 N
10- 18 |PINION(A}, 174307-51410 171
fuel control toothed

— 49—



10.

FUEL INJECTION PUMP

Q'ty/Unit] =
Refer > £ Inter- | Design-
[ . -
N Description Part No. =S ch:an‘ge change Remarks
0. Z (=12 ability | Mark
glels
o~ Nqw
10- 19 | SLEEVE, fuel control pinion(B)j 174307-51550 1|1
10- 20 | PINION(B), 174307-51560 111
fuel control toothed
10~ 21 | LOCK SCREW, fuel control 122117-51560 1)1
toothed clamp
10- 22 | LABEL, fuel injection pump 124964-51920 1
1ndbéo
LABEL, fuel injection pump 124664-51920 1
10- 23 | RIVET 2.3 x 3 22624-230030 2] 2|10
RIVET 124220-51830 21 2|10 N
10~ 24 | O~RING 124550-51370 212{10
10~ 25 | PACKING, delivery valve seat 124550-51350 2|2
10- 26 | SHIM, plunger position 174307-51700 2|2

adjusting

— 43—

MEMO

44—



1.

FUEL INJECTION VALVE

—45—

11

FUEL INJECTION VALVE

Refer. faer: L Dusign:
oy Description Part No. cpane change Remarks
11~ 1 |VALVE ASS'Y, fuel injection 724060-33101 212 Inc. 11-2 10
11- 2 |VALVE w/CASE 124770-33000 22|10
11~ 3 {NUT, valve fitting 104200-53080 202
11- 4 |BODY, valve holder 103854-33100 2z
11~ 5 | SPINDLE, inter 113200-53110 Z 121t
11~ 6 | SPRING, valve 103854-5312¢0 Z 12110
11~ 7 | SPRING SHOE, valve 113200-5312¢ 22110
11~ 8 | 8HIM, valve spring adjusting 110250-53150 21 z110
11~ 9 | RETAINER, valve spring 103854-53180 272
11- 10 | PACKING, valve spring retainer| 172100~53260 212110

—46—



12.

FUEL OIL SYSTEM

Detail of Strainer ass’y

PREVIOUS

12, FUEL OIL SYSTEM

Q'ty/Unit

Refer. _:E) Inter- | Design
No. Description Part No. g 3 chan.ge‘ change Remarks
2|5 & sbility | Mark
¢ %
S|~ |@
STRAINER ASS'Y, fuel 724160~55501 1 Ine. 12-1 12
STRAINER ASS'Y, fuel 124666-55600 1 N Inc. 12-1 12
124064~ 2TR13A: E/#G03030
12~ 1 | COCK ASS'Y, fuel 724260-55200 11 Inc. 12-2 8
12- 2 | PLUG, fuel strainer 101720-55750 212
12- 3 | PACKING 6, nylon 23418-060000 2|2
12- 4 | HANDLE, fuel cock 36429955341 111 Misprint
104200
12- 3 | TAPER VALVE 104200-55321 11
12—~ 6 | VALVE SPRING 104200~55330 (1
12~ 7 | O~-RING PlOA 24311-240100 1110
12- 8 | LOCK SCREW, cock handle 104200~55750 1| 110
12~ 9 | ELEMENT, fuel strainer 104500-55710 111
12— 10 | BOWL, fuel strainer 104500-55510 111
BOWL, fuel strainer 124064-55510 i1 N
12— 11 | RETAINER, strainer element 110256-55610 1)1
12— 12 | O-RING, fuel strainer cover 102103-55520 171
12- 13 | BOLT M8 x 70, plated 26116-080702 11110
BOLT M8 x 60 26106-080602 1110 Y
12~ 14 | SPRING WASHER 8 22217-080000 1j11ilo
12— 15 | WASHER 8, plain 22137-080000 1i1l1le
12- 16 | PIPE, fuel injection, 124060~59801 11
No. 1 cylinder
12~ 17 | PIPE, fuel injection, 124060~59811 1411
Ne. 2 cylinder
12- 18 | CLAMP, fuel injection pipe 124060-55900 212
12- 19 | NUT M6 26716-060002 1] 110

— 48—



12. FUEL OIL SYSTEM

Qty/Unit}
Refer DE Inter- | Design-
No' Description Part No, s Sla chz.u{ge« change Remarks
) Zis 2| ability | Mark
Elst@
~
12- 20 |SCREW M6 x 12, plated 26557-060122 1]1}10
PIPE ASS'Y 124060-59012 1(1)10 N
12- 21 |SPRING, fuel oil pipe 124060-59101 1|1
12~ 22 |PIPE, fuel oil 124160-59080 141
{strainer injection pump)
12- 23 |JOINT, swivel pipe 12425059260 111
JOINT, swivel pipe 101304-59020 1(1 N
12- 24 |[CLAMP, pump side 124460-59050 11|10
CLAMP, pump side 124766-59050 i)1l|1lc N
12- 25 |CLAMP, strainer side 124460-5%060 14i1li10
CLAMP, strainer side 124766-59050 1]1j1¢
BOLT ASS'Y 103854-59191 14110
12- 26 |PLUG, air venting 124060-59380 11|10
12- 27 | BOLT, pipe joint 124060-59391 1]1|10
12— 28 | SEAL WASHER 6, 43400-500390 1|11
air venting plug
12- 29 | PACKING 12, copper 104200-59170C 2210
12- 30 |[PIPE, fuel return 124160-59500 11
12- 31 {BOLT, swivel pipe joint 101147-59810 212
12~ 32 | PACKING 8, copper 234140-80000 414110
PACKING 8, copper 23414-080012 414107 W
12- 33 | SPACER, strainer 124060~-61130 141

— 49—

MEMO

— 50—



13. GOVERNOR SYSTEM
13. GOVERNOR SYSTEM

Qg Lnit) o
Ref E Inter- | Design-
efer. . N, Sl= change- | change R k
No. Description Part No. E : § abilits | Meck emarks
SUPPORT ASS'Y, governor weightl 724060-61520 111 Inc. 13-1 4
‘ 13- 1 | WEIGHT, governar 104200~61200 2] 2
1 13- 2 | PIN, governor weight 6d4-31L £04200-61220 212
23 1 PIN, (Caulking type} 6d-26.5L | 172200-61220 2|2 S 2TR13A: E/#22010
% | 2773A:  E/$80953
1 13- 3 |COTTER PIN 2 x 20 22417-200200 41410 z 2TRI3A: E/$22010
2 .
SWB i PREVIOUS 13- 4 | SUPPORT, governor weight 124060~61110 111
28— ‘
22& ! 13- 5 |GUIDE, sleeve 124060-61100 1)1
PREVIOUS \ 13- 6 +SLEEVE,—g 124060~61100 103 Misprint
j SLEEVE, governor 124060~-61600 171
13- 7 {BOLT M6 x 10 26116-060109 2| 2{10
BOLT M6 x 10 26106-060102 22|10 N
13~ 8 |1lst LEVER lZAOGOW{JA 11 Misprint
8615
lst LEVER 124060-61501 1)1 F $
13~ 9 |SHAFT, lst lever 124060-61610 1t
13- 10 [STEEL BALL 9/32 24190-090001 11110
13- 11 | SEAL WASHER 10 43400-500430 21210
13- 12 [CAP NUT M10, plated 26667-100002 1,110
CONTROLLER ASS'Y, 124060-66550 11 Inc. 13-13 16
CAP NUT M1G 124060-66950 11 N
fuel injection
CONTROLLER ASS'Y, 124060-66551 101 S 2TR13A: E/$22766
fuel injection 2T73a: E/#81123
13~ 13 |SPRING BODY, 124060-66560 141
fuel injection control
13- 14 |SPRING, fuel injection control 124060~66580 il
13- 15 |WASHER, fuei injection controlj 124060-66590 11110
13- 16 |PiN, fuel inijection control 124060~66570 111
PIN, fuel injection control 124060-66571 111 s [XTR13A: E/$#22766
RT73A: E/#81123
Remarks:
$: Interchangeable provided New Type lst Lever (124060-61501) and Nut M8
{26716-080002} 1 pc. are replaced together,

— 5 g

—51—



13. GOVERNOR SYSTEM
Refer. L Q:/:"g Z;::‘e- Design-
No. Description Part No. E‘: g abilify d]‘;:f: Remarks
=
o
13- 17 | NUT MI1O 26716-1000Q2 11
LOCK NUT 124064-66890 1)1 N 4]
13- 18 | SPRING WASHER 4 22217-040000 22|10
13- 19 | BOLT M4 x 10 26116-040102 2| 2j10
13- 20 | 2nd LEVER, governor 124060-663150- 1] Misprint
724060-61650
13~ 21 | SPRING, regulator 124060-66010 171
HANDLE ASS'Y, regqulator 724060-66531 1)1 s
13- 22 | LEVER, regulator 124060-66090 1|1
LEVER, regulator 124060-66070 1|1 s
13~ 23 |HANDLE, regulator 124060-66060 11
13- 24 | SHAPT, requlator handle 124060~66040 11 4
13~ 25 {BOLF—regquiater 10395456420 1.1 Misprint
handle adjusting
BOLT, regulator 103854-66420 171
handle adjusting
13- 26 LOéK NUT, adjusting bolt 124240-66371 171
13- 27 [ TAPER PIN 3 x 18 22322-030180 1|1j1lo
13- 28 |TAPER PIN 3 x 16 22322-030160 2 |2[10
TAPER PIN 3 x 16 22322-030160 1|1f1lo K
13- 29 | O-RING 5-P 24311-000050 22|10
13- 30 |LEAD, sealing 135210-61090 212 K [4]
13- 31 |WIRE 0.6 22451-06000C 1|1lj10
13- 32 |GEAR, governor 124060-61120 11
13~ 33 (WASHER, gear 124060-61130 1)1
13- 34 [NUT, governor gear 124060-~61550 141
NUT M8 26716-080002 111 F $
13- 35 [SPRING WASHER 8 22217-080000 1t11(10
13- 36 [WIRE 1.0 22451-100000 1|1|I-] W (4]
WIRE 0.6 22451~060000 1)1 s
Remarks:

$: Interchangeable provided New Type lst Lever (124060-61561) and Nut M8

(26716-080002) 1 pc. are replaced together.

|

L

— 53—

MEMO



14. ELECTRIC STARTING SYSTEM

14. ELECTRIC STARTING SYSTEM

Qey/Unit] «2
Refer. ) . . P £ Z;::& D;esigm
No. Description Part No. ;'ZE _;_f bl Cg:é:: Remarks
ElS|s
14— 1 |MOTOR (1.0kW), starting 124060~-77010 111
MOTOR (1.2kW), starting 124060-77011 111 N $ 2TR12A: E/#12618
14~ 2 | SWITCH, magnet 124G60-77300 111
14~ 3 |COVER, terminal to starter 124180-77020 111
14~ 4 |GEWERATOR (8A), charging 124064-77200 111
GENERATOR (8.5A), charging 124660~77990 11 N 2TR13A: E/#15101
{From Nov. 1976}
14~ 5 |LIMITER, current 124064-77710 111
LIMITER (14.5V), current 124660~77710 i1 N 2TR13A: E/$15101
(From Nov. 1976)
14~ 6 | PITTINGS, charging generator 124060-77110 141
14— 7 |BOLT M€ x 12 26117~-060122 414
BOLT M6 x 12 26116-060122 414110
BOLT M6 x 16 26106~060162 41410
14- 8 | BRACKET, generator 124060-77151 171
14—~ 9 | PACKING, bracket 124060-77170 111110
PACKING, bracket 124060-77171 1110 N
14— 10 |BOLT M8 x 16, plated 26116-080169 1110
BOLT M8 x 12 26106-080122 11110 N
14- 11 | BOLT M8 x 14, plated 26117-080142 4|4
BOLT M8 x 14, plated 26116-080142 4| 4(10 N
BOLT M8 x 16 26116-080162 4 |4j20 N
BOLT M8 x 16 26106-080162 4 14110 N
14~ 12 |[SPRING WASHER 8 22217-080000 741710
14— 13 |WASHER 8, plain 22137-080000 212{10
14- 14 |BOLT M8 x 25 26117-080252 212
BOLT M8 x 25 26116-080252 212l
BOLT M8 x 20 26106-080202 21210
—56—

— 55—



15. STARTING MOTOR (Maker: HITACHI)

%MARK PARTS: NOT SOLD SEPARATELY,

18. STARTING MOTOR {Maker: HITACHI)
Q'ty/Unit| =
Ref | Inter- | Design-
‘e\:er. Description Part No. 3 i | change | change Remarks
NO- =1 ability | Mark
S
STARTING MOTOR (S144-203) 124060~77010 1471
STARTING MOTOR (S114~219) 124G660~77011 1 N $
15—~ 1 |ARMATURE ASS'Y %211421002 111
(947704-49221)
ARMATURE ASS'Y X211491001 1)1 s $
(947704~-49229)
15- 2 |WASHER RIT, thrust X21148110 1]1j1¢ Inc. 15-3 5
(9477G4-47026)
15- 3 |WASHER (B) * 3413 * Not Sold Separately.
15~ 4 [WASHER (C) * 101 * Mot Sold Separately.
15~ 5 {E-RING * 1)1y * Not Sold Separately.
15— & |STOPPER SET, pinion X22147155 L1} 5 Inc. 13-7, &
(947704~47027)
13- 7 ISTOPPER, pinion * i1 * Not Sold Separately.
15— 8 |CIRCLI?P, pinion * Li1]* ot Scld Separately.
1S- § |YOKE ASS'Y * 1 1] *
15—~ 10 |COIL AsSs'y, field X211462001 11 fnc. 15~11, 12
(947704-47042)
COIL ASS'Y, field X211432001 11 s $ Inc. 15-11, 12
(947844-70600)
15~ 11 [SCREW, pole core ¥21148215 4 14|10
{347704-47043)
SCREW, pole core X21k47215 4 14110 S i
(947844~70290)

Remarks:
$-marked parts:
from Sept. 1976

Interchangeable between:

component parts of 0ld Type

(S114-203)

and new Type

for 2TRI3A and from Oct 1676 for 2T73A.

0ld Type and New Type by STARTING MOTOR ASS'Y.

STARTING MOTOR was changed in Type from $114-203 to S114-219, effective

However, some

{S114-219) are not interchangeable.

Consequently, when ordering individual parts, confirm of Type of STARTING MOTOR with LABEL

provided to the article in guestion.

Beside, parts supply for STARTING MOTOR ASS'Y shall be operated with New Type (S114-219)

in the future to replace the motor of Old Type engine with Wew Type Motor; thus pay much

atrtention to this regard in your parts ordering.

]

i

—57—

—58—



15. STARTING MOTOR (Maker: HITACHI)

15, STARTING MOTOR (Maker: HITACHI}

Ref Qe E Inter- Design-
;:r. Description Part No. 3 s :)u, ch.ar{ge' change Remarks
= = Tt ability Mark
Siela
15— 12 |BRUSH (+) X21145312 22|10
{947704~47003)
15~-13 |COVER ASS'Y, rear X211443001 1(1 [4] |Inc. 15~14
{947704-47044}
COVER ASS'Y, rear X211453002 111 s {41 i{$ Inc. 15-14
15- 14 | BUSH, rear cover X21145352 1|1l10
(947704-47031)
15- 15 |HOLDER ASS'Y, brush X21141360 1)1 Inc. 15-16, 17
{947704~47032)
15~ 16 |BRUSH (=) X21145313 21210
(947704-47004})
15- 17 | SPRING, brush X21144314 44110
(947704-41296)
15— 18 |PINION ASS'Y X211455003 1)1
(947704-49307)
15- 19 |CASE ASS'Y, gear X211456005 1)1 Inc. 15-20
(947704-49307}
CASE ASS'Y, gear X211416007 11 s {4] |$ Inc. 15-20
15—~ 20 | BUSH X21144661 1]1j10
(947704-47035)
15~ 21 |LEVER SET, shift X211426011 141 Inc. 15-22, 23
(947704047045)
LEVER SET, shift X21148652 171 s {4] 1% Inc. 15-22, 23
(947844-70370)
15- 22 |LEVER, shift * 101} * Not Sold Separately.
15— 23 | SPRING torsion * Ty * Not Sold Separately.

Remarks:
$-marked parts: STARTING MOTOR was changed in Type from S5114-203 to S$114-219, effective
from Sept. 1976 for 2TR13A and from Oct 1976 for 2T73A.

Interchangeable between: O0ld Type and New Type by STARTING MOTOR ASS'Y. However, some
component parts of Old Type (S5114-203) and new Type (S114-219) are not interchangeable.
Consequently, when ordering individual parts, confirm of Type of STARTING MOTOR with LABEL
provided to the article in gquestion.

Beside, parts supply for STARTING MOTOR ASS'Y shall be operated with New Type (S114~219)
in the future to replace the motor of 014 Type engine with New Type Motor; thus pay much

attention to this regard in your parts ordering.

Quy/Usit]
Refer. o i == £ if;‘:\;-e‘ D}‘esygm
No. Description Part No, 2: _{ ability CQ:?E Remarks
Slsid
15~ 24 | SWITCH ASS'Y, magnetic X211437002 11
{947704-49902)
15~ 25 | COVER X21142742 11110
(947704-47024)
15~ 26 | SCREW M4 x 12 26557-040122 21216
15~ 27 | BOLT M6 x 32 26116-060322 2| 2110
15— 28 | BOLT X21148854 272
(947704-47050)
BOLT %}gﬂﬁm 212 s $ Misprint
{847844-12240}
15~ 29 | COVER KIT, dust X21143963 1)1;10 Inc. 15-30 323
(947704-47036)
15~ 30 ; COVER (A}, dust * 1]1 0> Not Sold Separately.
15~ 31 | COVER (B), dust * 111 * Not Sold Separately.
15— 22  COVER (C), dust * 11 * Not Sold Separately.
15—~ 33 | COVER (D}, dust * 11 * Not Sold Separately.
15— 34 | PLATE, center X21143454 111 W $
{947844-70730)

Remarks:
$-marked parts: STARTING MOTOR was changed in Type from S114-203 to S114-219, effective
from Sept. 1976 for 2TR13A and from Oct 1976 for 2T73A.

0ld Type and WNew Type by STARTING MOTOR ASS'Y, However, some

Interchangeable between:
component parts of 0ld Type (S114-203) and new Type (S114-218) are not interchangeable.
Consequently, when ordering individual parts. confirm of Type of STARTING MOTOR with LABEL
provided to the article in question.

Beside, parts supply for STARTING MOTOR ASS'Y shall be operated with New Type (S114-219)
in the future to replace the motor of Old Type engine with New Type Motor; thus pay much

attention to this regard in your parts ordering.

|
e

—~59—

— 60—



16. GENERATOR (Maker: KOKUSAN)

16. GENERATOR (Maker: KOKUSAN)

ty/Unith =
_— B P e \
No. escription Part No. :TZ S _é ability C;;:fi Remarks
GENERATOR 124064-77200 111 Inc. 16-1 19
GENERATOR o] 124660-77900 i1 N Inc. 16-1 19
16~ 1 | PLATE ASS'Y 942701-41407 11 Inc. 16-3, 4, &,
12 13,16- 2
MAGNET WHEEL ASS'Y 942741-42299 111 Inc. 16-4, 7, ©.
MAGNET WHEEL ASS'Y 94270M~42875 111 N Misprint
42788
16- 3 [CORE ASS'Y 942131-41410 111
16~ 4 | BEARING #62012 [ 942141-86124 242
16— 5 | SPACER ! 942151-32093 1)1
16- 6 [CIRCLIP 942151-86024 1] 110 Up to E/¥
2TRI3A: (2444
2T73A: 00478
16~ 7 | SHAFT (42141042303 i1
16~ 8 |V~-PULLEY 942141-42306 111
16~ 9 | WASHER {42151~-86025 14110
16— 10 | SPRING WASHER {42151-21923 11510
16~ 11 |wuT 942151~-86372 1§ 1lil0
16~ 12 | SCREW M4 x 20 26557-040202 212710
16~ 13 | SPRING WASHER 4 22217-040000 2} 2y10
16=~ 14 | CONTROL UNIT (A}, (+) 942141-41416 141
16—~ 15 | CONTROL UNIT (B), (-~} 942141-41417 171
16- 16 | SCREW M4 x 15 26557-040152 21 2j10
16~ 17 | SCREW M4 x 8 26557-040082 21210
16- 18 | WASHER 4 22137-040000 3310
16— 19 | SPRING WASHER 4 22217-040000 414i10

—go—




17. THERMOSTARTING EQUIPMENT & SILENCER (OPTIONAL)

17. THERMOSTARTING EQUIPMENT & SILENCER {(OPTIONAL)

Qu/Unig] =
Refer. . = :E !m”" Design-
No. Description Part No. =SS ch?nge change Remarks
¢ E;\_ _4_; ability | Mark
PR R
17- 1 | PLUG, thermostart 124450-77910 11
PLUG, thermostart 121023-77910 111 ¥ $
17- 2 | TANK ASS'Y, header m77802 111 Misprint
17- 3 | SET PIECE(A), header tank 124060-77811 {1
17~ 4 | SET PIECE(B), header tank 124460~77820 111
17- 35 | PIPE, fuel oil 124060-77700 11
PIPE, fuel oil 124160-77701 1)1 S $
17- 6 | JOINT, fuel oil pipe 124460-77660 1)1
17- 7 | CONNECTOR 124450-77980 111 Z $
17- 8 |CLaMP, fuel oil pipe 124060~-77680 212
17- 9 |SCREW M6 x 8 26557-060082 212110
SILENCER ASS'Y, exhaust 724660~13700 L
17— 10 | BODY, silencer * 1 Not Sold Separatery.
17- 11 | PIPE, silencer 124660-13520 1
PIPE, silencer 124664~13520 1 s £
17~ 12 | CLAMP 124660-13530 1
CLAMP 124664-13580 1 s £
17- 13 | BOLT M10 x 50 26116-100502 1 10
BOLT M8 x 60 26116-080602 1 10 S £
17~ 14 | NUT MiQ 26716-100002 1 10
NUT M8 26716~080002 1 10 s £
17- 15 | SPRING WASHER 10 22217-100000 1 10
SPRING WASHER 8 22217-080000 1 10 s £
Remarks:

$-marked parts: Changed in June 1979. Interchangeable provided New Type PIPE
{P/%¥124160-77701) is replaced together to the original type.

g-marked parts: Changed in Oct., 2977. Interchangeable provided £-marked parts (4 items)

are replaced together to with the original type. Change effective engine serial number:

I

¥MARK PARTS: NOT SOLD SEPARATELY.
From E/#22344.

Refer to page 189.

— 64—
—6 88—



17. THERMOSTARTING EQUIPMENT & SILENCER (OPTIONAL)

Q'ty/Unit| =

Refer. . < | DE ir;‘::rg-e‘ D:Signr

No. Description Part No. E E _Q_ sbotity C};:g: Remarks

Ele|d

17- 16 | COVER, silencer 124660-13540 1

17- 17 | BOLT M6 x 10 26116-060102 ] 10

17- 18 | WASHER 6 22137-060000 6 10

17~ 19 | SPRING WASHER 6 22217-060000 6 10

17- 20 | STUD M8 x 20 26216-080202 4 10

17- 21 | NUT M8 26716-080002 4 10

17- 22 | SPRING WASHER 8 22217~080000 4 10

— 65—

MEMO

—6 6"



103.

REPAIR KiT [FOR ENGINE]

—67—

103.

REPAIR KIT [FOR ENGINE]

Qiy/Unit] =
Refer. D . . < | ZE‘ i::en:e. Dhesign» .
No. escription Part No. EE _@ ability C}\z:s; Remarks
NI
103~ 1 | REPAIR KIT (3}, engine 724060-92501 1
REPAIR KIT (A}, engine 724664~-92730 1
103~ 2 | .ELEMENT, air cleaner 124064-12510 1(1
103~ 3 | .RING SET, piston 724066-22501 2
724660-22500 2
103~ 4 | .STRAINER, lub. oil 124450~-35100 11
103~ 5 | .O-RING, lub. cil strainer 124450-35110 101
103~ 6 | .SENDER, oil pressure 124060~39451 101
103~ 7 | .V-BELT (A-28 inch) 124064-42290 11
102~ 8 | .SENDER, temperature 124450-44302 11
103~ 9 | .VALVE w/CASE 124770~-53000 242
103-10 | .ELEMENT, fuel strainer 104500-55710 i1l
103-11 | .PLUG, thermostart 121023-77910 111

g 8—



31

104, GASKET KIT [FOR ENGINE]

104 GASKET KIT [FOR ENGINE]

32 33

28 29 30

Refer. . . ZT2 15 | e | e
No. Description Part No. ; 2 2| ability C{\?:EE Remarks
104- 1| GASKET KIT (&), engine 724060-92600 1
GASKET KIT (&), engine 724660-92600 1
104~ 2| .PACKING, cvl, lower cover 124060-01741 1] 1
JPACKING, cyl. lower cover 124060~01742 1] 1 N
104~ 3| .PACKING, flange 124060~01560 11
104—~ 4 | .PACKING, bracket 124060-34841 1Pl
.PACKING, bracket 124060-34842 111 N
104~ 5| .PACKING, c¢yl. liner 124060-01300 41 4
104- 6 | .GASKET, cyl. head 124060~01330 1
.GASXET, cyl. head 124660-01330 1
104- 7 ! .PACKING, gear case 124060-01511 i1
.PACKING, gear case 124060-01512 1|1 N
104~ 8 | .PACKING, cover 124060~01531 171
<PACKING, cover 124060-01532 111 N
104~ 9 | .PACKING, bracket 124060-26062 171
<PACKING, bracket 124060-26063 111 N
104-10 | .PACKING, oil pump 124060-01882 171
.PACKING, oil pump 124060-01883 1 N
104~11 | .PACKING, gear unit 124250-91411 111
.PACKING, gear unit 124250-91412 141 N
104-12 | .PACKING, side cover 124250-11681 141
104-13 | .PACKING, chamber 101204-11450 44
. PACKING, chamber 101204-11452 4 14 N
104-14 | .INSULATOR 103854-11490 2 {2
104~15 | .PACKING, bonnet 124060~-11311 11
39

—70—



104, GASKET KIT [FOR ENGINE]

Gy

104. GASKET KIT [FOR ENGINE]
Qty/Unit| =
Refer. L. < | .'% i:‘:n;a D:Sign-
No. Description Part No. EE E ability Cﬁ::gi Remarks
SUE
104-16 | .GASKET, silencer 124450-11900 2|1
.GASKET, silencer 124450-~11900 1|1 K
.GASKET, silencer 124701-11910 11 N
104-17 | .PACKING, cleaner bracket 124060-12030 11
104~18 | .O~RING, lub. oil pump 103338-~32570 1(12
104-19 | .PACKING, lub. oil pump 124060~32091 171
<PACKING, lub. ¢il pump 124060~32092 191 N
104-20 | .O-RING, strainer 124450~-35110 1|1
104-2) | .PACKING, plunger barrel 174307-51270 2|2
104-22 | .O-RING, holder 124550~51370 212
104-23 | .PACKING, delivery valve 124550-51350 22
104-24 | .PACKING, retainer 172100-53200 2|2
104-25 | .0-RING, fuel strainer 102103-55520 1)1
104-26 | .PACKING, pipe 104200-53170 2|2
104-27 | .PACKING, bracket 124060-77170 101
124060~77271 1)1 N
104-28 | .SEAL WASHER 6 43400~500390 1|1
104-29 | .SEAL WASHER 8 43400-500410 212
104-30 | .SEAL WASHER 10 43400-500430 2|2
104-31 | .PACKING 8 23414-080000 717
104-32 | .PACKING 12 2341’4—120000 745
104-33 | .PACKING 16 23414-160000 111
<PACKING 16 124465-44950 11 N

E Inter- Design-
Rre\;(:‘r. Description Part No. 55 2 :g?mi ":?:fi Remarks
[l Rl B
MBI
104-34 | .O~RING 5-P 24311-000050 212
104-35 | ,O-RING 7-P 24311-000070 272
104-36 | .O-RING 12-P 24311-000120 212
104-37 | .O~-RING 14-P 24311~-000140 111
104-38 | .0=-RING P10A 24311~-240100 111
104-3% | .0O-RING 35-G 24321-000250 11
<O-RING 35-7 24311~000350 11 s

—71—

— 79—



Fig. 18 ENGINE CONTROL (EXCEPT ENGLAND) [YM155,YM155D]

10

&P

13

—78—

18

[}

Fig. 18 ENGINE CONTROL (EXCEPT ENGLAND) [YM155,YM155D]

Qty/Unit

z .

R;f:r. Deseription Part No. E ; E 2 ?3 h:le: D:S)fn Remarks
Z 15 |E]g | 5 |ability| Mark
lEislg g

18- 1 |LEVER, throttle 194340-01100 111

18- 2 |¥NOB, throttle lever 194150-01190 1]

18~ 3 | SPRING 10, belleville 194200-01150 212 10

18- 4 |WASHER 10, plain 22117-100000 111 10

WASHER 10, plain 22137-100000 171 10 N

18- 5 |NUT M10 26716-100002 111 10

18- 6 | LOCK NUT M18 26756-100002 171 10

18- 7 [ ROD (front), throttle 194200-01172 131

18- 8 | ®OD (rear), throttle 134343-01180 171

18- 9 | ADJUSTER, throttle 194200-01190 111

18- 10 | NUT M8 26716-080002 11 10

18- 11 [ WASHER 8. plain 22117-080000 212 10

18~ 12 | COTTER PIN 2 x 12 22417-200120 212 10

18~ 13 | LEVER, decompression 184200-01200 11

18~ 14 | WASHER 6, plain 22117-060000 111 10

18- 15 | COTTER PIN 2 x 10 22417-200100 1)1 10

18- 16 | WASHER 10, plain 22117~1000060 111 10

WASHER 10, plain 22137100000 11 10 N

18~ 17 | PLATE, throttle arm 194340~01650 11

18~ 1B | HOOK 194340-01260 11 w {1]

18- 19 | SUPPORT, throttle 194340-15530 i1

18- 20 | WASHER 10, plain 22137-100000 2|2 10

— 74—



Fig. 19 ENGINE CONTROL {ENGLAND)} [YM155,YM155D]

Fig. 19 ENGINE CONTROL (ENGLAND) [YM155,YM155D]

Qe | o {
H .
Rgfoe-r, Tescription Part No. § § g é D: f:’;:n‘;e 3::5:- Remarks
E E E % 3;) ability ! Mark

19- 1 |LEVER, throttle 194340-011060 11

19- 2 [ KNOB, throttle lever 194150-0119¢C 1)1

13- 3 | SPRING 10, belleville 194200-01130 212 10

19~ 4 | WASHER 10, plain 22137~100000 242 10

19- 5 | NUT M0 26716~100002 111 10

1%- 6 | LOCK NUT M10 26756~100002 1i1l 10

18- 7 | ROD, throttle 1943490-02210 101

19~ 8 | HOOX, engine stop 194340-02319 171

1%~ 9 | COLLAR 194340-02320 11

19~ 10 [ SHIFTER 194340-02330 i1l

18~ 11 | WASHER &, plain 22117-080000 212 10

13- 12 | COTTER PIN 2 x 12 22417-200120 212 10

19~ 13 | LEVER, decompression 194200~01200 11

13- 14 | WASHER 6, plain 22117-060000 11 i0

13- 15 | COTTER PIN 2 x 10 22417-200100 111 10

19- 16 | WASHER 10, plain 22117-100000 171 10

19- 17 | PLATE, throttle arm 194340-01650 1)1

19- 18 | ROD, throttle pedal 194340~-01660 111

19~ 19 | HOOK, pedal spring 194200-01710 111

19- 20 | PEDAL, throttle 194200~01541-X% 11

—75~ g



Fig. 19 ENGINE CONTROL (ENGLAND) [YM155,YM155D]
Quy/Lnit 2
Refer. Desecription Part No. 2 & A 3 Dm f:rl:l:n;e the:r::: Remarks
No. S1Z2|Z| 2| 2 |abiliey| Mark
(ol 58 ol 58 RO
19- 21 | SCREW M8 x 16 26557-080162 212 10
19- 22 | SPRING WASHER 8§ 22217-080000 2| 2 10
19- 23 | WASHER 6 22137-060000 2 2 10
18- 24 | COTTER PIN 2 x 10 22417-200100 212 10
18- 25 | SPRING, pedal 194200-01680 1(1
19~ 26 | PIN 6 x 14 1A1030-55480 i1
19~ 27 | SUPPORT, throttle 194340-15530 1f1
19- 28 | PIN 8 x 17.5 194200-37800 111
19~ 29 | SPRING 194340-02340 1|1
19- 30 [ NUT M8 26716-080002 2|2 10
19- 31 | BOLT M6 x 12 26116-060122 11 10
19~ 32 | SPRING WASHER 6 22217-060000 11 10
19- 33 |NUT M6 26716-060002 111 10
13- 34 |HOLDER, rod 194340-023%90 141

—_7 7

MEMO

—78—



Fig. 20 ENGINE CONTROL {YM135,YM135D]

S

14

10

— 79—

Fig. 20 ENGINE CONTROL (YM135,YM135D]

Quy/lnit E
Rif(ih Description Part No. 5 ?‘2 E 2 :E lc’::r;e ?heasnl:: Remarks
ZIg 1215 2 |ability| Mark
[l F N Rl F SR B
20- 1| LEVER, throttle 194340-01100 i1
20~ 2 KNOB, throttle lever 195150-011890 1 b
20- 3| SPRING 10, belleville 194200-01150 21 2410
20~ 4| WASHER 10, plain 22117-100000 1] 110
WASHER 10, plain 22137-100000 1l 1 1o N
20~ S| NUT M10 26716-100002 1 110
20~ & | LOCK NUT M1Q 26756-100002 1 110
20~ 7| ROD (front), throttle 194200-01172 Ll 4
20- 8| ROD (rear), throttle 194349-01180 i1
20~ 9 | ADJUSTER, throttle 194200~011390 i1
20~ 10 ; NUT M8 26716-080002 1 110
20~ 11 | WASHER 8, plain 22117-080000 2y 2110
20~ 12 | COTTER PIN 2 x 12 22417-200120 2y 2f10
20~ 13 | LEVER, decompression 184262-01200 Il
LEVER, decompression 194262-01201 i1 N
20~ 14 | WASHER 6, plain 22117-060000 1l 1i10
20~ 15 | COTTER PIN 2 x 10 22417-200100 1} 110
20~ 16 | WASHER 10, plain 22)17-100000 i 1710
WASHER 10, plain 22137-100000 1i 110 ¥
20- 17 | PLATE, throttle arm 154340-01650 11
20- 18 { HOOK 194340-01260 11 W x
20~ 19 | SUPPORT, throttle 194340-15530 11
20~ 20 | WASHER 10, plain 22137~100000 21 210

— 80—



Fig. 21

FUEL TANK [YM155,YM155D]

Fi

g.

21 FUEL TANK [YM155,YM155D]

Qy/Unit -
Refer. . TTETaTa]| S |Inter- Design
No. Description Part No. AL o o change {change Remarks
S|SE (5| 5 |abitity] Mark
lzi-|2|a
21- 1 | FUEL OIL TANK 194340-04100 1)1
FUEL OIL TANK 194340~04101 1|1 N YM155 ~T/# 52260
YM155D~T/# 57524
21~ 2 | STRAINER, fuel oil tank 194151-04140 1
STRAINER, fuel oil tank 194151-04141 1|1 N
21- 3 |CAP, fuel oil tank 194151-04120 i1
CAP, fuel oil tank 194150-04121 141 N [1]
21-3-1 |cap, fuel oil tank 184155-04720 11 F Interchangeable by set
with 21-28 21-29
YM155 ~T/# 52260
YM155D-T/# 57524
CAP, fuel oil tank 194155-04120 111 N
21- 4 | PACKING, cap 194151~-04150 11
21- 5 | PIPE, tank outlet 194200-04251 171
21- 6 | NUT M10 26716-100002 1|1 10
21- 7 | SPRING WASHER 10 22217-100008 11 10
21- 8 | WASHER 10, plain 22117-100000 1i1 10
21- 9 | PACKING 10 194200-04280 111
21~ 10 | JOINT, pipe 194150-04760 1|1
JOINT, pipe 194200-04260 1)1 N 31
JOINT, pipe 8d x 30L 197000-06020 111 N (3]
JOINT, pipe 8d x 33.5L 194240-04760 111 B Interchangeable by set
with 21-27
JOINT, pipe 8d x 29.SL 194200-04261 1(1 N (51
21~ 11 | FELT 300 x 120 x 3 194200-04270 1|1
FELT 300 x 120 x 3 194200-04270 1)1 Z {51
21- 12 | BAND, fuel oil tank 194200-04301 2|2
BAND, fuel oil tank 194200-04301-X 2|2 N
21~ 13 | FELT 300 x 30 x 3 194200-04340 2(2
FELT 300 x 30 x 3 194200~04340 2412 Z [51

—82—



Fig. 21 FUEL TANK [YM155,YM155D]
Qty/Unit E
Re,f"' Description Part No. A E’ 2 “Q" D:n i:fn;e.?:as;gg: Remarks
e S{213| 2| 2 |sbitiey] Mark
BN RS R El Y
21- 14 | nUT M8 26716080002 6|6 10
21- 15 | LATCH, band 194200~-04350-X 1
21- 16 { SCREW M8 x 16 26377-080162 2|2 10
21- 17 |-BRACKET ,-fuel-oil & 1542006-04503 111 Misprint
BRACKET, fuel oil tank 194340-G4500 111
21- 18 | BOLT M8 x 20 26116~080202 212 10
BOLT M8 x 12 26116-080122 212 10 S (4]
BOLT M8 x 12 26013-080122 2] 2 10 N
21~ 19 | SPRING WASHER 8 22217-080000 686 10
21~ 20 | BOLT M8 x 16 26116-080162 4|4 10
BOLT M8 x 16 26013-080162 212 10 N
21- 21 | FUEL PIPE 194200~04650 1|1
21- 22 | SPRING, pipe protection 194200-04660 131
21- 23 | BAND, hose 124460-59060 212 10
21- 24 | ASBESTOS 190 x 190 x 3.2 194340-04490 11 w [1]
21- 25 }COVER, fuel oil tank 194340~04390-X 1|1 W {1
21- 26 | PACKING, cap 194150-04130 1|1 {11
21~ 27 |O-ring 4-S 24341-000040 1411 10 w 131
21~ 28 [BAFFLE PACKING, cap 194155-04160 111 F
21- 29 | BAFFLE FORM 194155-04170 1|1 F YM155 -T/# 52260
YMLS5D-T/4 57524
21- 30 |BRACKET, fuse box 194345-52490-X 1|1 w
21~ 31 |BOLT M8 x 20 26116-080202 242 10
21- 32 |CLIP 124060-77680 141 10

—§3—

MEMO

— 84—



Fig. 22 FUEL TANK [YM135,YM135D]

24

— 85—

Fig. 22 FUEL TANK [YM135,YM135D]

Qty/nit -
z .
Refer. . =) = | 5 [inter- [Design
No. Description Part No. § o E o v change-lchange Remarks
S 12| =1 | & jability} Mark
Sz RIZ2| 8
22~ 1 |FUEL OIL TANK 194390-04100 1
22- 2 |STRAINER, fuel oil tank 194151~04140
STRAINER, fuel oil tank 194151-04141 1 N
22- 3 |CAPp, fuel oil tank 194151-04120 141
cap, fuel oil tank 194150~04121 111 N {1}
22- 4 |PACKING, cap 134151-04150 1l 1
22- 5 |PIPE, tank outlet 1394200-04251 111
22- 6 [ NUT M10 26716-100002 1) 1110
22- 7 |SPRING WASHER 10 22217-160000 1} 1j10
22- 8 |WASHER 10, plain 22117-10600C 1{ 1|10
22- 9 {PACKING 10 194200-04280 111
22- 18 [ JOINT, pipe 194150-04760 171
JOINT, pipe 134200-04260 111 N {31
JOINT, pipe 8d x 30L 197000-~06020 i1 w 3]
JOINT, pipe 84 x 33.35L 194240-04760 171 P Interchangeable by set
with 22-27
JOINT, pipe 84 x 29.5L 194200-04261 111 N 51
22— 11 |FELT 285 x 160 x 3 194262-04270 111
FELT 285 x 160 x 3 194262-04270 141 2 (51
22- 12 |BAND, fuel oil tank 194262-04300-X 21 2
22- 13 |FELT 380 x 34 x 3 194262-04280 2| 2
FELT 380 x 34 x 3 154262-04280 2] 2 2 {51

—86—



Fig. 22 FUEL TANK [YM135 YM135D]
Qe /Unit -
= .
Refer. A =) = | =5 |Inter- [Design
;:r Description Part No. E’ n 5 ¥ | w |changechange Remarks
' El2|E|Z| 3 [avility| Mark
SE1=i2| A
22~ 14 |NUT M8 26716-080002 21 2|10
22~ 15 |ROD 6 x 50 194262-04330
LOCK PIN, band 194262-04331 2 N [1}
22~ 16 {COTTER PIN 2 x 15 22417-200150 4t 4|10
COTTER PIN 2 x 15 22417-200150 21 2910 K {1}
22- 17 | BRACKET, fuel oil tank 134390-04500 1i{1
22- 18 | BOLT M8 x 20 26116~080202 24 2|10
BOLT M8 x 12 26116-080122 2y 2|10 {4
BOLT M8 x 12 26013-080122 21 2(10 N
22~ 19 | SPRING WASHER 8 22217-080000 6] 6(10
22- 20 |BOLT M8 x 16 26116~080162 4| 4|10
BOLT M8 x 16 26013-080162 2| 2|10 N
22~ 21 | FUEL PIPE 154200-04650 1|1
22~ 22 | SPRING, pipe protection 194200-04660 1|1
22- 23 | BAND, hose 124460-59060 21 2|10
22- 24 | LOCK NUT M8 26716~080002 4] 410
U-NUT M8 26346-080002 2| 2|10 w
22- 25 |WASHER 8, plain 22117-080000 2| 2|10 w 1
22- 26 | PACKING, cap 194150-04130 1|1 z f1]
22— 27 | O-RING 4-8 24341-000040 1| 1|10 W {3]
22- 28 | BRACKET, fuse box 194345~52490-X 212
22- 29 | BOLT M8 x 20 26116-080202 17 1j10
22~ 30 |CLIP 124060-77680 ip 1

—8 17—

MEMO

-8 8—



Fig. 23 FRONT AXLE {FOR YM155)

Fig. 23 FRONT AXLE (FOR YM155)

Qt/Unit E
Re!er. Description Part No. ©® 2 54 E :3, ir;::n;e ?::’:;: Remarks
No. = Lé = ;‘_ < lability | Mark
EaR S0 kol RS0 /]
"23~ 1 BRACKET, front axle 194340-11350-X 1
23~ 2{ BOLT M12 x 30 26116-~120302 8 10
BOLT M12 x 30 26013-120302 8 10 N
23~ 3| SPRING WASHER 12 22217120000 8 Z
23- 4] CENTER PIN 194210-13212 1
CENTER PIN 194210-13212-X 1 N
ENTER—PIN 35-4349—k3 22— T 5 Misprint
CENTER PIN 194340-13210 1 E YMI155~-T/4 522892
23- 5| BUSH 254 x 24L 1%4200~11570 2
BUSH 254 x 24L 194200-~11570 2 2z {1}
23~ 6 | WASHER 16, plain 22137-160000 1 10
WASHER 20, plain 22137~-2009000 1 3 ¥M155 -T/% 52292
23~ 7| CASTLE NUT Mlé 194210-13250 1
CASTLE NUT M20 26877-200002 1 s YM155 -T/# 52292
23- 8| COTTER PIN 4 x 30 22417-400300 1 10
COTTER PIN 4 x 40 22417-400400 1 10 y YM155~T/# 52292
23- 9| TIE-ROD, complete 194200-14611 1
TIE-ROD, complete 194200-14611~X% 1 N
23~ 10 | .CASTLE NUT 11 194730-57241 2
23- 11} .COTTER PIN 3 x 25 22417-300250 2 10
23- 12 | .GREASE NIPPLE 134730-57411 2 10
.GREASE NIPPLE MT6 x 1 24761~060000 1 10 N
23~ 13 | TIE-ROD END ASS'Y (RL) 794730-~57122 1
TIE-ROD END ASS'Y (RL) 794730~-57122~X 1 w
23~ 14 | .CASTLE dUT 11 194730-57241 2
23~ 15 | .COTTER PIN 3 x 25 22417-300250 2 10
23~ 16 | .GREASE NWIPPLE 194730-57411 2 10
.GREASE NIPPLE MT6 x 1 24761~060000 1 0] w

—89—



Fig. 23 FRONT AXLE (FOR YM155)
Qy/Unit -
S |inter- [Design
=] [=] el
R;f()er. Description Part No. E w E 2| o |change [chang Remarks
‘ SIS |22 |5 fabiliy| Mark
1E(=12| A
23~ 17 | OIL SEAL TC35 52 11 194150-12720 2 10
23- 18 | BALL BEARING 6205 24101-062054 2
23~ 19 | WASHER 42 x 51.8 x 1 194151~11670 2 10 s
Selective
CIRCLIP 48-H 22252-000480 2 10
23- 20 | KING PIN, complete 194151-11600 2
KING PIN, complete 194151-11600-X 2 )
23- 21 | COVER,king pin upper 40d x 3w| 194151-11840 2
23- 22 | O-RING 1A-2025 194151-11860 2 10
23- 23 | ARM (L}, knuckle 194200-11782 1
ARM (L), knuckle 194200~11782-X 1 N
23- 24 | ARM (R), knuckle 194200-11792 1
ARM (R}, knuckle 194200-11792-X 1 N
23- 25 | KBY 7 x 26, feather 194151-11660 2 10
23- 26 { NUT M10 194151-11640 2 10
23- 27 | SPRING WASHER 18 22217-180000 2 10
23— 28 | WASHER, plain 364 x 2.3w 194151-11650 2
23~ 29 | AXLE, front 194340-11500-X 1
AXLE, front 194200-11502 1 N
23~ 30 | BUSH 294 x 38L 194151-11360 1
BUSH 294 x 38L 194151-11360 2 X (1}
BUSH 25 x 29 x 30 194440-11360 2 N YM155 -T/# 52509
23- 31 [ BOLT M6 x 6 194151-11490 2 10
BOLT M6 x 5 194145-11350 2 10 N
23- 32 { GREASE NIPPLE 194151-11480 3 10
GREASE NIPPLE MT6 x 1 24761-060000 3 10
23~ 33 | PACKING € 23418~060000 1 [1}
23- 34 | TURNBUCKLE 17 x 1.5 194150-12410 1
23- 35 | NUT M17 (LH screw) 19499022830 1 10
23~ 36 | NUT M17 (RH screw) 194990~-22840 1 10

—91—

MEMO

—g92—



Fig. 24 FRONT AXLE (FOR YM135)

Fig. 24 FRONT AXLE (FOR YM135}

Qts/Unit -
E .
R;{ir‘ Description Part No. E E 5 g ; ::nfge ?::nf: Remarks
SIZ B S| 2 |abilits] Mark
Rl EaR e ]
24- 1 |BRACKET, front axle 194262-11352 1
BRACKET, front axle 194262-11352-X 1 N
24- 2 |BOLT M12 x 30 26116-120302 8 10
24~ 3 |SPRING WASHER 12 22217~120000 8 10
24— 4 |CENTER PIN 194210~13212 1
CENTER PIN 194210-13212-X 1 N
24~ 5 [BUSH 194151-11520 2
BUSH 254 x 25L 1941%6-11520 2 s {11
24~ 6 |WASHER 16, plain 22137-160000 1 10
24~ 7 |CASTLE NWUT M16 194210~13250 1
24- 8 |COTTER PIN 4 x 30 22417-400300 1 10
24~ 9 |TIE-ROD, complete 194262~14610 1
TIE-ROD, complete 194262~14610-X 1 N
24~ 10 | .CASTLE NUT 11 194730~57241 2
24~ 11 |.COTTER PIN 3 x 25 22417-300250 2 10
24~ 12 | .GREASE NIPPLE 194730~-57411 2 10
.GREASE NIPPLE MT6 x 1 24761-060000 1 10 N
24~ 13 |[TIE-ROD END ASS°'Y (RL) 794730-57122 1
TIE-ROD END ASS'Y (RL} 794730-57122-X 1 N
24~ 14 |.CASTLE WUT 11 194730-57241 2
24~ 15 |[.COTTER PIN 3 x 25 22417-300250 2 10
24~ 16 |.GREASE NIPPLE 194730-57411 2 10
.GREASE NIPPLE MT6 x 1 24761-060000 1 10 N
\
2 36
(L@ 56)-14
54)(56)-12
54)66)-13

—9 35—

—94—



Fig. 24 FRONT AXLE (FOR YM135)

Q1y/Unit -
= .
Refer. L. [=) o | 5 |Inter- [Design
No. Description Part No. 2 w § v P change-jchange Remarks
ZI 2 (=S| o [ability| Mark
2 HEEE ability | Mar
24~ 17 [OIL SEAL TC35 52 11 194150-12720 2 10
24- 18 |BALL BEARING 6205 24101-062054 2
24~ 19 [WASHER 42 x 51.8 x 1 194151-11670 2 10 Selective
CIRCLIP 48-H 22252-000480 2 10
24~ 20 |KING PIN, complete 194151-11600 2
KING PINV, complete 194151~11600-X 2 W
24— 21 (COVER,king pin upper 40d x 3w 194151-11840 2
24- 22 |O-RING 1A-2025 194151-11860 2 10
24— 23 |[ARM (L), knuckle 194262-11781 1
ARM (L), knuckle 194262-11781-X 1 N
24~ 24 1ARM (R}, knuckle 194262-11790 1
ARM (R), knuckle 194262-11790-X 1 N
24- 25 |KEY 7 x 26, feather 194151-11660 2 10
24- 26 |NUT M10 134151-11640 2 10
24~ 27 |SPRING WASHER 18 22217-180000 2 190
24- 28 |WASHER, plain 36d x 2.3w 194151-11650 2
24- 29 |AXLE, front 194262~11500 1
AXLE, front 184262-11500-X 1 N
24- 30 {BUSH 294 x 38L 194151-11360 1
BUSH 294 x 38L 194151-11360 2 K {1}
24- 31 {BOLT M6 x 6 194151-11490 2 10
BOLT M6 x § 194145-11350 2 10 N
24~ 32 |GREASE NIPPLE 194151-11480 3 10
GREASE NIPPLE MT6 x 1 24761060000 3 10 N
24~ 33 |PACKING 6 23418-060000 1 {1}
24- 34 [TURNBUCKLE 17 x 1.5 194150-12410 1
24~ 35 |NUT M17 (LH screw) 194990-22830 1 10
24~ 36 |WUT M17 (RH screw) 194990-22840 1 10

—95—

MEMO

— 96—



Fig.

25

59 52
N

69
70 Rl
~=

&)

28

OLD TYPE
41

S

¥MARK PARTS: NOT SOLD SEPARATELY.

FRONT AXLE (FOR YM155D)

—97—

Fig. 25

FRONT AXLE (FOR YM155D}

Qy/Unic =
R;f:r. Description Part No. § ?‘2 .5 ?’ :; 1':19: Iies‘f" Remarks
E .E E % ;’1 ability | Mark

25~ 1 | BRACKET, front axle 194341-11100-% 1

BRACKET, front axle 194341-11101-X 1 N
25~ 2 | BOLT 412 x 30 26116-120302 8 10

BOLT M12 x 30 26013-120302 8 10 N
25~ 3 | SPRING WASHER 12 22217-120000 8 2
25~ 4 | CENTER PIN 194210-13212 1

CENTER PIN 194210~13212~X 1 u

CENTER PIN 194340-13210-X 1 L YM1SSD-T/# 57929
25~ 8 | CASTLE KUT M1S 194210-13250 1 10

CASTLE NUT M20 26877-200002 1 S YM155D-T/# 57929
25~ 6 | WASHER 16 22137-160000 1 10

WASHER 20 22137-200000 1 8 YM155D-T/§ 57929
25- 7| COTTER PIN ¢ x 30 22417-400300 1 10

COTTER PIN 4 x 40 22417-400400 1 10 N YM166D-T/% 57829
25- 8| CASE, front axle 194210-13512 1

CASE, front axle 194210-13512-X 1 N
28— 9| METAL 22 x 28 x 22 194210-13520 2
25- 10 | LINER 22.5 % 34 x 2 194210-13530 2
25— 11} PACKING(L}, front axle flange| 194210-13540 1 10
25— 12 | PACKING (R}, front axle flange| 194210-13551 1 10
25— 13 | PIN 8 x 28, straight 1A1040-26060 2 10
25~ 14 | BREATHER 10 194210-13561 1
25- 15 | O-RING P22A 24311-350220 2 10
25~ 16 | OIL PLUG 10 1A1040-48G70 2
25~ 17 { O-RING 12-P 24311-000120 2 10
25~ 18 | CAP, front axle case 194210-13570 1

CAP, front axle case 194210~-13570-X 1 N

CAP, front axle case 194212-13450 1 YM155D-57457

CAP, front axle case 194212-13450-X 1 N

—98—



Fig. 26 FRONT AXLE {FOR YM155D)

Fig. 25 FRONT AXLE {FOR

YM1550)

Qy/nit -
El .
= ols Inter- {Design
Refer. Description Part No. 2w | ]2 |, [changelchange Remarks
No. R EN AR S
Z|Z {5 = |abitity| Mark
BN RS R Eol §74
25- 19| BOLT M8 x 30 26116-080302 3 10
BOLT M8 x 30 26013-080302 3 10 N
25~ 20| SPRING WASHER 8 22217-084000 3 2
25~ 21| O-RING 60-G 24322-000600 1 10
O~RING 60-G 24321-000600 1 10 N
25- 22| SHIM 0.1, front axle case 194210~14450 - 10
Selective
25- 23| SHIM 0.2, front axle case 194210-14460 - 10
25— 24| AXLE (L), front 194210-13610 1
AXLE (L), front 194210-13610-X 1 N
AXLE (L), front 194341-13610 1 s {4]
AXLE (L), front 194341-13610-% 1 N
25— 25 AXLE (R}, front 194210-13621 1
AXLE {R), front 194210-13621~X 1 N
AXLE (R), front 194341-13621 1 S {41
BXLE (R}, front 194341-13621-X 1 N
AXLE (R}, front 194346-13620-X 1 S YM155D-T/#57524
25— 26 | PACKING, 194210-13740 2 10
front axle outer flange
PACKING, 194341-13740 2 10 s {4}
front axle outer flange
25- 27 | BOLT M10 x 28 26116~100282 6 10
BOLT M10 x 28 26013-100282 3 10 N
25~ 28 | SPRING WASHER 10 22217-100000 14 10
SPRING WASHER 10 22217-100000 4 10 N
25~ 29 { BOLT M8 x 22 26116-080222 11 10
BOLT M8 x 25 26116-080252 11 10 s 14]
BOLT M8 x 25 26013~080252 11 10 N
25- 30 | SPRING WASHER 8 22217-080000 11 2z

QyiUnit -
= =71 5 |Inter. |Design
T L . [~ I E= s}
Refe,, Description Part No. 1w 515 | T Ichange |change Remarks
No. Slweilia 2 a
ZIZE15| 3 [abitity| Mark
R el e e 7]
25~ 311 OIL PLUG 30 w/PLATE 794210~-13750 1
OIL PLUG 3C w/PLATE 794341~-13750 1 8 (4}
25- 32} .OIL PLUG 30 184200-24380 1
25~
32-1) OIL PLUG 20 194346-13630 1 s YMISSD-T/4 57524
25— 33| .LABEL, front axle oiling 194210~65310 1
instruction
.LABEL, front axle oiling 194341-65310 1 N 1]
instruction
LLABEL, front axle oiling 194341-65311 1 s 141
instruction
.LABEL, front axle oiling 194341-65311 1 2
instruction
25~ 34| .0~RING 30-S 24341-000300 2 10
.O=-RING 30~S 24341-000300 1 10 K f1i
25—
34-1| O~RING 18-P 24341000180 1 S YMISSD-T/# 57524
O-RING 18-P 24311-000180 1 10 N
25- 35 GEAR CASE, lower front 194210-13822 2
GEAR CASE, lower front 194341-13820 2 S [a1
GEAR CASE, lower front 194341~13820-X 2 N
25~ 36| OIL PLUG 10 141040~-48070 2 10
25~ 37| O-RING l2~P 24311-000120 2 10
25= 38| OIL SEAL 100 x 120 x 12 194210-13841 4 10
OIL SEAL TC135 x 165 = 14 194341-13844 2 10 s {4}
25- 39| KING PIN 194210-13902 2
KING PIW 194210-13902-X 2 [
KING PIN 154341-~13900 2 s {4]
KING PIN 184341-13900-X 2 w
25— 40| PACKING, front gear 194210~-12950 2 19
case bottom
PACKING, front gear 194341~13950 2 10 s {4}
case bottom
25— 41| XKEY 7 x 26, feather 22512-070260 2 10
KEY 7 x 26, feather 194151-11660 2 10 w® {11

—99—

—100—



Fig. 25 FRONT AXLE (FOR YM155D)

Fig. 25

FRONT AXLE {FOR YM155D)

Qty/Unit =
z .
Refer. . = | o [Inter- Design
No. Description Part No. E w ‘:S P 2 hange {chang Remarks
22 I2|5 | = jability| Mark
aEHEEIEI
25- 42| BOLT M10 x 22 26116-100222 8 10
BOLT M10 x 28 26116-100282 8 10 s [4]
BOLT M10 x 28 26013-100282 8 10 N
25- 43| SPRING WASHER 10 22217-100000 8 2
25—~ 44| cap, front gear case 194210-13930-X 2
25—~ 45| PACKING, front gear case cap 194210-13940 2 10
25- 46! BOLT M8 x 22 26116-080222 10
BOLT M8 x 22 26013-080222 8 10 N
25- 47| SPRING WASHER 8 22217-080000 8 2
25~ 48| ARM (L), knuckle 194210-14510 1
ABRM (L), knuckle 194341-14510-X 1 s [4]
ARM (L), knuckel 194341~14530-X 1 N (5]
25~ 49| ARM (R), knuckle 194210~14520-X 1
ARM (R}, knuckle 194341-14520-X 1] s {4]
25~ 50| BOLT M10 x 38 26116-100384 4 10
BOLT M10 x 40 194210-14550 4 10 N [1]
BOLT M10 x 40 194210-14550 2 10 K (4]
25~ 51| LOCK NUT M10 26756-100002 2] 10
25~ 52| SPRING WASHER 10 22217-100000 4 10
SPRING WASHER 10 22217-100000 2 K [4]
25- 53| TIE-ROD 194200-14611-X 1 s (4]
25~ 54} .CASTLE NUT M1l 194730-57241 3 10
25~ 55| .GREASE NIPPLE 1/4 194730-57411 2 10
.GREASE NIPPLE MT6x1 24761-060000 1 100 N
25- 56 .COTTER PIN 3 x 25 22417-300250 1 10|
25- 57| TIE-ROD END ASS'Y (RL) 794730-57122-X I
25~ 58 .CASTLE NUT M1l 194730-57241 pl 10
25— 59| .GREASE NIPPLE 1/4 194730-57411 2 10
.GREASE NIPPLE MT6x1 24761-060000 1 10 N
25- 60[ .COTTER PIN 3 x 25 22417-300250 1 10

Qiy/nia -
= .
Refer. - ETTE ] 5 jinter- Design
No. Description Part No. E v <L: 0 P change [change Remarks
=S [= ]| = jability] Mark
Z z = 2z ability Tl
25~ 61 {NUT M17 (LH screw) 194990-22830 1 10
25~ 62 |NUT ML7 (RH screw) 194390-22840 10
25— 63 |GEAR CASE ASS'Y, upper front 794210-13802-X 2
GEAR CASE ASS‘Y, upper front 794341-13800-% 2 s 4]
25~ 64 | .GEAR CASE, upper front * 2 * Not Sold Separately.
.GEAR CASE, upper front * 2 * s {4] |Not Sold Separately.
{194341-13810)
25~ 65 | .STUD M10 x 20 194210~13880 4 10
.STUD M10 x 23 194210-13881 4 10 s (4]
25~ 66 | JMETAL 22 x 25 x 50 194210~-13831 2 Z [41
25~ 67 | BOLT M10 x 28 26116-100282 4 10
BOLT M10 x 28 26013-100282 4 10 N
25~ 68 | WUT M10 26716-100002 4 10
5~ 69 | NUT M18 x 1.5 194151-11640 2 10
¥UT M18 x 1.3 26736-180002 2 pio} N {41
5- 70 PLATE, washer 134151-11650 2
WASHER 18 22117-180000 2 N {4]
25~ 71 {LINER 22.5 x 40 x 1 194341-13790 4 10 w 4]
25= 72 | SHIM 22.5 x 40 x 0.3 194341-13980 - ~i10 W [41 .
Selective
25- 73 |{SHIM 22.5 x 40 x 0.1 194341-13990 - -i10 w 141 i
25~ 74 |LINER 25.5 x 60 x 1.8 194341-13960 2 10 W {41
25~ 75 | BOLT M10 x 40 26116-100404 2 10 {1]

~101—

—102—



%MARK PARTS: NOT SOLD SEPARATELY.

65@;
63{;{\. 64U>9/75
* 66
s

Fig. 26
69~ OLD TYPE
70~@ 41
50 c/

52 I

| f?

Neg?
S,

510
O \@

Sy

FRONT AXLE (FOR YM135D)

Fig. 26 FRONT AXLE {FOR YM135D)

Q'ty/Lait -
Refer. = =15 [Ieter- Design
No. Description Part No. E o E v P char{gc ichange Remarks
E E f_ E E ability | Mark
26~ 1 {BRACKET, front axle 194263-11102 1
26— 2 |BOLT M12 x 30 26116-120302 8110
26~ 3 |SPRING WASHER 12 22217-120000 8110
26~ 4 |CENTER PIN 194210-13212 1
CENTER PIN 194210-13212-X 1 N
26- S5 |CASTLE NUT M1l6 194210-132530 1110
26- 6 |WASHER 16 22137-160000 110
26~ 7 |COTTER PIN 4 x 30 22417-400300 1110
26~ B8 [CASE, front axle 194210-13512 1
CASE, front axle 194210-13512-X% 1 N
26~ § [METAL 22 x 28 x 22 194210-13520 2
26~ 10 |LINER 22.5 x 34 x 2 194210-13530 2
26— 11 | PACKING(L), front axle flange| 194210-13540 1)10
26~ 12 | PACKING(R), front axle flange | 194210-135351 1ii0
26- 13 | PIN 8 x 28, straight 1A1040-2606C 2110
26— 14 | BREATHER 10 194210-13561 1
26— 15 | O-RING P22A 24311~350220 2116
26~ 15 | OIL PLUG 10 1A1040~48070 2
26— 17 | O-RING 12-P 24311-000120 2i10
26~ 18 |CAP, front axle case 194210-13570 1
cAP, front axle case 194210-13570-X 1 N
Ccap, front axle case 134212-13450 F
cap, front axle case 194212-13450~X N

—104—



Fig. 26 FRONT AXLE (FOR YM135D)

Fig.

26 FRONT AXLE (FOR YM135D)

Q'ty/Unit -
S |Inter- |Design
. 2 o2
R‘e\yfer. Description Part No. Blo 8w |changelchang Remarks
No. Rloll|a] g
ZiZiZ2|S8= ability | Mark
lzi=z1a
26— 19 | BOLT M8 x 30 26116-080302 3110
BOLT M8 x 30 26013-080302 3|10 N
26- 20 | SPRING WASHER 8 22217-080000 3 Z
26~ 21| O-RING 60-G 24322-000600 1} 10
O-RING 60~G 24321-000600 110 N
26- 22| SHIM 0.1, front axle case 194210-14450 -| 10 :
Selective
26~ 23 | SHIM 0.2, front axle case 194210-14460 -1 10
26- 24 | AXLE (L), front 194263-13610-X 1
AXLE (L), front 194263-13611 1 N (1]
AXLE (L), front 194263-13611~X 1 N
AXLE (L}, front 194341-13618 1 s (4]
AXLE (L), front 194341-13610-X 1 N
26- 25 | AXLE (R), front 194346-13620~X 1 N
AXLE {R), front 194263-13620-X 1 N
AXLE (R), front 194263-13621 1 N [4]
AXLE (R), front 194263-13621-X 1 1
AXLE (R), front 194341-13621 1 s {41
AXLE (R), front 194341-13621-X% 1 N
26— 26 | PACKING, 194220-13740 2110
front axle outer flange
PACKING, 194341-13740 2( 10 S (4]
front axle outer flange -
26~ 27 | BOLT M10 x 28 26116~100282 6110
BOLT M10 x 28 26013-100282 6110 N
26~ 28 | SPRING WASHER 10 22217-100000 14|10
SPRING WASHER 10 22217-100000 4|10 K
26— 29 | BOLT M8 x 22 26116~080222 11i{10
BOLT M8 x 25 26116-080252 11|10 L [4]1
BOLT M8 x 25 26013-080252 11|10 N
26—~ 30 | SPRING WASHER 8 22217-080000 11 2

—105—

Qty/Unit -
=7 -5 {inter- {Design
fer L. [=] ==
Rif:“ Description Part No. E e 5 S| @ |change ichange Remarks
o S1S|Z 2| < [abitity| Mark
=lel=izla
26— 31| OIL PLUG 30 w/PLATE 794210-13750 1
QIL PLUG 30 w/PLATE 794341-13750 1 s 141
26~ 321 .0IL PLUG 30 194200-24380 1
26- 33| .LABEL, front axle oiling 194210-65310 1
instruction
.LABEL, front axle oiling 194341-55310 1 N [1}
instruction
LLABEL, front axle oiling 194341-65311 1 s {41
instruction
.LABEL, front axle oiling 194341-65311 1 Z
instruction
26~ 34| .O~RING 30-8 24341-000300 21 10
.0~RING 30-§ 24341-000300 1} 10 K i1
26— 35| GEAR CASE, lower front 1%84210-13822 2
GEAR CASE, lower front 194341~13820 2 s {4}
GEAR CASE, lower front 194341-13820-X 2 N
26- 36 | OIL PLUG 10 1A1040-48070 2} 10
26~ 37 | O=RING 12~P 24311-000120 2|10
26~ 38 IL SEAL 100 x 120 x 12 194210~13841 210
CIL SEAL TC135 x 165 x 14 194341-13840 2110 s {4}
26— 3% | KING PIN 194210~13902 2
KING PIN 194210-13902-X 2 N
KING PIN 194341-13900 2 €3]
KING PIN 194341-13900-X 2 N
26~ 40 | PACKING, front gear 134210-13850 2] 10
case bottom
PACKING, front gear 194341-13950 2110 k] [4]
case bottom
26- 41 { KEY 7 x 26, feather 22512~070260 2{10
KBY 7 x 26, feather 194151~11660 2110 N {1}
26—~ 42| BOLT M10 x 22 26116-100222 8110
BOLT M0 x 28 26116~100282 8|10 8 {41
BOLT M10 x 28 26013-100282 8/10| W
26~ 43 | SPRING WASHER 10 22217-1000060 8 z
26— 44 | CAP, front gear case 194210-13930-% 2
26~ 45 | PACKING, front gear case cap 194210-13340 2( 10

—106—



Fig. 26 FRONT AXLE (FOR YM135D)

Fig. 26 FRONT AXLE {FOR YM135D)

Qty/Unit 2
Refer. Description Part No. B 2 B 2 ?. f:r;:n:e thzsn‘ggg Remarks
No. S12IS|2] 2 |abitity| Mark
1zlxlzia
26— 46| BOLT M8 x 22 26116-080222 8 10
BOLT M8 x 22 26013-080222 8] 10 N
26~ 47| SPRING WASHER 8 22217-080000 8 Z
26~ 48| ARM (L), knuckle 194263-14511 1
ARM (L), knuckle 194341—‘14510;}( 1 S [4]
26~ 49| ARM (R}, knuckle 194210-1520 ‘ pt
ARM (R}, knuckle 194341-14520-X 1 s [4]
26- 50| BOLT M10 x 38 26116-100384 4| 10
BOLT M10 x 40 184210~14550 4 10 N f1]
BOLT M10 x 40 194210-14550 2{ 10 K [41
26- 51| LOCK NUT M10 26756~100002 2} 10
26— 52| SPRING WASHER 10 22217-100000 4! 10
SPRING WASHER 10 22217-100000 2] K {4}
26~ 53 | TIE~ROD 194262-14610~X 1
TIE-ROD 194200-14611 1 s (4]
26~ S4 | .CASTLE NUT M11 194730-57241 1i 10
26- 55| .GREASE NIPPLE 1/4 194730-57411 21 10
~GREASE NIPPLE MT6x1l 24761-060000 1{ 10 N
26- 56 | JCOTTER PIN 3 x 25 22417-300250 110
26- 57 | TIE-ROD END ASS'Y (RL) 794730-57122-X 1
26~ 58 | .CASTLE NUT M1l 194730-57241 1i10
26~ 59 | .GREASE NIPPLE 1/4 194730-57411 2{10
.GREASE NIPPLE MT6x1l 24761-060000 1110 1]
26— 60 | .COTTER PIN 3 x 25 22417-300250 110
26- 61 | NUT M17 (LH screw) 194990-22830 1|10
26- 62 { NUT M17 (RH screw) 194990~22840 1i10

Qy/Unit z
R;iir' Description Part No. E E’ E g z !cr;a:en:ze ?h:::: Remarks
ZIZE 2] S jability] Mark
T TR
26— &3 |GEAR CASE ASS'Y, upper front 794210-13802-X 2
GEAR CASE ASS'Y, upper front 7%4341-13800-X 2 s f4]
26~ 64 |[.GEAR CASE, upper front * 21 * Vot Sold Separately.
-GEAR CASE, upper front * 21 % s [4] [Not Sold Separately.
(194341-13810)
26~ 63 |.STUD M10 x 20 194210-13880 4 110
.STUD M10 % 23 194210-13881 4110 N [4]
Z26=- 56 |.METAL 22 x 25 x 50 * 24 * Z {41 |[Not Sold Separately.
26- 67 |BOLT M10 x 28 26116-100282 4110
BOLT MI10 x 28 26013-100282 4110 N
26~ 68 |NUT M10 26716-100002 4 (10
26~ 59 INUT M18 x 1.5 194151~11640 2110
NUT M18 x 1.5 26736~180002 210 N {4}
26~ 70 |PLATE, washer 154151~11650 2
WASHER 18 22117-180000 2 N 141
26— 71 ILINER 22.5 x 40 % 1 194341~13790 4110 W 14}
26~ 72 ISHIM 22.5 x 40 x 0.3 194341-13980 - - 10 {4} ‘Selective
26- 73 |SHIM 22.5 x 40 x 0.1 194341-13390 - - {10 [41
26~ 74 ILINER 25.5 x 60 x 1.6 194341-13960 2 {18 W [431
26~ 75 |BOLT M10 x 40 26116~100404 2110 [11
26~ 76 |TURNBUCKLE 17 x 1.5 194150~12410 1

—107—

—108—



Fig. 27 FRONT AXLE INTERIOR (YM155D,YM135D)

——

68—,
66— = OLD TYPE

>

36 inc.x37~ %48

Only old type is used.

OLD TYPE _ 88472 230
5 i\/rk A
5 1
'Q@ inc.x2 ~%7

—109— ¥MARK PARTS: NOT SOLD SEPARATELY.

Fig. 27

FRONT AXLE INTERIOR {(YM 155D, YM 135D}

Q'ty/Unit -
=1 .5 linter- [Design
Refer. . . o =R 3=
;:r Description Part No. E & 5 a1y change change Remarks
‘ SIS IE|E | 3 |sbility| Mark
=lEl=iz1 4
27- 1| PROPELLER SHAFT ASS'Y 794210-13300 1 1
PROPELLER SHAFT ASS'Y 794210-13300-X 1 N
27- 2| .SHAFT, propeller * 1 i * Not Scld Separately.
(194210-13320)
.SHAFT, propeller 194210-13321-X 1 1 >
27- 3| .YOKE, sleever * 1 1§ * Not Scld Separately.
(194210~13350}
YOKE, sleever 194210~13351~X 1 1 * S
27~ 4 YCKE, flange * 1 o> Not Sold Separately.
(194210-~13360)
.YOKE, flange 194210-13361-X 1 i * s
27- 51} .JOINT, cross * 2 2 * Not Scld Separately.
(194210-13370)
«JOINT, cross 194210-13371-X 2 20 * s
27~ 6| .NEEDLE BEARING * 8 8l * Not Sold Separately.
(134210~13380)
.NEEDLE BEARING * 8 8 * s Not Sold Separately.
{184210~13381)
27~ 7| .SNAP RING 20 * 8 8} 10 W Not Sold Separately.
{22252-000200}
27—~ 8 | SPRING WASHER 8 22217-080000 4 4 Z
27~ 9| COVER, propeller shaft, 1%4210-13410 1 1
complete
COVER, propeller shaft, 194210-13410-X 1 1 "
complete
27— 10 | COVER, propeller shaft 194210-13420 1 1
COVER, propeller shaft 194210~-13420-X 1 1 N
27- 11} BOLT M6 x 10 26116~060102 4 4 10
BOLT M6 x 10 26013-060129 4 4] 10 N
27- 12 { SPRING WASHER & 22217-060000 4 Z
27- 13 | RUBBER (R), setting 194210~13430 1 1
RUBBER (A}, setting 19421214650 1 s
27- 14 | BAND, hose 194210-13490 1 1110 YML55D-T/$57457

—110~—



Fig. 27 FRONT AXLE INTERIOR {(YM155D,YM 135D}
Q1s/Unit -
.S |Inter- [Design
(=) alD
R::f”' Description Part No. g e E 0| 1 |changechang Remarks
o ZZ2|E|Z |2 ability| Mark
RS ]
BAND, hose 23010-115000 1 10 $
27~ 15 |CLAMP 23010-100000 1 1]10
CLAMP 23010-105000 1 10 s
27- 16 | RUBBER {(B), setting 194210-13440 1 1 4 [4] |Interchangeable by set
with 27-22.
27- 17 | SUPPCRTER (A), 194210-13451 1 1 2
propeller shaft cover
27~ 18 [BOLT M8 x 10 26116-080102 1 1|10 2
27- 19 | SPRING WASHER 8 22217-080000 1 1l]10 Z YM155D-T/#57457
27- 20 |BOLT M6 x 16 26116-060162 4 a0 | 2
27- 21 | SPRING WASHER 6 22217-060000 4 410 2
27~ 22 | SUPPORTER (B), 19421013460 1 1
propeller shaft cover
SUPPORTER (B), 194210-13461 1 1 F [4] {Interchangeable by set
propeller shaft cover B with 27-16.
SUPPORTER (B), 194210-13461 1 1 Z [51
propeller shaft cover
27- 23 | BOLT M8 x 16 26116~080162 4 4 (10
BOLT M8 x 16 26116-080162 4 4 2 {5]
27~ 24 | SPRING WASHER 8 22217-080000 4 4(10
SPRING WASHER 8 22217-080000 4 4 2 {51
27~ 25 { SHAFT, spiral pinion 194210-14100 1 1
27- 26 | BALL BEARING 6305 24101-063054 1 1
27- 27 |{CIRCLIP 25-S 22242-000250 1 1j1o
27~ 28 |CIRCLIP 52~H 22252-000520 1 1j10

—111—

E

g. 27 FRONTAXLE INTERIOR (YM155D, YM135D)

W@y/lnie -
c
Refer. . ) = | = |Inter- Design
No. Description Part No. £ ‘5 121 " |change [change Remarks
SISIE1Z ] % [abitity] Mark
SHEEE
27~ 29 | BALL BEARING 6304 24101-063044 1 1l
27- 30 ! OIL SZAL TC30 45 8 194210-13590 1 110
27- 31 | O-RING 20~-P 24311-000200 1 1110
27- 32 194210-14121 1 1i10
194210~14121-~X 1 1 N
27- 33 194200-14160 1 1
27~ 34 | WASHER, lock plate 31d x 3.2w| 194200-14171 1 1
7- 35 : BOLT M8 x 16 26116-080162 1 1j10
27- 36 | HOUSING ASS'Y, differential 794200~31550 1 1
HOUSING ASS'Y, differential 794200~31551 1 1 N In common with 28-1.
Not Sold Separately.
27- 37 | ,HOUSING, differential 1l4id * 1 1 Not Sold Separately.
LHOUSING, differential 15id * 1 1 s Mot Sold Separately.
. i {194200-31751)
27~ 38 | .PINION 10, differential 14id * 2 2 Vot Sold Separately.
.PINION 10, differential 15id * 2 2 8 Not Sold Separately.
{194200~-31811)
27~ 39 | .SBAFT, differential pinion * 1 1 Not So0ld Separately.
14d » 85L
-SHAFT, differential pinion * 1 1 g Not Sold Separately.
154 = 87L (194200-31821)
27~ 40 | .GEAR 14, differential side * 2 2 Not Sold Separatelvy.
51.494
.GEAR 14, differential side * 2 2 s Vot Sold Separately.
56.26d4 {194200-31831)
$: Change effective units
YM135D - from ¥o. 51482
YM135D - from No. 51101

—112~



Fig. 27 FRONT AXLE INTERIOR (YM155D,YM135D)

Fig. 27 FRONT AXLE INTERIOR (YM1550,YM135D)

Qs/Unit -
= linter- [Design
. Q =]
Rif:r' Description Part No. E w g 2| « |changechange Remarks
e S| |E|Z ]| < [ability| Mark
Szl a
27~ 41 | .SPACER 0.9, differential 194200-31850 - -110
gear 42d
.SPACER 0.9, differential 194200-31851 - -110 S $
gear 49d
27- 42 |.SPACER 1.0, differential 194200-31860 - -§10
gear 42d
.SPACER 1.0, differential 194200-31861 - =110 s $
. gear 494 Selecti
27- 43 |.SPACER 1.1, differential 194200-31870 - - |10 elective
gear 424
.SPACER 1.1, differential 194200-32871 - - 110 S $
gear 494
27- 44 |.SPACER 1.2, differential 194200-31880 - -110
gear 424
.SPACER 1.2, differential 194200-31881 - = |10 s $
gear 49d
27- 45 |.THRUST COLLAR, differential 194200-31900 1 1
14id
.THRUST COLLAR, differential 194200-31901 1 1 S $
15id
27~ 46 |[.LINER 22.5 x 30 x 1 194200-31910 2 2
27~ 47 |.PIN 4, differential lock 194200~31940 1 1|10
27- 48 |.LINER, differential pinion * 2 2 w {1] |In common with 28-63.
Not Sold Separately.
(194200-31931)
27- 49 |BOLT M8 x 18 26116-080186 8 8110
SEAL BOLT M8 x 18 194201-32150 8 8 {10 N {51]
27- 50 |WIRE 0.8 x 180 194200-32110 1 1|10
WIRE (0.8 x 180 194200-32110 1 10| 2 (5]
27- 51 {SHIM 72 x 0.1 194200-32330 - - 110
Selective
27- 52 |SHIM 72 x 0.3 194200-32340 - - |10

$: Change effective units
YM155D - from No. 51482

YM13S5D - from No. 51101

Qrsrlime -
F
R;‘f:_r’ Description Part No. 2 ?g B :; :rl:n:e i):asr::: Remarks
Zlgiz = fability| Mark
R el B &
27~ 53 |BALL BEARING 6207 24101-062074 2 2
27- 54 |CIRCLIP 30-S 22242-000300 210
27— 55 [SHAFT, front driving 194341-14200 2
304 x 245.8L
SHAFT, front driving 194390-14200 2
SHAFT, front driving 194391-14200 2 N f1}
304 x 230L
SHAFT, front driving 194341-14201 2 2 S [4}
304 x 229.3L
27~ 56 |RING 25, circular 194210-14210 2 2
27~ 57 | BALL BEARING 6305 24101-063054 2 2
27- 58 |BEVEL GEAR 14 60d x 30.5L 194210-14230 2 2
BEVEL GEAR 14 644 x 33L 194341-14230 2 2 8 (4]
27~ 5% | BEVEL GEAR, king pin 734 194210-14251 2 2
BEVEL GEAR, king pin 111d 194341-14250 2 2 s (4
27— 60 | NEEDLE BEARING 29 x 33 x 16 194210-14260 4 4
NEEDLE BEARING KT25 x 31 x 20| 194341-14260 4 4 S (4
27~ 61 | INNER COLLAR 22 x 28 x 33 194210-14270 2 2 z (41
27~ 62 |LINER 22 x 41 x 2.3 194210~14280 4 4 Z {41
27~ 63 | SHIM 0.1, king pin 194210~-14290 - -110 2 {4}
27- 64 | THRUST BEARING 51105 194210-14300 2 2
THRUST BEARING 51105 194210-14300 4 K {41
27~ 65 | COLLAR 22 x 25 x 10 194210-14310 2 PARE-] Z (4]
27— 66 |LINER 22 x 34 x 1 194210-13960 2 2 2 141
27~ 67 | O-RING 22-P 24311~-000220 2 2110 Z [4
27— 68 | SHIM 22 x 34 x 0.5 194210-13970 2 2(1e z {4]
27—~ 69 | OIL SEAL TC40 62 12 6 1A1040-28810 2 2|10

—118—

—114—



Fig. 27 FRONTAXLE INTERIOR {YM155D,YM135D)

Q'ty/Unit E
R;f:r' Description Part No. E E E g :; h:‘le: Dfs’fn Remarks
o = E = -E = |ability [ Mark
S1Z2=1214
'27- 70 | SEAL RING 35 x 42 x 17 —f—gﬁg—_luoo 2 2 Misprint
27- 71| LINER 30 x 42 x 2 194210~14410 2 2
27- 72 | BEVEL GEAR 27 194210-14420 2 2
BEVEL GEAR 20 194341-14420 2 2 s |41
27- 73 | BALL BEARING 6305 24101-063054 2 2 z | (4]
27~ 74 | BALL BEARING 6306 24101~063064 2 2
BALL BEARING 6306 24101-063064 4 4 K |14}
27- 75 | GEAR 38, spiral ring 194200-32100 1 1
27- 76 | COLLAR 25 x 34 x 70.67 194341-13970 2 2 wo|{4)
27- 77 | COLLAR 30 x 38 x 13.5 194341-14430 2 2 w | [4]
27- 78 | BALL BEAING 6205 24101-062054 2 2 w 4]
BALL BEAING 6205 24101-062050 2 2 N
27~ 79 | COLLAR 30.5 x 45 x 9.5 194341-14480 2 2 w | [4)
27- 80 |LINER 25.5 x 32 x 1 194341-14210 2|10 | w 1(4]
27- 81 | BALL BEARING 6205U 24102-062054 2 2 4]
27- 82 |OIL SEAL, TC25 x 45 x 8 194341-14340 2 2(10 | W {[4)
27- 83 |SHIM 30 x 40 x 0.1 195140-13700 - -j10 | w
27~ 84 |SHIM 30 x 40 x 0.3 195140-13710 - -{10 | w selective
27- 85 {SHIM 26 x 33 x 0.1 194341~14220 - ~[10 | w
27- 86 |SHIM 26 x 33 x 0.3 194341-14240 - -l | w
27- 87 |BOLT M8 x 20 26116~080202 4 4 (10
BOLT M8 x 20 26013-080202 4 40 |

—115—

MEMO

—116—



Fig. 28 STEERING SYSTEM (YM155,YM155D)

46inc. 47- 49 (FOR MODEL YM155D)
i 421inc.43~ 45 (FOR MODEL YM155)

»

44
a5 53 18
49

—117—

Fig.

28

STEERING SYSTEM {YM155,YM155D)

Qs =
Refer. . . ) I= =5 |inter- Design
No. Jescription Part No. o e ) change fchange Remarks
z ?_ ;}; ability | Mark

28~ 1 } STEERING GEAR ASS'Y 734200-15101-% 1|1

STEERING GEAR A8S'Y 794340-15100-X 1|1 N (4}
28~ 2 CoLuMN 794200~15200-X 101

COLUMN 194340-15200-X 111 S [4]
28- 3 | .BUSH, column 194200-15311 111

.BUSH, column 194340-15310 1|1 S [4)
28— 4 | .BOLT, M8 x 22 26116~-080222 g8 10

.BOLT, M8 x 22 26116-080222 T 10 K f4]
28- 5 | .SPRING WASHER 8 22217-080000 88 10

.SPRING WASHER 8 22217-080000 747 10 K f4]
28~ 6 | .BALL NUT COMP. 734200~15500 11

.BALL NUT COMP. 794340-15500 /1 s {41
28- 7 | .BALL BEARING 194200-15410 {1 2
28~ 8 | .BALL BEARING 194200~15420 11

.BALL BEARING 154750-15520 212 s 141
28~ 3 | .BODY w/BUSH 7942C0-15100-X 171

.BODY w/BUSH 734340-15110-X 101 s {43
28~ 10 | .PLUG 194200~-15170 1)1

LPLUG 194262-15170-X 22 $ 4]
28- 11 | .COVER, side 794200-15150-% 1|1

.COVER, side 794340-15150-% 111 s {4)
28— 12 | .PACKING, side cover 194200-15330 ij1

.PACKING, side cover 194340-15330 11 s [4])
28—~ 13 | .NUT M10, P=1.5 26716100002 1i1 10

JNUT M1G, P=1.25 26776-100002 It 10 g {4}
28~ 14 | .ADJUST SCREW 194200-15470 1i1

.ADJUST SCREW 194130-15470 171 s {4]

—118—



Fig. 28 STEERING SYSTEM (YM 155, YM155D)

Fig. 28 STEERING SYSTEM (YM155,YM155D)
Q'ty/Unit ;_-:
R;foe'r. Description Part No. 2 E E % :5 ]cr;:n;e ?}:‘:{:5:' Remarks
E|ZIE|S| 5 |abitity| Mark
=iZi=21 g
28~ 15 | ~SHIY Siush 194200=15420 e Misprint
.SHIM, adjust screw 194200-15390 N
.SHIM, adjust screw 1954080-15420 1 s [4]
28- 16 | .SHIM, adjust screw 134200-15430 1|1
.SHIM, adjust screw 194080-15430 1|1 s [4]
28~ 17 | .SHIM, adjust screw 194200-15440 1|1
.SHIM, adjust screw 124080-15440 1(1 S {41
28- 18 | .SHIM, adjust screw 194080~15450 1|1 (41
28~ 19 | .SHIM, adjust screw 194080-15460 1|1 {4]
28- 20 | .SHAFT, sector 194200~15140 1|1
.SHAFT, sector 194340-15140 i1 S 4]
28~ 21 | .OIL SEAL 194200~15220 111
.0IL SEAL 194740-55620 11 s (41
28~ 22 [ .O-RING 194340-15230 11 {4)
28- 23 | .OIL SEAL 194340-15210 1|1 (4]
28- 24 | .SHIM 194200-15250 1|1
.SHIM 194750-15250 1|11 s {41
28- 25 | .SHIM 194200-15260 1|1
+SHIM 194750~15260 1|1 s (4]
28~ 26 | SHIM 194200-15270 i|1
- SHIM 194750-15270 1|1 S [4]
28~ 27 | .SHIM 194200-15280 1|1
.SHIM 194750-15280 11 S (4]
28~ 28 | .SHIM 194200-1529¢ i1
-SHIM 194750-15290 111 s [4]
28~ 29 | .SPRING WASHER 20 22217-200000 1i1 10
28- 30 | .NUT M20 26776-200002 131 10
28- 31 | .WASHER 14 22117-140000 1|1 10
28~ 32 | .NUT M14 26776-140002 111 10

Qulme -
F .
Refer. = =1 5 |inter- Design
No. Description Part No. E & § Sl e change [change Remarks
E ; f E ability] Mark
> -
28~ 32 | ARM, pitman 194200-15611 1
ARM, vitman 194340~15610~-X 1 F {31 | Interchangeable by set
with 28-45.
ARM, pitman 194341-15610~X 1 P {5} | Interchangeable by set
with 28-45.
28— 34 | SPRING WASHER 10 22217-100000 41 4 1ic
28~ 35 { BOLT M10 x 39 26116-100302 212 10
BOLT #10 x 30 26013-100302 212 10 N
28~ 36 | ROLT M10 x 40 26116~100402 272 10
BOLT M10 x 40 26013-100402 212 10 N
28- 37 | STEERING WHEEL COMPLETE 794200~15710
28- 38 .LABEL, steering wheel 134200-65100 11
.LABEL, steerine wheel 194345-65100 11 u YMI5SS ~T/#52260
YM155D-T/457524
28~ 39 | .STEERING WHEEL 194200-15730 it1
28~ 49 | .CAP, steering wheel 194200-15740 111
28~ 41 | .PACKING, wheel cap 194200-15750 1t
28~ 42 | DRAG~ROD 194200-16111 1
RAG-ROD 194200-16111-X 1 N
DRAG-ROD 184340-16110-X 1 F {31 |Interchangeable by set
with 23-34.
28- 43 { .CASTLE NUT M1l 194730-~57241 2 10
28- 44 | .COTTER PIN 3 x 25 22417-300250 2 10
28— 45 | .GREASE NIPPLE 1/4 1%4730-57411 2 10
.GREASE NIPPLE MT6x1 24761-060000 2 10 N
28~ 46 | DRAG-ROD 194200-16111 1
DRAG-ROD 194200-16111-X N
DRAG~ROD 194340-16110 1 F {31 i{Interchangeable by set
with 23-34.
DRAG~ROD 194341-16110-X 1 F {5} do.
28~ 47 | .CASTLE WUT M1l 194730-57241 2 10
28~ 48 | .COTTER PIN 3 x 25 22417-300250 2 10
28~ 49 | .GREASE NIPPLE 1/4 194730-57411 2 10
.GREASE NIPFLE MT6x1l 24761-060000 2 10 N

—119—

—120—



Fig. 29 STEERING SYSTEM (YM135,YM135D)

—121—

43inc.44~46 (FOR MODEL YM135)
39inc.40~42 (FORMODEL YM135D)

Fig. 29 STEERING SYSTEM (YM135,YM135D)
WiysUnit = {
Refer. . . NENE »E Inter- DesxgmE
No. Description Part No. R R 2 change Ichange Remarks
S1Z |22 = |abiliy] Mark
[ N Rl O )
29- 1 |STEERING GEAR ASS'Y 194262-15100-X 111
2%9- 2 | .CoLUMN 194262-15200-X i1
29- 3 {.BUSH, column 194262~15310 11
29~ 4 [.BOLT, M3 x 22 26116~-080222 717110
29- 5 | .SPRING WASHER 8 22217-0808000 71 7110
29~ 6 | .BALL NUT COMP. 754262-15500 171
29~ 7 | .BALL BEARING 194262-15520 212
29- 8 | .BCDY w/BUSH 794262~-15110~X 1)1
29- 9 | .PLUG 194262-15170 272
29~ 10 | .COVER, side 194262-15150~% 11
29- 11 | ,PACKING, side cover 194262-15330 1i1
29- 12 |.NUT M8, P=1.25 26756-080002 1! 1410
29- 13 | .ADJUST SCREW 194262-15470 ' 111
2%~ 14 | .SHIM, adjust screw 194262-15420 1:1
29~ 15 |.SHIM, adjust screw 194262~15430 11
29~ 16 |.SHIM, adijust screw 194262-15440 1i1
29~ 17 | .SHIM, adjust screw 194262-15450 1(1
29~ 18 | .SHIM, adjust screw 194262-15460 111
29~ 19 | .SHAFT, sector 194262~-35346- 1 Misprint
29~ 20 {.0IL SEAL 194262—%;55%%0 111
29- 21 |.0IL SEAL 194262-15210 1(1
29~ 22 |.SHIM 194750-15250 171 1
29— 23 |.SHIM 194756-15260 1)1
29~ 24 |.SHIM 194750-15270 111 Selective
29~ 25 | ,.SHIM 194750~15280 1i1
29~ 26 |.SHIM 194750~-15290 111 W [4}

—122—



Fig. 29 STEERING SYSTEM {YM135,YM135D)
Qy/Unit =
S linter- {Design
. [=] [=N )
Rif:r' Description Part No. E n E | o |changefchange Remarks
e SIS IE|Z] 3 |sbility| Mark
Il SR Bl B Y R
29—~ 27 | .SPRING WASHER 16 22217-160000 1| 1j10
29- 28 | .NUT M16 26776-160002 1f 1|10
29—~ 29 | .WASHER 12 22222-120000 1i 1|10
29~ 30 {.NUT M12 26776-120002 1| 110
29- 31 |ARM, pitman 194262-15610-X 1)1
ARM, pitman 194262-15611-X 1 N (1
ARM, pitman 194391-15610-X 1 F {4] jInterchangeable by set
with 29-45.
29~ 32 | SPRING WASHER 10 22217-100000 41410
29— 33 | BOLT M10 x 30 26116~100302 21 2(10
29- 34 |BOLT M10 x 40 26116~100402 2| 2410
29- 35 | STEERING WHEEL COMPLETE 794262-15710 1|1
29— 36 | .STEERING WHEEL 194262~15730 1|1
29~ 37 | .CAP, steering wheel 194262-15740 171
29— 38 | .LOCKING, spring retainer 194262-15750 11
29- 39 |DRAG-ROD 194262-16110 1
DRAG-ROD 194262-16110~X 1 N
29- 40 | .CASTLE NUT M1l 194730-57241 2(10
29- 41 | .COTTER PIN 3 x 25 22417-300250 2|10
29— 42 | .GREASE NIPPLE 1/4 194730-57411 2(10
.GREASE NIPPLE MT6x1 24761-060000 2|10 N
29- 43 [DRAG-ROD 194200-16111 1
DRAG-ROD 194200-16111-X 1 N
DRAG-ROD 194340-16110~X 1 F (41
29- 44 |.CASTLE NUT M1l 194730-57241 2 10
29~ 45 | LCOTTER PIN 3 x 25 22417-300250 2 10
29~ 46 |.GREASE NIPPLE 1/4 194730-57411 2 10
.GREASE NIPPLE MT6x1l 24761~060000 2 10 N

—128—

M

MO

m

—124—



Fig. 30 CLUTCH (EXCEPT FRANCE & PORTUGAL) [YM 155, YM155D]

& 5
@) Y 0LD TYPE

—125—

1 (FOR MODEL YM155)

inc 2 ~9

10 (FOR MCDEL YM155D)

inc. 11--18

#MARK PARTS: NOT SOLD

SEPARATELY.

Fig. 30 CLUTCH (EXCEPT FRANCE & PORTUGAL) [YM155,YM155D]

Qre/Uant -
Refer = =15 [Inter- [Designi
ser Description Part No. B le 18w |, [changelchange Remarks
No. Siw ool &
o S1Z213 2|2 |ability| Mark
ES ol Rl el !
30- 1 | HOUSING ASS’Y, clutch 794340-21000~X 1
HOUSING ASS'Y, clutch 794340-21001-X 1 F {5}
30- 2 | .HOUSING, complete, clutch 1%4200-21102-X 1
.HOUSING, complete, clutch 194200-21003-X 1 F is]
30- 3 | .GREASE NIPPLE A-M6F 24761-010000 1
.GREASE NIPPLE A-PT6F 24764-010000 1 N
30~ 4 | .LABEL, tractor model 194340-65151 1
.LABEL, tractor model 194340-65152 1 N ¥¥155 from No. 5137S
.LABEL, tractor model 194340-65152 1 2
306~ 5 | .LABEL, tractor oiling 134340-65320 1 2
instruction
30~ 6 | .LABEL, handling instruction 194340-65200 1 2
30~ 7 | .LABEL, caution 194240~65720 1 W [3]
.LABEL, cautien 1%4240~-65720 1 2
30- 8 }.LABEL, tractor Wo. * 1 W ¥YMI55 from No. 51375
LABEL, tractor No. * 1 2
30- 9 | .SCREW 4 x 10, tapping 22857-400100 2 w
30~ 10 |HOUSING ASS'Y, clutch 7%4241-21000 1
HOUSING ASS'Y, clutch 794341-21000-X 1 N (1]
30- 11 | LHOUSING, complete, clutch 194210-21103-% 1
.HOUSING, complete, clutch 194210-21104-X 1 F {51
30- 12 | .GREASE WIPPLE A-M6F 24761-010000 1
.GREASE NIPPLE A-PT6F 24764-010000 i N
30- 13 | .LABEL, tractor model 194341-65151 1
.LABEL, tractor model 194341-65152 1 N YM155D from No. 52536
.LABEL, tractor model 194341-65152 1 z
30- 14 |.LABEL, tractor oiling 194341-65320 1 2
instruction

126~



Fig. 30 CLUTCH (EXCEPT FRANCE & PORTUGAL} [YM155,YM155D]

Q1y/Unit -
= .
Refer. o =) oS Inter- [Design:
;;r Description Part No. E o E 2l a change [change Remarks
S| 21215 | 5 |ability] Mark
S|EI=IZ]S
30- 15 | .LABEL, handling instruction 194340-65200 1
30~ 16 | .LABEL, caution 194240-65720 1 W {3}
.LABEL, caution 194240~-65720 1
30- 17 | -LABEL, tractor Wo. * 1 W YM155D from No. 52536
.LABEL, tractor No. * 1
30~ 18 { .SCREW 4 x 10, tapping 22857-400100 2 W
30- 19 | BEARING SLEEVE ASS'Y 794200-22050 1i1 W (3]
30- 20 [ .BEARING SLEEVE 194200~-22150 171 *
.BEARING SLEEVE * 111 * F {3] |Not Sold Separately.
(194200-22150)
30- 21 | .METAL 22 x 25 x 20 194200-22170 111 2
.METAL 22.4 x 28 x 22.4 * 212 * F&K| [3] [Not Sold Separately.
JMETAL 22.4 x 28 x 22.4 * 212 * N Not Sold Separately.
(194150-22160)
YM155 -~ from No. 51264
¥M155D ~ from Wo. 51968
30~ 22} .FELT, clutch release 194200-22190 1|1 * z
LFELT, clutch release * 2|2 * F&K| [3] {Not Sold Separately.
{184200-22191)
30- 23 | CLUTCH RELEASE SHAFT ASS'Y 794340-22100 1|1 w [31]
30- 24 | .FORK, clutch shift 194200-22310 1|1
.FORK, clutch shift * 1(1 * F {3] |Not Sold Separately.
(194200-22311)
30~ 25| .SHAFT, clutch release 194340-22330 1)1 * Z
.SHAFT, clutch release * 1|1 * F [3] |Not Sold Separately.
(194340-22331)
30- 26 PIN 8 x 17.5 194200~37800 212
30- 27 | WASHER 8, plain 22117-080000 21 2 10
30- 28] COTTER PIN 2 x 15 22417-200150 2] 2 10
30- 29| BOLT M8 x 16 26116-080162 6| 6 10
BOLT M8 x 16 26013-080162 616 10| N
30~ 30{ BOLT M8 x 20 26116-080202 1|1 10
BOLT M8 x 20 26013-080162 1|1 10 N
30- 31| SPRING WASHER 8 22217-080000 77 10 2

-127—

Fig. 30 CLUTCH (EXCEPT FRANCE & PORTUGAL} [YM155,YM1550]
@il =
Refer . = = 5 |Inter: [Designd
No. ) Description Part No. E v § w P change [change | Remarks
E -E E E y:s ability | Mark
30~ 32 | BOLT M6 x 10 26116~060102 271 10
BOLT M6 x 10 26116~060102 1 K 5]
30~ 33 | WASHER 6, plain 22117~060000 211 10
WASHER &, plain 22117~060000 1 R (5]
30~ 34 | NUT M12 26716~120002 717 10
30~ 35 | SPRING WASHER 12 22217-120000 7 10
36~ 36 | NUT MIC 26736100002 202 10
NUT M10 26716-100002 212 s YM155 ~T/452028
YM155D-T/ 56405
30~ 37 | SPRING WASHER 10 22217~1038000 212
30~ 38 [ CLUTCH DISK aA55'Y 794200~21400 11
CLUTCH DISK ASS'Y 194340~21400 111 N {51}
CLUTCH DISK ASS'Y 184340~21410 1|1 N YM153 -T/452182
YM153D-T/#57428
30- 39 | PRESSURE PLATE ASS'Y 734200-21700 ij1
PRESSURE PLATE ASS'Y 194340~21700 i1 3 {51}
30- 40 | BOLT M8 = 20 26116~080202 616 10
BOLT M8 x 20 26013-080202 61 6 10 N
30~ 41 | SPRING WASHER 8 22217-080000 616 10
30~ 42 | SHAFT, main driving 22dx442L 194200-~22110 11
30~ 43 | BEARING, clutch release 194200-22180 171
30~ 44 | SPRING PIN .5 % 28 22351-053028 141 16
SPRING PIN 5 x 28 22351-050028 212 10 K (3]
30~ 45 | SPRING PIN 3 x 28 22351030028 111 10
SPRING PIN 3 x 28 22351-03028 272 10 K [31
30~ 46 | O-RING 14-P 24311-000140 22 10
30- 47 | WASHER 14, plain 22117-140000 131 10
30~ 48 | COTTER PIN 3 x 25 22417~300250 i1 10
30~ 4% | CLUTCH PEDAL 194200~22410 11
30~ S0 | SPRING, brake pedal return 194200-37510 11
36~ 51 | ROD, clutch 194200~22460 11
ROD, clutch 194340~22460 111 N {51
30~ 52 | JOINT (B}, clutch rod 194200~-22490 it1

—128—



Fig. 30 CLUTCH (EXCEPT FRANCE & PORTUGAL) [YM155,YM155D]

Qty/Unit E

R;f;n Description Part No. § E ug’ ; :; L;:n;e ?heasr::: Remarks
S(2|E|2| % [avitivy] Mark
Szl &

30- 53 | LOCK NUT M10 26756-100002 111 10

30~ 54 | WIRE 0.9 x 140 184200-22380 212 w

30- 55 | CAP 20, rubber 194300-21450 1i1 W {51

30- 56 | SPRING PIN 8x16 22351-080016 2] 2 10 w

30~ 57 | SPRING WASHER 8 194200-37390 11 W

30- 58 | PLATE, lock 194340-62810 11 W

30- 59 | BOLT M 8x 20 26116-080202 101 10 w

30- 60 | U-NUT M 8 26346-080002 itl 10 W

—129—

MEMO

~1380—



Fig. 31

CLUTCH (FRANCE & PORTUGAL) [YM155,YM155D]

1 (FOR MODEL YM155)

inc. 2 -9
(FOR MODEL YM1550)
10 inc.11~18

—
| 33—

| s
Lot TYPE | -

#MARK PARTS: NOT SOLD
SEPARATELY.

—181—

Fig. 31 CLUTCH (FRANCE & PORTUGAL) {YM155,YM155D]
Qu/Unit = t
Refer. . . - =7 £ linter- Design-
No. Description Part No. et 1 » |change [change Remarks
= Z | = jability| Mark
B Pl
31~ 1 | HOUSING ASS'Y, cluten 794340~21000-X 1
HOUSING ASS'Y, clutch 794340~21001-% 1 F 5]
31- 2 | .HOUSING, complete, clutch 194200-21102-¥ i
LHOUSING, complete, clutch 1942G0-21002-X 1 F {s1
LHOUSING, complete, clutch 194340-21110~% 1 N
31- 3 | .GREASE NIPPLE A-MEF 24751-010G600 1
.GREASE NIPPLE A-PTEF 24764-010000 1 N
31- 4 | .LABEL, tractor model 194340~65151 1
.LABEL, tractor model 194345~563152 1 N ¥M155 from No. 51375
.LABEL, tractor model 194340-85152 1 2
31~ 5 | .LABEL, tractor oiling 194340-65320 1 Z
instruction
31~ 6 | .LABEL, handling instruction 194340-65200 1 Z
31- 7 | .LABEL, caution 194240-65720 1 W [31
.LABEL, caution 184240-55720 1 Z
31- 8 | .LABEL, tractor No, * i w
.LABEL, tractor No. * 1 2
31~ 91 .SCREW 4 x 10, tapping 22857-400100 2 W
31~ 10 | HOUSING ASS'Y, clutch 794241-21000 1
HOUSING ASS'Y, clutch 794341-210060-X 1 N [1
HOUSING ASS'Y, clutch 794341-21001-X 1 F [5]
31~ 11 | .HOUSING, complete, clutch 194210-21103-X 1
LHOUSING, complete, clutch 1%94210-21104-X 1 3 {51
JHOUSING, complete, clutch 194341-21110 1
31~ 12 | .GREASE NIPPLE A-MBF 24761-010000 1
.GREASE NIPPLE A-PTEF 24764-010000 1 N
31- 13 | .LABEL, tractor model 194341-65151 1
.LABEL, tractor model 194341-55152 1 N YM155D from Ne. 52536
.LABEL, tractor model 194341-65152 1 Z
31- 14 | .LABEL, tractor oiling 194341~-65320 1 Z

instruction

—132—



Fig. 31 CLUTCH {FRANCE & PORTUGAL]} [YM155,YM155D]
Quy/Unit ?r.':
R;f;n Description Part No. E E E E :;: I:'I::n:e P}:ﬂ‘:: Remarks
E % :4: g ;@) ability | Mark
31- 15 | .LABEL, handling instruction 194340-65200 1 4
31- 16 | .LABEL, caution 194240-65720 1 2
31~ 17 | .LABEL, tractor No. * 1 w ¥YM1550 from No. 52536
.LABEL, tractor No. * 1 2z
31- 18 | .SCREW 4 x 10, tapping 22857-400100 2 2
31- 19 | BEARING SLEEVE ASS'Y 794200-22050 1 \d (3]
31- 20 | .BEARING SLEEVE 194200-22150 171 * 2
.BEARING SLEEVE * 191 * F [3] |Not Sold Separately.
(194200-22151)
31- 21 | .METAL 22 x 25 x 20 1942006-22170 111 z
METAL 22.4 x 28 x 22.4 * 212 * P&K| {3] jNot Sold Separately.
.METAL 22.4 x 28 22.4 * 2|2 * N Not Sold Separately.
(194150-22160)
YML55 ~ from No. 51264
YM155D - from No. 51968
31- 22 | .FELT, clutch release 194200~22190 101 * Z
JFELT, c¢lutch release * 212 * F&Kl [3] [Not Sold Separately.
(194200-22191)
31- 23 [CLUTCH RELEASE SHAFT ASS'Y 794340-22100 111 w {3
31- 24 | .FORR, clutch shift 194200-22310 101 z
.FORK, clutch shift * 1j1 * F [3] [Not Sold Separately.
(194200~-22311)
31- 25 | .SHAFT, clutch release 194340-22330 111 * z
LSHAFT, clutch release * 1|1 * F [3] {Not Sold Separately.
(194340-22331)
31~ 26 {PIN 8 x 17.5 194200-37800 212
31- 27 |WASHER 8, plain 22117-080000 2|2 10
31- 28 |COTTER PIN 2 x 15 22417-200150 22 10
31- 29 | BOLT M8 x 16 26116-080162 616 10
BOLT M8 x 16 26013-080162 616 pUN I
31- 30 | BOLT M8 x 20 26116-080202 1 10
BOLT M8 x 20 26013-080162 i 1 10 N
31- 31 | SPRING WASHER 8 22217-080000 77 2

—133—

Fig. 31 CLUTCH {FRANCE & PORTUGAL) [YM155,YM155D]
Qy/lnit E
R‘\:r Description Part No. E E 5 E z lcr;’:nrge ?bfasr:: Remarks
E f(:: ‘f_: E UT'S ability] Mark
31~ 32 ) BOLT M6 x 10 26116-060102 211 10
BOLT M6 x 10 26116~060102 1 10 K [s1
31~ 33 |WASHER 6, plain 22117-060000 241 10
WASHER &, plain 22117-060000 1 10 K {51
31- 34 | NUT M12 26716-120002 717 10
31~ 35 | SPRING WASHER 12 22217~120000 7 10
31- 36 |NUT M10 26736-100002 202 10
NUT M10 26716-100002 212 S YM155-52028
YM155D-56405
31- 37 | SPRING WASHER 10 22217-100000 2|2
31~ 38 |[CLUTCH DISK ASS'Y 734200-21400 1i1
CLUTCH DISK ASS'Y 194262~21400 N ]
CLUTCH DISK ASS'Y 194340-21400 1)1 N {5
CLUTCH DISK ASS'Y 194340-21410 11 N ¥YM155-52182
YM155D-57428
31- 39 | PRESSURE PLATE ASS'Y 794200-21700 11
DPRESSURE PLATE ASS'Y 194340-21700 1|1 N [51]
31~ 40 |BOLT M8 x 20 26116~080202 6|6 10
BOLT M8 x 20 26013-080202 6|6 10 )
31— 41 | SPRING WASHER 8 22217-080000 616 2
31~ 42 | SHAPFT, main driving 224%442L 194200-22110
31~ 43 | BEARING, clutch release 194200-22180 1
31- 44 |SPRING PIN 5 x 28 22351-050028 1)1 10
SPRING PIN 5 x 28 22351-050028 2|2 10 K [31
31~ 45 | SPRING PIN 3 x 28 22351~-030028 111 10
SPRING PIN 3 x 28 22351-03028 212 10 K [31
31- 46 | O-RING 14-P 24311-000140 22 10
31- 47 |WASHER 14, plain 22117-140000 101 10
31- 48 {COTTER PIN 3 x 25 22417-300250 101 10

—134—



Fig. 31 CLUTCH (FRANCE & PORTUGAL}[YM155,YM155D]

Qty/Unin -
= llnter- |Design.
= als
Refer. Deseription Part No. (B2 |815| s changelhang Remarks
No. SIS 2|2 |2 |ability] Mark
S22 8
31~ 49 | CLUTCH PEDAL 194200~22410 111
31- 50 | SPRING, brake pedal return 194200-37510 {1
31- 51 { ROD, clutch 194200~22460 11
ROD, clutch 194340~22460 1l 1 N [5]
31- 52 | JOINT (B}, clutch rod 194200-22490 1] 1
31- 53 § LOCK NUT M10 26756-100002 22 10
31- 54 | WIRE 0.2 x 140 194200-22380 2} 2 W
31~ 55 | CAP 20, rubber 194300-21450 111 W (51
31~ 56 | SPRING PIN 8x16 22351~080016 272 10
31- 57 | SPRING WASHER 8 194200-37390 1)1
31- 58 | PLATE, lock 194340-62810 111
31- 59 | BOLT M 8x 20 26116-080202 1{1 10 w
31~ 60 [U-NUT M 8 26346-080002 1)1 10 w

—185—

MEMO

—136—



Fig. 32 CLUTCH (U.S.A.) [YM135,YM135D]

1 (FOR MODEL YM135)
inc.2 ~g
10 (FOR MODEL YM135D)

inc.11 ~18

P82
(OLD TYPE

#MARK PARTS: NOT SOLD
SEPARATELY.

—187—

Fig. 32 CLUTCH (U.S.A.)[YM135,YM135D]

oo 1 - I
= -5 [inter- [Design:
Refer. . =3 = =]
;'oe.r Description Part No. E © § o B change {change Remarks
Z|2 B2 5 [abitiy] Mark
N el ol el 7
32- 1 | HOUSING ASS'Y, clutch 794390-21000-X 1
HOUSING ASS'Y, clutch 794390-21001-X 1 F (5]
32~ 2 | .HOUSING, complete, clutch 194200-21102-X 1
.HOUSING, complete clutch 194200-21003-X 1 F 5]
32~ 3 | .GREASE NIPPLE A-M6F 24761-010000 1
.GREASE NIPPLE A~-PT6F 24764-010000 1 Ll
32- 4 | .LABEL, tractor model 1%4390~65150 1
.LABEL, tractor model 194340-65152 1 1) ¥M135 from No. 31173
.LABEL, tractor model 194340-65152 1 Z
32- 5| .LABEL, tractor ciling 194340~65320 1 2
instruction
32- 6 | .LABEL, handling instruction 194390-65200 1 2
32- 7 | .LABEL, caution 134240-65720 1 w 131
.LABEL, caution 194240-65720 1 2
32~ 8 | .LABEL, tractor Wo. * 1 w YM135 - from No. 51173
YM135D ~ from No. 51209
.LABEL, tractor ¥No. * 1 2z
32- 9| .SCREW 4 x 10, tapping 22857-400100 W
.SCREW 4 x 10, tapping 22857-400100 2 Z
32- 10 | HOUSING ASS'Y, clutch 794391-21000-X%
HOUSING ASS5'Y, clutch 794391-21001-~X 1 13 [S] |Interchangeable by set
with 32~55.
32- 11 | .HOUSING, complete, clutch 194210~-21103-X 1
JHOUSING, complete, clutch 194210-21104-X 1 F [51
32— 12 | .GREASE NIPPLE A-Mé6F 24761~010000 1
.GREASE NIPPLE A-PT6F 24764-010000 1 N
32- 13 | .LABEL, tractor model 194391-65150 1
.LABEL, tractor model 194341-65152 1 N ¥yM135D0 from No. 51209
.LABEL, tractor model 194341-65152 1 2
32- 14 | .LABEL, tractor oiling 194341-65320 1 2
instruction

—138—



Fig. 32 CLUTCH (U.5.A) [YM135,YM135D}

Fig. 32 CLUTCH (U.S.A}{YM135,YM135D]

Qty/Unit -
z .
. e =) =5 |inter- Design:
R‘e\:fer Description Part No. 21w 81w | % fchange [chang Remarks
e SIZIZ| 2|2 [ability| Mark
-~ = [ '
S{ZIE|2la
32~ 15 |.LABEL, handling instruction 194390-65200 1 2
32- 16 |.LABEL, caution 194240-65720 2
32- 17 |.LABEL, tractor No. * 1 W YMI35D from No. 51209
.LABEL, tractor No. * 1
32- 18 |.SCREW 4 x 10, tapping 22857-400100 2 Z
32- 19 [BEARING SLEEVE ASS'Y 794200-22050 1 w {2
BEARING SLEEVE ASS'Y 794200~22050 1 W 3]
32- 20 | .BEARING SLEEVE 194200-22150 11> 2
.BEARING SLEEVE * 11 * F [3] |{¥ot Sold Separately.
(194200-22151)
32- 21 [.METAL 22 x 25 x 20 194200-22170 1(1 2
JMETAL 22.4 x 28 x 22.4 * 2|2 * F&K|[3] |Not Sold Separately.
JMETAL 22.4 x 28 22.4 * 212 * N Not Sold Separately.
{194150-22160)
YM135 from No. 51142
YM135D from No. 51154
32~ 22 |.FELT, clutch release 194200-22190 11| * z
.FELT, clutch release * 2| % Fak|{2] {Not Sold Separately.
.FELT, clutch release * 2 * F&K|[3] |Not Sold Separately.
(194200-22191)
32- 23 [CLUTCH RELEASE SHAFT ASS'Y 794340-22100 1j1 w {31
32- 24 |.FORK, clutch shift 194200-22310 111
.FORK, clutch shift * 1i1{*}| F [3]1 [Not Sold Separately.
{(194200~22311)
32- 25 |.SHAFT, clutch release 194340-22330 i1 * z
.SHAFT, clutch release * 1] 1] * F [3] |Not Sold Separately.
32- 26 |PIN 8 x 17.5 194200-37800 2|2
32- 27 |WASHER 8, plain 22117-080000 21 210
32- 28 |COTTER PIN 2 x 15 22417200150 2§10
32~ 29 [BOLT M8 x 16 26116-080162 61 6{10
BOLT M8 x 16 26013-080162 6 6]10 N
32- 30 |BOLT M8 x 20 26116-080202 1]{1]10
BOLT M8 x 20 26013-080162 1] 1li10 N
32~ 31 {SPRING WASHER 8 22217-080000 717

—139—

Qr/Unit -
F
Rif‘ Description Part No. 2lzie 2 2 Kieﬁii Remarks
SIZ 215 | S abitiy| Mark
R N R vt
32- 32 |BOLT M6 x 10 26116-060102 2| 1{10
BOLT M6 x 10 25116-060102 1 g |1s]
32- 33 |WASHER 6, plain 22117-060000 2} 1]10
WASHER 6, plain 22117-060000 1 K | 15]
32- 34 |NUT M12 26716~120002 71 7|10
32- 35 | SPRING WASHER 12 22217-120000 71 7{10
32~ 36 |NUT M10 26736-100002 2| 2{10
NUT M10 26716~100002 2] 2 s ¥M135 from No. 52028
YMI135D from No. 56405
32- 37 | SPRING WASHER 10 22217100000 2| 2
32- 38 [CLUTCH DISK ASS'Y 794260-21400 i1
CLUTCH DISK ASS'Y 194262-21400 1)1 w11
CLUTCH DISK ASS‘Y 194346-21416 11 it Y4135 from No. 52182
YM135D from No. 57428
32- 39 | PRESSURE PLATE ASS'Y 794200-21700 1)1
PRESSURE PLATE ASS'Y 194262-21700 11 oI
PRESSURE PLATE ASS'Y 194340-21700 1|1 N[ (5]
32- 40 |BOLT M8 x 20 26116-080202 5| 610
BOLT M8 x 20 26013-080202 6] 6{10] N
32- 41 | SPRING WASHER 8 22217-080000 6| 6 z
32~ 42 | SHAFT, main driving 22d%442L | 184200-22110 i1
32~ 43 | BEARING, clutch release 194200-22180 1] 1
32~ 44 | SPRING PIN 5 x 28 22351-050028 1| 110
SPRING PIN 5 x 28 22351-050028 2 2|10 & |3]
32- 45 | SPRING PIN 3 x 28 22351-030028 1] 1|10
SPRING PIN 3 x 28 22351-03028 2 2|10| ® |31
32- 46 |O-RING 14-P 24311-000140 210
32- 47 |WASHER 14, plain 22117-140000 1| ij1o0
32- 48 |COTTER PIN 3 x 25 22417-300250 1| 1|10

—140—



Fig. 32 CLUTCH (U.S.A.) [YM135,YM135D]

Qiy/Unit -
S {Inter- [Design
o [ =}
Refer. Description Part No. g 4 E 2 | w |changechange Remarks
o S 3|5 |2 |3 [abitits| Mack
[l BN Rl F R 871
'32— 4% | CLUTCH PEDAL 194200-22410 1l 1
32~ 50| SPRING, brake pedal return 194200-37510 1} 1
32- 51 ROD, clutch 194200~22460 111
32- 52| JOINT (B), clutch red 194200-22490 1] 1
32- 53| LOCK NUT MI10 26756~100002 1| 1
32— 54§ WIRE 0.9 x 140 194200~22380 2y 2
32- 55} CAP 20, rubber 194300-21450 111
32- 56 | SPRING PIN 8 x 16 22351-080016 2 2{10 w
32- 57 { SPRING WASHER 8 194200-37390 11 w
32- 58 | LOCK PLATE 194340~-62810 11 W
32~ S9 | BOLT M8 x 20 26116-080202 1| 1|10 W
32— 60 | U-NUT M8 26346-080002 1| 1{10 W

—141—

MEMO

—142—



Fig. 33 CLUTCH (FRANCE) [YM135,YM135D]

4 1 (FOR MODEL YM135)
1 inc. 2 ~9

10 (FOR MODEL YM135D)
inc.11 ~18

»

#MARK PARTS: NOT SOLD
SEPARATELY.

—143—

Fig. 33 CLUTCH {FRANCE) [YM135,YM135D]

Qty/Unit -
Refer. e EINE Intee- {Design
o Deseription Part No. 22 |a]e change [change Remarks
) Z|lz(=2l=Z ability | Mark
R R

33~ 1 |HOUSING ASS'Y, clutch 794390~21000-X i

HOUSING ASS'Y, clutch 794390~21001-X 1 F {s]
33- 2 | .HOUSING, complete, clutch 194200~-21102~X i

-HOUSING, complete, clutch 194200-21003-¥X 1 F (&)
33~ 3 | .GREASE NIPPLE A-M6F 24761-010000 1

«GREARSE NIPPLE A~PTEF 24764~010000 1 N
33~ 4 | .LABEL, tractor model 194390~65158 1

.LABEL, tractor model 194340-63152 1 N ¥M133 from No. 51173
33~ 5 |.LABEL, tractor oiling 194340-63320 1

instruction

33- 6 | .LABEL, handling instruction 194330-65200 1
33~ 7 | .LABEL, caution 134240-863720 1 W 131
33~ 8 | .LABEL, tractor WNo. * 1 w YM135 from No. 51172
33- 9 | .SCREW 4 x 10, tapping 22857-400100 2 w ¥YM135 from No. 51173
33- 10 [HOUSING ASS'Y, clukch 794331-21000-X%

HOUSING &SS'Y, clutch 794391~21001-X 1 F {5] |Interchangeable by set

with 33-55.

33~ 11 | .HOUSING, conmplete, clutch 194210~-21103-X 1

+HOUSING, complete, clutch 194210-21104-X 1 F [s1]
33- 12 | .GREASE NIPPLE A-M6F 24761-010000 1

+GREASE NIPPLE A-PT6F 24764~010000 1 N
33- 13 | .LABEL, tractor model 194391-65150

.LABEL, tractor model 194341-65152 1 N ¥YM135D from ¥o. 51209
33~ 14 | .LABEL, tractor oiling 194341-65320 1

instruction

—144—



Fig. 33 CLUTCH (FRANCE) [YM135,YM135D]

Q ty/Unit o
g .
Refer. - = o |5 |Inter- |Design
!\-; Description Part No. E e '5 8| @ |change lchange Remarks
Z1Z2|Z2]1S | = [ability] Mark
£ E z >2- 3 ability
33- 15 |.LABEL, handling instruction 194390-65200 1
33~ 16 |.LABEL, caution 194240-65720 1 2
33- 17 |.LABEL, tractor No. * 1 w YM135D from No. 51209
.LABEL, tractor WNo. * 1
33- 18 |.SCREW 4 x 10, tapping 22857-400100 2 Z
33~ 19 |BEARING SLEEVE ASS'Y 734200-22050 1 W {2]
BEARING SLEEVE ASS'Y 794200-22050 1 W {3]
33~ 20 |.BEARING SLEEVE 194200-22150 11} * z
.BEARING SLEEVE * 1|1 * F [3{ |Not Sold Separately.
{194200-22151)
33- 21 |.METAL 22 x 25 x 20 194200-22170 1)1 z
<METAL 22.4 x 28 x 22.4 * 212 * F&K{[3] |Not Sold Separately.
JMETAL 22,4 x 28 22.4 * 212 * N Not Sold Separately.
(194150-22160)
YM135 from No. 51142
YM13SD from No. 51154
33- 22 |.FELT, clutch release 194200-22190 11| * 2
.FELT, clutch release * 2| * F&K|{2] |Not Sold Separately.
.FELT, clutch release * 2 * FsK|[3] [Not Sold Separately.
(194200~22191)
33- 23 |CLUTCH RELEASE SHAFT ASS'Y 794340~22100 1{1 w {31
33~ 24 |.FORK, clutch shift 194200-22310 11 2
.FORK, clutch shift * 1(1) * F {3] {Not Sold Separately.
(194200-22311)
33- 25 |.SHAFT, clutch release 194340-22330 (1] * z
.SHAFT, clutch release * 111] * F {3] [Not Sold Separately.
33~ 26 |PIN 8 x 17.5 194200~-37800 212
33- 27 |WASHER 8, plain 22117-080000 2| 2|10
33- 28 [COTTER PIN 2 x 15 22417-200150 2| 2{l0

—145—

Fig. 33 CLUTCH (FRANCE) [YM135,YM135D}
Qes/Unit
Refer. } NESNE Inter- {Design
No. Description Part No. w|2ie g change jchange Remarks
E1ZiEiz ability | Mark
G oN el
33~ 29 [BOLT M8 x 16 26116-080162 6| 6110
BOLT M8 x 16 26013-080162 &l 6(10 N
33—~ 30 |BOLT M8 x 20 26116-080202 i 1|10
BOLT M8 x 20 26013-080162 1! 1|10 N
33~ 31 |SPRING WASHER 8 22217-080000 717 Z
33— 32 |BOLT M6 % 10 26116~060102 2} Li10
BOLT M6 x 10 26116-060102 1 K 5]
33~ 33 |WASHER 6, plain 22117-060000 21 110
WASHER 6, plain 22117-060000 i K {51}
33— 34 |NUT M12 26716~120002 7] 7{10
33~ 35 | SPRING WASHER 12 22217-120000 717110
33— 36 [wUT M1} 26736~-100002 2} 2110
NUT M10 26716-100002 272 s
33~ 37 | SPRING WASHER 10 22217-100000 21 2
33~ 38 [CLUTCH DISK ASS'Y 794200-21400 11
CLUTCH DISK ASS'Y 194262-21400 111 N {1}
CLUTCH DISK ASS'Y 194340-21410 i1 N
33- 39 | PRESSURE PLATE ASS'Y 794200~21700 1j1
PRESSURE PLATE ASS'Y 194262~21700 111 1] (1]
PRESSURE PLATE ASS'Y 194340-21700 1i 1 N {5]
33~ 40 [BOLT M8 x 20 26116-080202 6! 6l10
BOLT M8 x 20 26013-080202 6] 6110 iy
33—~ 41 {SPRING WASHER 8 22217-080000 61 6 2
33~ 42 {SHAFT, main driving 22dx442L 194200~22110 1{1
33- 43 | BEARING, clutch release 194200-2218¢ 1i1
33— 44 | SPRING PIN 35 x 28 22351-050028 1l 1j10
SPRING PIN 5 x 28 22351-050028 2| 2(10 K {3]
33- 45 |SPRING PIN 2 x 28 22351-030028 17 110
SPRING PIN 3 x 28 22351~-03028 2} 2{10| K 3]

—~146—



Fig. 33 CLUTCH {FRANCE)} [YM135,YM135D]
Qty/Unit -
= .
=y a5 [Inter [Design
Rif:r' Description Part No. E 0 :‘?3 9 | |change change Remarks
e S22 S| 2 [avitity| Mark
SEIF 2]
33~ 46 ) O-RING 14-P 24311-000140 2| 2jl10
33~ 47 | WASHER 14, plain 22117-140000 1 10
33- 48 | COTTER PIN 3 x 25 22417~300250 1| 110
33- 49 |CLUTCH PEDAL 194200-22410 171
33~ 50 | SPRING, brake pedal return 194200-37510 1|1
33- 51 | ROD, clutch 194200~-22460 if1
33~ 52 | JOINT (B), clutch rod 194200-22490 1|1
33- 33 [LOCK NUT 10 26756-100002 1|1
33- 54 |WIRE 0.9 x 140 194200~-22380 2|2
33~ 55 {CAP 20, rubber 194300-21450 1|1
33- 56 | SPRING PIN 8 x 16 22351-080016 2| 210 W
33- 57 |SPRING WASHER 8 194200-37390 1)1 w
33~ 58 |LOCK PLATE 194340-62810 1(1 w
33- 59 |BOLT M8 x 20 26116-~080202 11110 W
33- 60 |(U-NUT M8 26346-080002 1i1]10 w

—147—

MEMO

~—148—



Fig. 3¢ TRANSMISSION CASE & COVER (EXCEPT ENGLAND)

23 inc.24- 26 (FOR MODEL YM155. YM135)
27 inc.28~ 30 (FOR MODEL YM155D + YM135D)

T (FOR MODEL YM155, YM135)
4 (FOR MODEL YM155D, YM135D)

OLD TYPE

#MARK PARTS: NOT SOLD SEPARATELY.

=149

Fig. 34 TRANSMISSION CASE & COVER (EXCEPT ENGLAND}

Qty/nit -
Refer. . o =) =1 -5 (Inter- [Design
No Description Part No. § v E 5 P changelchange Remarks
o SIZ|Z1Z ]2 labitiey]| Mark
SR
34~ 1 |HOUSING ASS'Y, transmission 794200-24100-X 1 1
HOUSING ASS'Y, transmission 794340-24100-X 1 1 N
34~ 2 }{.HOUSING, transmission * 1 1 Not Sold Separately.
LHOUSING, transmigsion * 1 1 N Not So0ld Separately.
(194340-24110})
34- 3 {.STUD Ml2x 23 194200~24120 7 10
34~ 4 [HOUSING ASS'Y, transmission 794216-24100-% 1 1
HOUSING ASS'Y, transmission 794341-24100-X 1 1 N
34~ 5 |.HOUSING, transmission * 1 1 Not Sold Separately.
JHOUSING, transmission * 1 1 1 ot Sold Separately.
(194341-24110)
34- 6 |.8TUD M12 x 23 194200-24120 7 7|10
34~ 7 |O-RING 20-P 24311~000200 11 f1f1ixe
O-RING 18-P 24311-000180 1 (3 p1i1il0 s
34~ 8 |PACKING, transmission case 194200-2413¢0 i1 |1j1¢s
34~ 9 |NUT M10 194200~2414¢C i0i 10! 10l 1 10
34- 10 |SPRING WASHER 10 22217-10000¢ 10} 10j 10} 10 10
34~ 11 |GEAR HOUSING ASS'Y, 794340-24150-% 1411141
final reduction
34~ 12 |.GEAR HOUSING, final reduction{ 194200-24160 141141
34- 13 |.STUD Ml2 x 64 194200-24180 4 14 (4 {4110
34- 14 {.PIN 8 x 28, straight 1A1040-26060 6 |6 16610
34~ 15 }.STUD M10 x 32 26226-100322 74T 71710
34~ 16 |{.STUD M10 x 50 26226-100502 1 {11110
34- 17 |.STUD M14 x 32 26226-140322 4 14 |1 {10
34~ 18 |.STYD M10 x 55 194200-24200 2124212 w YM155 from No. 50030
YM1SSD from No. 50304
¥M135 from No. 50002
KM135D from No. 50151

—150—



Fig. 34 TRANSMISSION CASE & COVER (EXCEPT ENGLAND)

Fig. 3¢ TRANSMISSION CASE & COVER (EXCEPT ENGLAND])

Qty/Unit -
= .
Refer. L. ) o 15 [Inter- |Design
No. Description Part No. E 2 E = o change-{change Remarks
E(Z 25| = [ability| Mark
= =
=E>z|a
‘34~ 19 | STUD M10x 32 194201-24190 21212]2
34- 20 | PACKING, transmission 194200-24360 1 1|10
housing upper cover
34~ 21 | LABEL, stop valve 194340-65750 (x|} 2 14
34~ 22 | BOLT M8 x 16 26116-080162 8188 8|10
BOLT M8 x 16 26013-080162 8|8 8|10 N
34- 23 | OIL PLUG 30 w/PLATE 794200-24350 1 1 10
OIL PLUG 30 w/PLATE 794340-24350 1 1 10 N
34- 24 | .O-RING 30-S 24341~000300 1 1 10
.O-RING 28-S 24341-000280 1 1 s
34~ 25 | .OIL PLUG 30 194200~-24380 1 1
34- 26 | .LABEL, transmission 194200-65300 1 1
oiling instruction
.LABEL, transmission 194340-65300 1 1 N (31
oiling instruction
-LABEL, transmission 194340-65300 1 1 z
oiling instruction
34- 27 | OIL PLUG 30 w/PLATE 794210-24350 1 1(10
OIL PLUG 30 w/PLATE 794341-24350 1 1|10 w
34- 28 | .O-RING 30-8 24341-000300 1 1|10
.O~RING 28-S 24341-000280 1 1 s
34- 29 | .OIL PLUG 30 194200-24380 1 1
34- 30 | .LABEL, transmission 194210-65300 1 1
oiling instruction
.LABEL, transmission 194341-65300 1 1 N (3]
oiling instructiocn
.LABEL, transmission 194341-65300 1 1 Z
oiling instruction
34- 31 { PACKING, transmission 194200~-24220 111} 1f10
housing cover
34- 32 [ BOLT M8 x 20 26116-080202 41414 4110
BOLT M8 x 20 26106-080202 41414 4(10 N
34- 33 | PACKING 8, copper 1A1040~-28%00 41414| 4|10
PACKING 8 23414-080000 41414 4|10 1

QtyUnit
Refer. . . = = Inter- {Design
No Description Part No. Sl 1212l changechange Remarks
o Sz Z{2 ] < lability] Mark
Zlziziz 1z
34- 34 |COVER, transmissicon housing 194200-24401 1 1
front
34~ 35 |COVER, transmission housing 194210-24401 1 1
front
34- 36 |PACKING, transwmission 194200-24410 1 {1 {1 }10
nousing freont cover
34~ 37 |BOLT M8 x 20 26116080202 10110110 10f 10
BOLT M8 x 20 26106-080202 16{10}10} 10] 10} N
34~ 38 IPACKING 8 23414-080000 10{10|10f 10} 10
34- 39 |COVER, transmission housing 194200~24430 14111
rear
34~ 40 |[PACKING, transmission 194200-24460 1411711100
housing rear cover
34- 41 |BOLT M8 x 25 26116080252 747171710
BOLT M8 x 25 26013~080252 6 {6 [6 |6 L0 N
34- 42 |SPRINC WASHER 8 22217-080600 77770 Z
34~ 43 |[COVER, complete, P.T.O. shaft | 194200-24270-X 1 i1 i1yl
34~ 44 |BOLT M8 = 20 26116-980202 111 }1]L0
34- 45 [NUT M8 26716~080002 Ll {1]1{10
34~ 46 |SPRING WASHER 8 22217-080000 141 }|1}1]i0
34~ 47 ILABEL, P.T.0. cover 194240~65710 ijrfj1q1 2
34~ 48 [HINGE, top link AZ1550-10010 11111
HINGE, top link 194340-10010 B I U I N {41
34~ 49 |SPRING WASHER 12 22217-120000 4 14 1414j10 2
34~ 50 |[BOLT M12 x 45 26116-120452 4 14414110
BOLT M12 x 45 26013-120452 4 (4141410 Y
34- 51 |COVER, safety 194346-24510 {1141
COVER, safety 194340~24550-X 111} 1 34

-151—

—152~—



Fig. 34 TRANSMISSION CASE & COVER (EXCEPT ENGLAND)}

Qts/Univ =
5 linter- [Design
Refer. s = =3 =1
‘i;r Description Part No. g I E 2| o |chong hange Remarks
) Z| S22 | = |ability] Mark
RSN P Eoll )
34- 52 | BOLT M12 x 20 26116-120202 444} 4710
BOLT M12 x 20 26013-120202 44 4110 N
34~ 53 [ SPRING WASHER 12 22217-120000 444} 4}10 Z
34~ 54 }0QIL PLUG 20 1A1040-28040 lj1911|1
34~ 55 | SPRING WASHER 8 22217-080000 8|8 18| 8|10 Z
34- 56 |COVER, transmission housing 194200-24300-X 111411
upper
34- 57 | PACKING 8 23414-080000 111 10
34- 58 {BOLT M 8x 2% 26106-080252 141 10
34— 59 |DIPSTICK 194200~-24250 1(1]1}1
34- 60 [COVER, transmission housing 194200-~24210-X 10ri1)1

—153—

MEMO

—154—



Fig. 35 TRANSMISSION CASE & COVER (ENGLAND) [YM155,YM155D]

29—

-

6 1 (FOR MODEL YM155)

2 4 (FOR MODEL YM155D)

)¢

Y

Q N N /
O A .
—RM 0 R0

IS

21
#MARK PARTS: NOT SOLD SEPARATELY.

—1556—

Fig. 35 TRANSMISSION

CASE & COVER {(ENGLAND) [YM 155, YM155D]

Qrs/Unit -
Refer. L =2 lelals Inter- |Design
No. Deseription Part No, E o E 21 o {change change Remarks
Z 1212 |5 5 lability] Mark
EREA S E R
35- 1 |HOUSING aSS'Y, transmission 794340-24100-X 1
35- 2 | .HOUSING, transmission * Yot Sold Separately.
(194340~24110}
35~ 3 | .STUD Ml2x 23 194200~-24120 7 10
35- 4 | HOUSING ASS'Y, trahsmission 794341-24100-X 1
35- 5 | ,HOUSING, trancmission * 1 Not So0ld Separately.
(194341-24110)
35- 6 | .STUD MIZ x 23 134200-24120 7 10
35- 7 | O-RING 18~P 24311-000180 111 10
35- 8 | PACKING, transmission case 194200~-24130 111 5
35- 9 | NUT M10 194200-24140 10{ 10 10
35— 10 | SPRING WASHER 10 22217-100000 10| 10 10
35- 11 |GEAR HOUSING ASS'Y, 734340-24150-X 111
final reduction
35~ 12 | .GEAR HOUSING, final reduction 1%4200-24160 191
25-°12 | .STUD M1Z % &4 194200-24180 4|4 10
35- 14 | .PIN B x 28, straight 1A1040~26060 616 10
35- 15 §.STUD M10 x 32 26226-100322 717 10
35~ 16 | .STUD M10 x 30 26226-100502 171 10
35- 17 | .STUD M14 x 32 26226-140322 4 14 10
35- 18 | .STUD MLC x 55 194200~24200 202 w YM1S5S from No. 50030
YM155D from No. 50304
35~ 19 }STUD M10x 32 194201-24190 2432
35- 20 |BACKING, transmission 194200-24360 11 10
housing upper cover
35- 21 |BOLT M12 x 45 26013-120452 414 10
35~ 22 | BOLT M8 x 16 26013~080162 8 |8 i0
35~ 23 {O-RING 28-S 24341-000280 111 10
35~ 24 {COVER, safety 194340-24550-X 141 N [5]
35— 25 | BOLT M12Z x 20 26013-120202 4 14 10 1% i4]

=156~



Fig. 35 TRANSMISSION CASE & COVER (ENGLAND} [YM155,YM155D]

Qty/Unit -~
= -5 {inter- |Design
o =
R‘e‘fer. Description Part No. 5 R 5 § « {change [change Remarks
o S (2|22 |3 [avility| Mark
SlE=ls| A
35- 26 [ OIL PLUG 30 194200-24380 1|1
35~ 27 | HINGE, top link 194340-10010 1|1 14 {4}
35- 28 | COVER, transmission housing 194200-24300-X 1{1
upper
35~ 29 [ DIPSTICK 19420024250 111
35~ 30 [ COVER, transmission housing 194200-24210-X 11
35~ 31 | PACKING, transmission 194200-24220 1j1 10
housing cover
35- 32 | BOLT M8 x 20 26106-080202 44 10
35~ 33 { PACKING 8, copper 1A41040-28900 414 10
35~ 34 | COVER, transmission housing 194200~-24401 1
front
35- 35 | COVER, transmission housing 194216-24401 1
front
35~ 36 | PACKING, transmission 194200-24410 1|1 10
housing front cover
35- 37 | BOLT M8 x 20 26106-080202 10f 10 10
35- 38 | PACKING 8, copper 23414-080000 10] 10 10
35- 39 |COVER, transmission housing 194200-24450 1i1
rear
35- 40 | PACKING, transmission 194200-24460 11 10
housing rear cover 194200-24460 11 10
35- 41 | BOLT M8 x 25 26013-080252 6|6 10
35- 42 | SPRING WASHER 8 22217-080000 717 10 2
35~ 43 {COVER, complete, P.T.O. shaft | 194200-24270-X 141
35— 44 |BOLT M8 x 20 26116-080202 1|1 10
35- 45 [NUT M8 26716-080002 1|1 10
35~ 46 }SPRING WASHER 8 22217-080000 141 10
35~ 47 |OIL PLUG 20 1A1040-28040 1|1
35~ 48 |PACKING 8 23414~-080000 141 10
35~ 49 [BOLT M 8x 25 26106-080252 14l 10

—157—

MEMO

— 158 —



Fig. 36 TRANSMISSION INTERIOR (EXCEPT ENGLAND) [YM155,YM155D] Fig. 36 TRANSMISSION INTERIOR (EXCEPT ENGLAND) [YM155,YM155D]

Q ey /Unit -
= =715 |inter- Design
Refer. . = [
o Description Part No. B 1212181 7 {changefchange Remarks
No. =iwlmaial g bt Mart
Z1Z | Z 5] 5 jability] Mark
R R R
) - 36~ 1 |SHAFT, main 194200-25201 14l
(FOR MODEL YM155D) g 753 SHAFT, main 194340-25200 1)1 s {41 |2 grooves provided at th
* 250 outer dia. part.
36~ 2 |JOINT, main shaft 30d x 66L 194200-25220 141
36- 3 |0IL SEAL TC20357 194200~25240 141 10
36~ 4 |SPACER, main shaft 304 x 1.0w | 134200-25270 11
36~ 5 |BALL BEARING 6204 24101-062044 1]
36~ 6 |SPRING PIN 4 x 32 22351-040032 141 10
36~ 7 |CIRCLIP 25-S 22242000250 11 10
36- 8 |BALL BEARING 6205NR 194200-25260 191
36- 9 |NEEDLE BEARING 15 x 21 x 12 194200-25250 11
NEEDLE BEARING KT152111 194340-25250 1)1 s [l4]
36~ 10 |SHAPT, connecting 194340-26260 1l
SHAFT, connecting 194340-26361 141 ¥ {11
36~ 11 |SHAFT, driven 24.6674 x 169L | 184200~25301 111
SHAFT, driven 324 x 169L 194340-25302 11 N {1
SHAFT, driven 24.667d x 169L | 194340-25303 11 s |14
36- 12 JLINER 17 x 30 x 1 1A1040~23210 1 10
LINER 18 x 30 x 1 194200-25280 1L 10 | W {{4]
36~ 13 |GEAR 26, driven 194200~25310 141
83.7d x 18.35id
GEAR 26, driven 194340~-25310 11 S {4]
83.7d4 x 21.7id
36- 14 {GEAR 12, driven 454 x 18,35id | 194200-25320 101
GEAR 13, driven 48d x 21.7id | 194340-25320 11 s 1141
36~ 15 |COLLAR 21.4 x 32 x 25 194200-25331 111
COLLAR 21.4 x 32 x 15 194340-25332 141 N (L
COLLAR 25 x 32 x 24 194340-25660 2|2 s {l4]
36- 16 |GEAR 21, driven 68.7d x llw 194200~25340 11
GEAR 21, driven 68.7d x llw 19434025340 111 N {{1} " 5 " stamped on gear
lateral.
GEAR 18, driven 70.9d x 12w 194340-25341 141 s |14

—160—



Fig. 36 TRANSMISSION INTERIOR {EXCEPT ENGLAND) [YM155,YM155D]

Qty/Unit .é
R;]f:.r' Description Part No. E E 3 E z ::::n:e ?heasx:gg: Remarks
2 E g % E ability | Mark

36~ 17 | COLLAR 25 x 32 x 30 194200-25350 1|1

COLLAR 25 x 32 x 31 194340-25351 11 s [4]

COLLAR 25 x 32 x 31 194340~-25350 1|1 N {41
36- 18 | GEAR 17, driven 574 x llw 194340~-25360 111

GEAR 17, driven 59.12d x 1lw 194340-25361 1|1 N {1

GEAR 15, driven 61.55d x 12w 194340-25362 1|1 S {4}
36~ 19 | LINER 20 x 32 x 2 194200-25370 111

COLLAR 25 x 32 x 10 194340-25371 11 N {1]

COLLAR 25 x 32 x 10 194340-25371 111 [41
36— 20 | COLLAR 20 x 26 x 39.5 194200~-25386 {1

COLLAR 25 x 32 x 20.5 194340-25381 1|1 N (11

COLLAR 25 x 32 x 20.5 194340~25381 1|1 Z 141
36~ 21 | BALL BEARING 6303 24101-063034 101
36- 22 | BALL BEARING 6303 24101-063034 i1
36- 23 | SHIM 22, driven shaft 194200-25460 -1 - 10 2 (4]

adjusting
36- 24 | SHIM 25, driven shaft 194200-2547C -1 10
adjusting

36~ 25 j SHAFT, main change 404 % 154L| 1%4200-25400 i1

SHAFT, main change 404 x 154L| 194340-25400 111 S (4] |2 grooves provided to the

shaft.

36- 26 | GEAR 26, lst/reverse sliding 194200-25410 Fifl

GEAR 25, lst/reverse sliding 194340~25410 111 S (41
36~ 27 | GEAR 17/21, 2nd/3rd sliding 194340-25420 1(1 N [1y

GEAR 14/17, 2nd/3rd sliding 194340-25421 1(1 (41
36~ 28 | CIRCLIP 25~$ 22242~000250 11 10
36— 29 | GEAR 31, main 82.3d x léw 194200-25430 1|1

GEAR 31, main 82.3d x 14w 194340-25430 1{1 S {41
36- 30 | COLLAR 25 x 30 x 13 194200-25440 171
36- 31 | LINER 15.5 x 28 x 1 194200~25450 111 10

~161—

Fig. 36 TRANSMISSION INTERIOR (EXCEPT ENGLAND) [YM155,YM155D]

G /Unit -
=
Refer. = =15 |Inter- Design-
No. Description Part No. g v ‘5 8| » lchange [change Remarks
ZI1S|Z |5 | = [ability]| Mark
36— 32 | BALL BEARING 6303 24101-063034 171
36~ 33 | COUNTER SHAFT 194200-25500 1(1
36~ 34 | COLLAR 21 x 27 x 36.5 194200-25510 171
36- 35 | LINER 20 x 35 = 1 1A1040-23220 212 10
36~ 36 | METAL 20 x 25 x 22 194200-25520 1
36- 37 | GEAR 13/18, reverse 194200-25530 1f1
GEAR 14/14, reverse 194340-25530 171 S [4]
36~ 38 | COLLAR 25 x 32 x 8 1942006-25610 1 In place of 36-39.
36- 39 | GEAR 16, front driving 194210-25540 1
GEAR 20, front driving 194341-25540 3 [4
36~ 40 | CIRCLIP 25-S 22242~000250 313 10
36— 41 | GEAR 16, low-hi sliding 194200-25550 11
36- 42 | LINER 25 x 33 x 1.6 194206-25560 212 10
36— 43 | GEAR 34, low-hi reduction 194200-25810 111
36— 44 | BALL BEARING 7204, angular 194200-25570 111
36— 45 | BALL BEARING, 194200-25581 171
double-row angular
36~ 46 | SHIM 0.1, counter shaft 194200~-25530 - - 10
adjusting
36~ 47 | SHIM 0.3, counter shaft 194200-25600 -1 - 10
adjusting
36~ 48 | SHAFT, front P.T.O. 194210-26100 1
36- 49 | COLLAR 20.5 x 25 x 40 194210-26110 1
36~ 50 | GEAR 29, front P.T.O. sliding} 194210-26120 1
GEAR 25, front P.T.O. sliding| 194341-26120 1 8 [4]
36— 51 | RETAINER, bearing 194210-26130 1
36~ 52 | OIL SEAL TC20357 194210-25240 1 10

—162—



Fig. 36 TRANSMISSION INTERIOR {(EXCEPT ENGLAND) [YM155,YM155D]

Fig. 36 TRANSMISSION INTERIOR (EXCEPT ENGLAND) [YM155,YM155D]

Q'ty/Unit E
R;\,f;r‘ Description Part No. § 2 5 E :;) i’}‘::ge ?l::r::: Remarks
= E = E =5 |ability [ Mark
[N kP R
36- 53| O-RING 41-P 24311-000410 1 10
36- 54 | BALL BEARING 6204 24101-062044 1
36—~ 55 | BALL BEARING 6303 24101-063034 1
36~ 56 | SHAFT, P.T.Q. driving 194340-26310 101
SHAFT, P.T.O. driving 194340-26311 1i1 s [4}
36~ 57 | JOINT, P.T.O. driving shaft 194200-26320 1)1
36— 58 | CIRCLIP 22-H 22252-000220 1{1 10
36- 59 [ GEAR 19, P.T.0. sliding 194340-26340 11
GEAR 16, P.T.0. sliding 194340-26341 111 S [4]
36~ 60 { CIRCLIP 25-5 22242-000250 515 10 41
36~ 61 | LINER 25 x 33 x 1.6 194200-25560 313 10 In common with 36-42.
36~ 62 | GEAR 23, P.T.O. reduction 194340-26350 1)1
GEAR 23, P.T.0. reduction 194340-26351 1|1 N [1]
GEAR 19, P.T.O. reduction 194340~26352 1)1 S 4]
36~ 63 | BALL BEARING 6303 24101-063034 1|1
36~ 64 | BALL BEARING 6205 24101~062054 1(1
36~ 65 | COLLAR 25 x 32 x 32.2 194200-26331 1|1
COLLAR 25 x 32 x 31 194340-25350 (1 s | {4]
36~ 66 | GEAR 15, P.T.O. reduction 194262-26390 111
51d x 17w ]
GEAR 15, P.T.0. reduction 194340-26391 11 N [1]
51.9d x 17w
GEAR 14, P.T.O. reduction 194340-26392 1i1 F [4] {Interchangeable
50.44 x 17w by set with 36-78.
36~ 67 | BALL BEARING 6205 24101-062054 11
36— 68 | BALL BEARING 6304 24101-063044 111
36~ 69 | SHAFT, P.T.0. reduction 194340~26380 11
36~ 70 | CLUTCH (A) 194340-26510 1{1
CLUTCH (A} 194340-26511 11 N {1}
36~ 71 | CLUTCH (B) 194340-26520 i1

Gy o -
Refer. NENE £ |inter- [Design
No. Description Part No. G 8|8 o [change change Remarks
E E E ability | Mark
=
36~ 72 22242-000200 101 10
22242-000210 1{1 10 N (@9}
36- 732 lock shaft; 194200-35320 1)1 10
36- 74 | SPRING 194240~26451 141
SPRING 194340~-26450 1)1 N [1]
36- 75 |COLLAR 25 x 30 x 34 124340-263270 1|1
36~ 76 | BUSH 194240-26280 1|1
36- 77 | SHAFT, P.T.O. 154340-26410 1|1
36- 78 |GEAR 25 194200-2624F 1)1 Misprint
26421
GEAR 24 194340~Q-6—%4é%- 111 S [1} (Misprint
GEAR-Z4——— - 15434026 ‘41 T+t Misp
GEAR 24 194340-26421 171 S {4]
36~ 79 |COLLAR 30.5 x 37.3 x 20.3 194200-26450 i1
36- 80 | SEAL COLLAR 30 x 40 x i3 194200-26460 11
36- 81 195140-13660 1§l 0
36— 82 22242~000300 171 it
36- 83 22252~000520 11 10
36- 84 | BALL BEARING 62035 24101-062054 11
36~ 85 | BALL BEARING 6208 24101-062064 1]1
36- 86 {LINER 16 x 21 x L 134340-25290 141 10 W (41

—163—

-164—



Fig. 37 TRANSMISSION INTERIOR (ENGLAND) [YM155,YM155D]
Fig. 37 TRANSMISSION INTERIOR (ENGLAND) [YM155,YM156D]

Qy/Unit _E
R;f:r, Description Part Ne. E E E: E :é L’;::r:ge ?}:r:gg: Remarks
= -E = 5 — iability| Mark

[N ISR Sl SN R
37- 1 | SHAFT, main 194340-25200 11
(FOR MODEL YM1S5D) 37- 2 | JOTNT, nmain shaft 30d x 66L | 194200~25220 1ft

37- 3 | OIL SEAL TC20357 194200~25240 i1 10
37- 4 | SPACER, main shaft 304 x 1.0w| 194200-25270 il
37- 5 { BALL BEARING 6204 24101-062044 141

37- 6 | SPRING PIN 4 x 32 22351~-040032 1:1 10

37- 7 |CIRCLIP 25-% 22242-000250 11 10
37- 8 | BALL BEARING 6205NR 194200-25260 141
37- 9 | NEEDLE BEARING KT152111 194340-25250 1(1
37- 10 | SHAFT, connecting 194340~26361 1)1
37- 11 | SHAFT, driven 24.667d x 169L 194340-25303 111

37- 12 [LINER 18 = 30 x 1 194200-25280 111 10
37- 13 | GEAR 26, driven 194340-25310 1)1

83.74 x 21.7id

37- 14 |{GEAR 13, driven 48d x 21.7id 194340-25320 1)1
37- 15 {COLLAR 25 x 32 x 24 194340-25660 2|2
37- 16 |GEAR 18, driven 70.9d x 12w 194340-25341 11
37- 17 |COLLAR 25 x 32 x 31 194340-25350 111
37- 18 | GEAR 15, driven 61.55d x 12w 194340-25362 141
37- 19 [CIRCLIP 25-§ 22242-000250 111
37- 20 | BALL BEARING 6206 24101~-062064 11
37— 21 | BALL BEARING 6303 24101-063034 111
37- 22 | BALL BEARING 6303 24101-063034 171

37- 23 {LINER 16 x 21 x 1 194340-25290 171 10

37- 24 | SHIM 25, driven shaft 194200-25470 - = 10

adjusting

37— 25 | SHAFT, main change 40d x 154L [ 194340-25400 101
37- 26 |GEAR 25, lst/reverse sliding 194340-25410 1|1
37- 27 [GEAR 14/17, 2nd/3rd sliding 194340-25421 11

37- 28 |CIRCLIP 25-8 22242-000250 11 10
37~ 29 |GEAR 31, main 82.3d x 14w 194340~-25430 101

—166—

—165—



Fig. 37 TRANSMISSION INTERIOR (ENGLAND) [YM155,YM155D]

Fig. 37 TRANSMISSION INTERIOR (ENGLAND) [YM155,YM155D]

Qty/Unit E
R;ﬂ:r. Description Part No. g E 5 § :z lcf]':"rge lc:)he:v:gg: Remarks
5|53 |5 |abitity| Mark
BRI E
37- 30 | COLLAR 25 x 30 x 13 194200-25440 11
37- 31| LINER 15.5 x 28 x 1 194200-25450 1)1 10
37- 32 | BALL BEARING 6303 24101-063034 1l
37~ 33 | COUNTER SHAFT '194200-25500 1|1
37- 34 | COLLAR 21 x 27 x 36.5 194200-25510 i1
37- 35 | LINER 20 x 35 x 1 1A1040~23220 2 10
37~ 36 | METAL 20 x 25 x 22 194200~-25520 i1
37- 37 { GEAR 14/14, reverse 194340-253530 1(1
37- 38 | COLLAR 25 x 32 x 9 194200-25610 1 In place of 37-39.
37- 39 | GEAR 20, front driving 154341-25540 1
37- 40 | CIRCLIP 25-S 22242-000250 313 10
37- 41 | GEAR 16, low-~hi sliding 194200-25550 1|1
37~ 42 | LINER 25 x 33 x 1.6 194200-25560 212 10
37- 43 | GEAR 34, low-hi reduction 194200-25810 1l1
37- 44 | BALL BEARING 7204, angular 194200-25570 1]t
37~ 45 | BALL BEARING, 194200-25581 111
double-row angular
37- 46 | SHIM 0.1, counter shaft 194200-25590 -1- 10
adjusting
37~ 47 | SHIM 0.3, counter shaft 194200~25600 - - 10
adjusting
37- 48 | SHAFT, front P.T.O. 194210-26100 1
37~ 49 | COLLAR 20.5 x 25 x 40 194210-26110 1
37- 50 |GEAR 25, front P.T.O. sliding | 194341-26120 1
37- 51 | RETAINER, bearing 194210-26130 1
37- 52 ] OIL SEAL TC20357 194210-25240 1 10
37- 53 | O-RING 41-P 24311~000410 1 10
37~ 54 | BALL BEARING 6204 24101062044 1
37- 55 | BALL BEARING 6303 24101-063034 1
37~ 56 jSHAFT, P.T.0. driving 194340-26311 11

Qv/Unit =
= ignd
R;f:.r. Description Part No. E E :E ?3 )_:/, l:\[:n;e ?heasl;g: Remarks
E E E :E ;,; ability | Mark
37~ 57 1 JOINT, P.T.0. driving shaft 194200-26320 171
37- 58 | CIRCLIP 22-8 22252-000220 1i 1 i0
37- 5% | GEAR 16, P.T.C. sliding 194340-26341 i} 1
37- 60 | CIRCLIP 25~S 22242~000250 41 4 10
37~ 61 R 25 x 33 x 1.6 194200-25560 313 10 In common with 37-42.
37- 62 | GEAR 19, P.T.0. reduction 194340-26352 11
37~ 62 | BALL BEARING 6303 24101-063034 171
37~ 64 | BALL BEARING 6203 24101-062054 171
37- 65 | COLLAR 25 x 32 x 31 134340~-25350 11
37~ 66 | GEAR 14, P.T.0. reduction 194340~26392 i1
50.44 x 17w by set with 37-78.

37~ 67 | BALL BEARING 6205 24101~062054 11
27- 68 | BALL BEARING 6304 24101~063044 1)1
37- 69 | SHAFT, P.T.0. reduction 194340~26380 1)1
37~ 70 | CLUTCH (R) 194340-26511 i1
37- 71 LOUTCH (B) 134340-26520 {1
37- 72 | CIRCLIP 21~-5 22242-000210 i1 10
37- 73 | RING, differential lock shaft| 194200-35320 Lyl 10
37- 74 | SPRING 194340-26450 It1
37~ 75 | COLLAR 25 x 30 x 34 194340-26370 Il
37- 76 | BUSH 194240-26280 itl
37~ 77 | SHAFT, P.T.O. 194200-26410 PRNIRY
37- 78 | GEAR 24 194340-26421 111
37~ 79 |COLLAR 30.5 x 37.5 x 20.5 194200~26450 111
37~ 80 | SEAL COLLAR 30 x 40 x 15 194200-26480 11
37~ 81 | OIL SEAL TC 40628 195140-13660 11 10
37- 82 | CIRCLIP 30-S 22242-000390 191 10
37- 83 {CIRCLIP 62-H 22252-000620 111 10
37- 84 | BALL BEARING 6205 24101-062054 1.1

—~167—

-168—



Fig. 38 TRANSMISSION INTERIOR [YM135,YM1350]

Fig. 38 TRANSMISSION INTERIOR [YM135,YM135D]

Qry/lnit =
c
Rf\f:r Description Part No. é t:: ?2: ER i !c:aer:ge i’;asn‘;’: Remarks
E % ;:: ability | Mark
38- 1 |SHAFT, main 194200-25201 111
(FOR MODEL YM135D) SHAFT, main 194340-25200 1 S {41 2 grooves provided at the
250 outer dia. part.
38~ 2 |JOINT, main shaft 304 x 66L 194200-25220 i1
38— 3 |OIL SEAL TC20357 184200-25240 1] 110
38~ 4 |SpPaCER, main shaft 304 x 1.0w | 194200-25270 111l
38~ 5 |BALL BEARING 6204 24101-062044 11
38~ 6 |SPRING PIN 4 x 32 22351~040032 11110
28- 7 {CIRCLIP 25-3 22242~000250 1] 1(1c
38- 8 |BALL BEARING 65205NR 194200~25260 i1
38- 9 [NEEDLE BEARING 15 x 21 x 12 194200-25250 11
NEEDLE BEARING KT152111 194340-25250 101 s [41
38~ 10 |SHAFT, connecting 194340-26360 111
SHAFT, connecting 194340-26361 111 N {11
NEW TYPE 38~ 11 |SHAFT, driven 24.667d x 169L | 194200-23301 1j1
SHAFT, driven 324 x 169L 194340-25302 1|1 N (1]
SHAFT, driven 24.6874 x 169L 194340-25303 1|1 s (4}
38- 12 [LINER 17 x 30 x 1 1A1040-23210 14 1l]10
LINER 18 x 30 x 1 194200-25280 1] 1ilo N f4}
38— 13 |GEAR 26, driven 194200-25310 101
83.7d4 x 18.35id 3
GEAR 26, driven 194340~25310 1)1 S (4]
83.7d x 21.7id
38~ 14 [GEAR 12, driven 454 x 18.35id | 194200-25320 1i1
GEAR 13, driven 484 x 21.7id 194340-25320 111 S [4]
38- 15 [COLLAR 21.4 x 32 x 25 194200-25331 1|1
COLLAR 21.4 x 32 x 15 194340-25332 171 N 1]
COLLAR 25 % 32 x 24 154340-25660 212 (4]
38- 16 |GEAR 21, driven 68.7d4 x 1lw 194200-25340 111
GEAR 21, driven 68.7d x 1lw 194340-25340 111 N [1] i 5 ™ stamped on gear
lateral.
GEAR 18, driven 70.%4 x 12w 194340-25341 1|1 s [4}1

-170—



Fig. 38 TRANSMISSION INTERIOR [YM135,YM135D]

Qy/tiit

=
R;i)e-r. Description Part No. E é l_neg % :ré L';:r;e thsr::: Remarks
Z|Z = S| s |ability | Mark
[N SN Rl =N B
38~ 17 |COLLAR 25 x 32 x 30 194200-25350 1|1
OLLAR—25 32 %31 194340-25351 33 Misprint
COLLAR 25 x 32 x 31 194340-25350 1)1 N (4]
38- 18 {GEAR 17, driven 57d x llw 194340-25360 i1
GEAR 17, driven 59.12d x llw 194340-25361 111 N [1}
GEAR 15, driven 61.55d x 12w 194340-25362 111 S {4
38~ 19 |LINER 20 x 32 x 2 194200-25370 1|1
COLLAR 25 x 32 x 10 194340-25371 11 w 1
COLLAR 25 x 32 x 10 194340-25371 111 Z [4]
38- 20 |COLLAR 20 x 26 x 39.5 154200~25380 11
COLLAR 25 x 32 x 20.5 194340-25381 11 N (1
COLLAR 25 x 32 x 20.5 194340-25381 111 Z (4]
38- 21 |BALL BEARING 6303 24101-063034 i1
38~ 22 | BALL BEARING 6303 24101-063034 11
38~ 23 |[SHIM 22, driven shaft 194200-25460 -1 ={10 Z 141}
adjusting
38- 24 [ SHIM 25, driven shaft 194200~2547C -{ -tl0
adjusting
38~ 25 { SHAFT, main change 40d x 154L | 194200-25400
SHAFT, main change 404 x 154L | 194340-25400 11 8 [4] |2 grooves provided to the
shaft.
38- 26 |GEAR 26, lst/reverse sliding 194200-25410 1|11
GEAR 25, lst/reverse sliding 194340-25410 1|11 s {4}
38- 27 {GEAR 17/21, 2nd/3rd sliding 194340-25420 11 N @8]
GEAR 14/17, 2nd/3rd sliding 194340-25421 1(1 S {4]
38~ 28 [CIRCLIP 25-§5 22242-000250 1} 1i1c
38- 29 |GEAR 31, main 82.3d x léw 194200-25430 1j1
GEAR 31, main 82.3d x l4w 194340~25430 1|1 S 14]
38- 30 [COLLAR 25 x 30 x 13 194200-25440 11
38- 31 {LINER 15.5 x 28 x 1 194200-25450 1| 1|10

—171—

Fig. 38 TRANSMISSION INTERIOR [YM135,YM135D]

Quy/Umit -
Refer. . . YN £ |Inter- |Design!
o, Description Part No. i |e w k4 change lchange Remarks
E S;‘ E E } ability | Mark
e ~ln

38~ 32 ALL BEARING 6303 24101-063034 1)1
38- 33 |COUNTER SHAFT 194200-25500 1)1
38- 34 |COLLAR 21 x 27 x 36.5 194200-25510 1)1
38~ 35 |LINER 20 x 33 x 1 1A1040~-23220 21 2{10
38- 36 |METAL 20 x 25 x 22 194206-25520 1
38- 37 |GEAR 13/18, reverse 184200~25530 i1

GEAR 14/14, reverse 194340-25530 1]t s 4]
38- 38 |COLLAR 25 X 32 x % 1%4200-25610 1 In place of 38-39,
38~ 39 |GEZAR 17, front driving 194391-25540 1

GEARR 15, front driving 194210-25540 1 s i

GEAR 21, front driving 194391-25541 1 s 4]
38- 40 {CIRCLIP 25-S 22242~000250 33|10
38- 41 {GEAR 16, low-hi sliding 194200-25550 171
38- 42 [LINER 25 % 33 x 1.6 194200~-25560 21210
38~ 43 |GEAR 34, low-hi reduction 194200-25810 1L
38- 44 |BALL BEARING 7204, angular 184200-25570 1t
38— 45 |BALL BEARING, 194200-25581 i1

double-raow angular

38- 46 |SHIM 0.1, counter shaft 194200-25590 -1 -110 Selective
38~ 47 |SHIM 0.3, counter shaft 194200-25600 -1 =110
38~ 48 |SHAFT, front P.T.O. 194210~26100 1
38- 49 |COLLAR 20.5 x 23 x 40 194210-261160 1
38~ 50 [GEAR 29, fropt P.T.0C. sliding | 194210-26120 1

GEAR 24, front P.T.O. sliding | 194391-26120 1 s {4}
38— 51 |RETAINER, bearing 194210~26130 1
38~ 52 |OIL SEAL TC20357 194210-25240 1}

—172—



Fig. 38 TRANSMISSION INTERIOR [YM135,YM135D])

Fig. 38 TRANSMISSION INTERIOR [YM135,YM135D]

Q'iy/Unn ~Ea
R;;f:_r' Description Part No. E § E % ? ir}'\:r;ge ]c)hea\sr:gg: Remarks
251218 = ability | Mark
N =R R ol 1Y}
38- 53 | O-RING 41-P 24311-000410 1[10
38~ 54 | BALL BEARING 6204 24101-062044 1
38- 55 | BALL BEARING 6303 24101-063034 1
38- 56 { SHAFT, P.T.0., driving 194340-26310 1p1
SHAFT, P.T.O. driving 194340-26311 111 s (41
38- 57 | JOINT, P.T.O. driving shaft 194200~26320 111
38~ 58 | CIRCLIP 22-H 22252-000220 1t 1110
38~ 59 {GEAR 19, P.T.0. sliding 194340-26340 11
GEAR 16, P.T.O. sliding 194340~-26341 1(1 5 (41
38~ 60 |CIRCLIP 25-S 22242~000250 5 5(10 [4}1
38- 61 |LINER 25 x 33 x 1.6 194200~25560 31 3110 In common with 38-42.
38- 62 |GEAR 23, P.T.0. reduction 194340-26350 it
GEAR 23, P.T.0. reduction 194340-26351 1|1 N {11
GEAR 19, P.T.Q. reduction 194340-26352 (1 s {41
38~ 63 [ BALL BEARING 6303 24101-063034 101
38< 64 | BALL BEARING 6205 24101-062054 1i1
38— 65 |COLLAR 25 x 32 x 32.2 194200~-26331 111
COLLAR 25 x 32 x 31 194340-25350 11 S {41
38- 66 |GEAR 15, P.T.O. reduction 194262~26390 11
51d x 17w
GEAR 15, P.T.Q. reduction 194340-26391 1j1 N [1}
51.94 x 17w
GEaAR 14, P,T.O. reduction 194340~26392 1|1 F (4] iInterchangeable
56.44 x 17w by set with 38-78.
38- 67 |BALL BEARING 6205 24101-062054 ib1
38~ 68 |BALL BEARING 6304 24101-063044 11
38- 69 |SHAFT, P.T.O. reduction 194340-26380 1|1
38~ 70 |CLUTCH (&) 194340-26510 1)1
CLUTCH (&) 194340-26511 {1 N {1}
38- 71 {CLUTCH (B) 194340~26520 1|1

@ty =
Rif:l' Description Part No. E E g 2 ; lc’}‘:n:;e Dheasn’s; Remarks
E % E %: E} ability § Mark
38~ 72 | CIRCLIP 20-S 222420006200 1f 1jic
CIRCLIP 21-8 22242-000210 1} Li10 N i1l
38~ 73 | RING, differential lock shaft] 194200-35320 1} 1j10
38~ 74 | SPRING 194240-26451 171
SPRING 194340~26450 {1 N {1}
38~ 75 | COLLAR 25 x 30 x 34 194340~26370 111
28- 76 | BUSH 194240~26280 i1
38- 77 | SHAFT, P.T.O. 194340~26410 11
38~ 78 | GEAR 25 184200-26241 i1
GEAR 24 194340-26240 17 1 s [1)
GEAR 24 194340~-26241 1t 1 S 4]
GEAR 24 194340-26421 1} 1 s 4]
38- 79 | COLLAR 30.5 x 37.5 x 20.3 1942G60-26450 i1
38~ 80 { SEAL COLLAR 30 x 40 x 15 194200-26460 111
38- 81 | OLL SEAL TC 40628 195140-13660 1] 1i10
38- 82 [ CIRCLIP 30-S 22242-000300 1) 111¢
38- 83 | CIRCLIP 62~H 22252-000620 1) 110
38- 84 | BALL BEARING 6205 24101-062054 11
38~ 85 | BALL BEARING 6208 24101-062064 (1
38- 86 | LINER 16 x 21 x 1 194340~25290 1; 1j10 w {4]

-173—

—174—



Fig. 39 TRANSMISSION CONTROL [YM155,YM155D]

(FOR MODEL YM155D)

COnly old type
is used.

OLD TYPE

DY
22 os ¢

v Dy
? g 33

30
8 % 31
26
69 A
27 4

OLD TYPE

_\\
Ly,

=~ 175—

Fig. 39 TRANSMISSION CONTROL [YM155,YM155D]

W Unt

Refer. L ) . - »j Inter- [Design-
No. Description Part No. o + {change lchange Remarks
= = lability | Mark
- 0
39~ 1 | LEVER, main change 19420C-27110-X% 1] 1
LZVER, maln change 194201-27111-X 1)1 F {5) | Interchangeable by set
with 39-3.
39- 2 | RKNOB w/LABEL, 194200-27140 11 2 (s
main change lever
33~ 3| .KNOB, main change lever 194200-27150 1|1
JKNOB, main change lever 194201-27130 1|1 P (53] Interchangeable by set
with 3%-1.
33— 4 .LABEL, main speed change 194200-65700 11 2 [51
indication
39~ 5| BALL, speed change shifter 1E4030~-27240 1|1
39- 6 | BOOT, rubber 1R1040-28180 171
BOOT, rubber 194201-27170 111 N ¥M155 from No. 51851
YM155D from No. 55325
39- 7 | CIRCLIP 50 1A1040-26190 11 10 2
3%~ 8 | SPRING PIN 5 x 40 22351-050040 171 10
39- 9 | SPRING, change lever 1942060-27160 11
35— 10 WA R 12, plain 22117-1200GC it 10
29— 11 | CIRCLIP 12 22242-000120 1|1 P10
39- 12 { CIRCLIP 30 1A1040-25320 101 10
39- 13 | GUIDE, safety 194200-27181 11
39- 14 | FORK, reverse/lst speed shift} 194200-27310 11
39- 15 | FORK, 2nd/3rd speed shift 194200-27320 101
FORX, 2nd/3rd speed sift 194340-27320 1|1 s 141
39~ 16 | SHAFT, reverse/lst fork 194200-27350 11
39- 17 | SHAFT, 2nd/3rd fork 184200-27360 111
SHAFT, 2nd/3rd fork, 194340-27360 1|1 S {4] |Interchangeable by set
A part groove dia. = ldo with 39-68.
—StiA PP —2nd/ Frd—forks 1543 48- 1 1 Misprint
A pact-groove-di =1
SHAFT, 2nd/3rd fork, 194340~27631 1)1 F ¥M155  from No. 51108
A part groove dia. = 120 YM155D from No. 51281




Fig. 39 TRANSMISSION CONTROL [YM155,YM155D]

Qty/Unit =z
R;fzn Description Part No. E E § E ?} l‘;:e;;e.g\e:;gf: Remarks
ZIZ 2 S| = |ability Mark
SR R R
39~ 18 | O~RING 11-P 24311~000110 22 10
39- 19 | SPRING, shift fork 194200~27330 22
SPRING, shift fork 1A1040-26750 2|2 14
39~ 20 { BALL 5/16 1A1120-27770 2f2 10
BALL 5/16 24190-100002 2)2 N
39~ 21 {COTTER PIN 3 x 25 22417-300250 11 10
39~ 22 |COTTER PIN 3 x 20 22417-300200 1)1 10
39- 23 | LEVER, low-hi change 194200-27510 2|2
LEVER, low-hi change 194200-27510-% 2|2 N
39~ 24 | GRIP, lever 193884-30247 202
39~ 25 | SPRING PIN 6 x 25 22351-060025 2]1 10
39~ 26 | SHAFT, low-hi fork 194200-27600 111
SHAFT, low-hi fork 194340-27600 171 8 (4}
39~ 27 | FORK, low-hi shift 194200-27610 11
39~ 28 | O~RING 1l1-P 24311-000110 1(1 10
39~ 29 | CIRCLIP 15-8 22242~000150 2|2 10
CIRCLIP 15-S 22242-000150 1|1 10} K YM155 - from No. 51108
YM155D ~ from No. 51281
39- 30 | SPRING, low-hi shift fork 194200-27620 111
39- 31 | BALL 5/16 1A1120~27770 1{1 10
BALL 5/16 24190-100002 1i1 ¥
39~ 32 |COTTER PIN 3 x 20 22417-300200 1)1 10
39~ 33 | SPRING WASHER, shift fork 194200-27630 11 10
39- 34 | SHIFTER, low-hi change 194200~27650 i1
39~ 35 | STOPPER, shifter 194200-27680 i1
39- 36 | O~RING 14-P 24311-000140 14{1 10
39~ 37 | BOLT M6 x 14 26116~060142 2(2 10
BOLT M6 x 14 26013~060149 202 2
39~ 38 | SPRING WASHER 6 22217-0606000 2102 10
39- 39 |LEVER, front P.T.O. change 194210-27701 1

—177—

Fig. 38 TRANSMISSION CONTROL [YM155,YM155D]

Qry/Unit =
= ign-
Ri.f:r, Description Part No. E E g ?é :V: lr;le: Dhe:;: Remarks
E % E E % ability | Mark

39- 40 | GRIP, lever 184210-27550 1
39~ 41 | SPRING PIN 6 x 25 22351-060025 1 10
39~ 42 | SEAFT, front P.T.O. fork 194210-27750 1
39~ 43 | FORK, front P.T.0. shift 194210-27760 1
3%- 44 | O-RING 11-P 24311-000110 1 10
39— 435 | SPRING, shift fork 194200-27330 1 In common with 39~56.

SPRING, shift fork 181640-26750 1 24
39~ 46 | BALL 5/16 1A1120-27770 1 10

BALL 5/16 24150~100002 1 N
39~ 47 | COTTER PIN 3 x 20 22417-300200 1 10
39~ 48 | SHIFTER, front P.T.O. change 194210-27780 1
39~ 49 | STOPPER, shifter 194200~27680 1 In common with 3%-35.
39- 50 | O-RING 14-P 24311~000140 2 10
39~ 51 | BOLT M6 x 14 26116-060142 2 i0

BOLT M6 x 14 26013-060149 2 N
39~ 52 | SPRING WASHER 6 22217-060000 2 10 Z
39- 53 | SHAFT, P.T.O. fork 194200~-27830 1)1

SHAFT, P.T.U. fork 194340-27830 11 s (4
39- 54 |FORK, P.T.0. ehift 194200-27840 11
39~ 55 } O-RING 11-P 24311~-000110 1)1 10
39- 56 | SPRING, shift fork 1534200-27330 101

SPRING, shift fork 1A1040-26750 11 N
39~ 57 {BALL 5/16 1A1120-27770 1]1 10

BALL 5/186 24190-100002 11 N
39- 58 |COTTER PIN 3 x 23 22417-300250 11 10
39~ 59 | SPRING WASHER, shifit fork 194200-27630 1)1
39~ 60 | SHIFTER, P.T.O. change 194200-27860 111

—178—



Fig. 39 TRANSMISSION CONTROL [YM155,YM155D)]

Qty/Unit -
H .
= 5| S |Inter- [Design
R,i,f:r‘ Description Part No. 22818 | [chans g Remarks
o S |E|Z |3 ability] Mark
NSRS il 7]
39~ 61| GUIDE w/LABEL, 194200-27890 171
P.T.0. change lever
GUIDE w/LABEL, 194340-27890 i1 N {1l
P.T.0. change lever
GUIDE w/LABEL, 194340-27891 111 s [4]
P.T.0. change lever
GUIDE w/LABEL, 194340-27891 (1 2
P.T.0. change lever
39- 62| .GUIDE, P.T.O. change lever 194200~27900 111
39- 63| .LABEL, P.T.O. speed change 194340-~65673 1)1
.LABEL, P.T.O. speed change 194340-65674 1)1 N [1}
.LABEL, P.T.O. speed change 194340-65675 1(1 s [41
.LABEL, P.T.O. speed change 194340-65675 1)1
39- 64 | O-RING 14-P 24311-000140 1|1 10
39- 65| BOLT M6 x 14 26116-060142 2 2 10
BOLT M6 x 14 26013~060149 22 N
39- 66 | SPRING WASHER 6 22217~060000 2 2 10 2
39~ 67 | SPRING PIN 3 x 40 22351-030040 11 10 W {3]
39~ 68 | SNAP RING E-12 22272-000120 i1 0} w YM155 from No. 51108
YM155D - from Ne. 51281
39- 69 | SNAP RING E-12 22272-000120 1j1 w00 w

—179—

MEMO



Fig. 40 TRANSMISSION CONTROL [YM135,YM135D]

Fig. 40

TRANSMISSION CONTROL [YM135,YM1350]

[
(FOR MODEL YM135D)

OLD TYPE

53

N——

=1 E linter- [Design
Refer. . : ol =]
isr Description Part No., 5 “ 7 change jchange Remarks
o Z 2 | 2 |avitity| pMark
441 B Sid
40- 1 | LEVER, main change 194200~27110-X 1f 1
LEVER, main change 194201-27111-% 1 )l {3] jInterchangeable by set
with 40-3.
40~ 2 | KNOB w/LABEL, 194200-27140 141 Z {5
main change lever
40~ 3 | .KNOB, main change lever 194200-27150Q 111
.KNOB, main change lever 194201-27150 1)1 F [5] |Interchangeable by set
with 40-1.
40~ 4 | JLABEL, main speed change 194200~65700 il 1 Z 5
indication
40~ 5 | BALL, speed change shifter 1E4030-27340 111
40~ 6 | BOOT, rubber 1A1040-28180 1} 1
BOOT, rubber 194201~27170 1|1 N ¥YM135S from No. 51481
¥YM1350 from No. 51642
40~ 7 JCIRCLIP 50 1A1040-26190 1l 1110 z
40- 8 | SPRING PIN 5 x 40 22351-050040 1) 1{10
40~ 9 | SPRING, change lever 194200~27160 111
40~ 10 [WASHER 12, plain 22117-120000 1t 1410
40~ 11 {CIRCLIP 12 22242-000120 17 1{10
40~ 12 | CIRCLIP 30 1A1040-26320 1 110
40- 13 |GUIDE, safety 194200-27181 1i1
40~ 14 |FORK, reverse/lst speed shift | 194200-27310 11
40- 15 |FORK, 2nd/3rd speed shift 194200-27320 i1
FORK, 2nd/3rd speed sift 194340~-27320 1j1 S {4}
40- 16 | SHAPT, reverse/lst fork 194200-27350 11
40- 17 | SHAFT, 2nd/3rd fork 194200-27360 ip1
SHAFT, 2nd/3rd fork, 194340-27360 1i1 s {4] |Interchangeable by set
A part groove dia. = l4o with 40-68.
SHAFET,2nd/ 3ed-£orky 18434027633 3+ Misprint
A 2 rt gr ai 12
SHAFT, 2nd/3rd fork, 194340-27361 111 F YM135 from No. 51067
A part groove dia. = 120 YM135D from No. 51064

—181—

—182~—



Fig. 40 TRANSMISSION CONTROL [YM135,YM135D]
Fig. 40 TRANSMISSION CONTROL [YM135,YM135D]

Qo E . HP-&L Description Part No. 4 5‘: 2 2 :; Icr::n;e Bf:r\]::‘: Remarks
Refer. L w2 w2 ]|= Inter- Design Ne- s = =4 ; 2 ability | Mark
No. Description Part No. wluidle I hange-jchang Remarks S22 & -
=S [2|3| s |ability| Mark
[ N e R R 40- 40 | GRIP, lever 194210-27550 1
40- 18 | O-RING 11-P 24311-000110 2] 2|10 40- 41 | SPRING PIN 6 x 25 22351-060025 1j10
40- 19 | SERING, shift fork 194200-27330 2| 2 40- 42 | SHAPT, front P.7.0. fork 194210-27750 1
SPRING, shift fork 1A1040-26750 2] 2 N 10~ 43 | FORK, front ©.T.0. shift 194210-27760 1
40~ 20 | BALL 5/16 1A1120-27770 2| 2{10 40- 44 | O-RING 11-P 24311-000110 1]10
BALL 5/16 24190-100002 1] 1{10] w
40- 21 |COTTER PIN 3 x 25 22417-300250 1| 1|10 10- 45 | SPRING, shift fork 194200-27330 1 In common with 40-56.
40~ 22 | COTTER PIN 3 x 20 22417-300200 1{ 1|10 40~ 45 | BALL 3/15 1A1120-27770 1l10
BALL &/16 24190-100002 1110 N
40- 23 | LEVER, low-hi change 194200-27510 2| 2 30- 47 |COTTER PIN 3 x 20 22417-300200 110
LEVER, low-hi change 194200-27510-X 2f 2 N 40- 48 | SHIFTER, front P.T.O. change | 194210-27780 1
40- 24 |GRIP, lever 193884-30247 2| 2 40- 49 | STOPPER, shifter 194200~27680 1 In common with 40-35.
40- 25 | SPRING PIN 6 x 25 22351-060025 2! 1{10 40~ 50 | O-RING 14D 24311-000140 2|10
40~ 26 | SHAFT, low-hi fork 194200-27600 11 20- 51 |sOLT M6 x 14 26116-060142 2]10
SHAFT, low-hi fork 194340-27600 11 s |14 BOLT M6 x 14 26013-060149 2{10 | w
40- 52 | SPRING WASHER 6 22217-060000 2i10 | 2
40- 27 | FORK, low-hi shift 194200~27610 1)1 40- 53 | SHAFT, P.T.O. fork 194200-27830 141
40- 28 | O-RING 11-P 24311-000110 1| 110 SHAFT, P.T.O. fork 194340-27830 1 s |41
40- 29 | CIRCLIP 15-§ 22242-000150 2| 2]10
CIRCLIP 15~S 22242~-000150 1] 1i10 K YM135 from No. 51067 40- 54 | FORK, P.T.O. shift 154200-27840 111
YML3SD from No. 51064 20- 55 | o-RING 11-P 24311-000110 1] 110
40- 30 | SPRING, low-hi shift fork 194200-27620 11 40- 56 | SPRING, shift fork 194200-27330 it
s0- 31 | BarL 5,16 1A1120-27770 1 1le SPRING, shift fork 1A1040-26750 11 N
BALL 5/16 24190-100002 il w 40- 57 |BALL 5/16 1A1120-27770 1| 1{10
40- 32 |COTTER PIN 3 x 20 22417-300200 1] 110 BALL 5/18 24190-100002 Lo w
40- 33 | SPRING WASHER, shift fork 194200-27630 1] 1]10 40- 58 |COTTER PIN 3 x 25 22417-300250 110
40- 34 |SHIFTER, low-hi change 194200-27650 12
10- 59 |SPRING WASHER, shift fork 194200-27630 11
40— 35 | STOPPER, shifter 15420027680 i 40~ 60 |SHIFTER, P.T.0. change 194200-27860 1z
40- 36 |O-RING 14-P 24311~000140 1] 1|10
40~ 37 |BOLT M6 x 14 26116-060142 2| 2|10
BOLT M6 x 14 26013-060149 22010 w
40- 38 |SPRING WASHER 6 22217-060000 2| 2|10
40- 39 [LEVER, front P.T.O. change 194210-27701 1
—184—

—183—



Fig. 40 TRANSMISSION CONTROL [YM135,YM135D]

Qy/Unit =
H .
= 515 [lnter- Design.
R:]fer. Description Part No. g I § o P change lchange Remarks
- E|Z|E|Z| < [abitity] Mark
- = L R
40~ 61 ] GUIDE w/LABEL, 194200-27890 11 1
P.T,0. change lever
GUIDE w/LABEL, 194340-27890 1 N [1}
P.T.0. change lever
GUIDE w/LABEL, 194340-27891 1 1 S (4]
P.T.0. change lever
GUIDE w/LABEL, 194340-27891 11 2
P.T.Q. change lever
40- 62 | L.GUIDE, P.T.O. change lever 194200-27900 1j1
40~ 63 | .LABEL, P.T.O. speed change 194340-65673 11
.LABEL, P.T.O. speed change 194340-65674 i1 N 1]
.LABEL, P.T.O. speed change 194340-65675 il $ {41
.LABEL, P.T.0. speed change 194340-65675 111 2
40~ 64 | O-RING 14-P 24311-000140 1| 1{10
40- 65 | BOLT M6 x 14 26116-060142 21 2|10
BOLT M6 x 14 26013-060149 21 2|10 N
40~ 66 | SPRING WASHER 6 22217-060000 2] 2110 2
40- 67 | SPRING PIN 3 x 40 22351-~030040 11 1j10 W (3}
40- 68 | SNAP RING E-12 22272-000120 1} ijl0 W YM135 from No. 51067
YM135D from No. 51064
40~ 69 | SNAP RING E~12 22272-000120 1} 1|10 w

— 185~

MEMO

186 —



Fig. 41 REAR AXLE {EXCEPT ENGLAND) [YM155, YM155D]

Fig. 41 REAR AXLE (EXCEPT ENGLAND)[YM155,YM155D]

Q' ey/sit -
= =1 -5 |Inter- [Design:
Refer. = =] d
o Description Part No. h v 5 Ed 7 change Jchange Remarks
o 1215121 S fabilins] Mark
SIENRIELE
41~ 1 | HOUSING ASS'Y, differential 794200-31550 111
In common with 22-36.
HOUSING ASS'Y, differential 794200-31551 111 N $ In common with 22-36.
41- 2 | JHOUSING, differential l4id * 11 Not Sold Separately.
JHOUSING, differential 15id * 141 ES $ Not Sold Separately.
{194200-31751)
41- 3 | .PINION 10,differential 41.334 * 212 Not Sold Separately.
LPINIOQN 10,differential 45.164 * 212 s $ Not Scld Separately.
(194200-31811)
41~ 4§ | .SHAFT, differential pinion, * 111 Not Scld Separately.
144 x 85L
.SHAFT, differential pinion, * 111 s $ Not Sold Separately.
154 x 87L (194200~31821)
41- 5 | .GEAR 14, differential side * 272 Not Sold Separately.
§1.494
.GEAR 14, differential side * 212 S § Not Sold Separately.
36.264 (194200~-31831)
41~ 6 | .SPACER 0.9, differential 194200~31850 - - 10
\ side gear 424
5,24 f)s”lvs ‘L‘d type .SPACIR 0.9, differential 134200-21851 - 0| s 3
€ ;
. side gear 494
\14 51— 7 | .SPACER 1.0, differential 194200-31860 - 10
30\ 3 side gear 42d
29 150 = : p :
18 Y \75 AN .SPACER 1,0, differential 194200-31851 - - ic s $
17 19 N\ side gear 494
41- 8 | .SPACER 1.1, differential 194200-31870 - 1= 10
side gear 424
.SPACER 1.1, differential 194200~31871 - 1= 10 s $
side gear 49d
41~ 9 | .SPACER 1.2, differential 194200-31880 -1 10
side gear 424
.SPACER 1.2, differential 194200-31881 - - 10 s $
side gear 434
43~ 10 | .THRUST COLLAR, differential 194200-31900 1)1
14id
.THRUST COLLAR, differential 194200-319601 141 S $
1sid
41- 11 | .LINER 22.5 x 30 x 1 194200-31910 212
41~ 12 {.PIN 4, differential lock 194200-31940 11
43~ 13 | .LIWER,differential pinion 304 * 292 A (1] [Not Sold Separately.
JLINER,differential pinion 334 * 212 1 YM155 from No. 51195
YM155D from No.51482
Not Sold Separately.
(194200~31931}
$: Change effective units
YM185 - from No. 51195 YM1550 - from No. 51482
¥MARK PARTS: NOT SOLD SEPARATELY. — 188~

— 187~



Fig. 41 REAR AXLE (EXCEPT ENGLAND) [YM155,YM155D]
Qey/Lnit —E'
R;f;r. Description Part No. E 2 E g :;.) L’}‘:n;e Dhe:r:gg: Remarks
= E = E =5 [ability| Mark
R e R
'41- 14 | BOLT M8 x 28 26116-080186 88 10
SEAL BOLT M8 x 18 194201-32150 88 16} W (51
41~ 15 [WIRE 0.8 x 180 194200-32110 111 10
WIRE 0.8 x 180 194200-32110 111 10 2 (5}
41~ 16 | BOLT M12 x 60 26116-120602 212 10
41~ 17 |CASE, differential bearing 194200-32250 1t1
41~ 18 | SHIM 0.1, differential case 134200~-32300 - - 10
41- 19 | SHIM 0.3, differential case 194200-32310 -i- 10
41- 20 | SHIM 72 x 0.1 194200~32330 -|- 10
41- 21 | SHIM 72 x 0.3 194200-32340 -]~ 10
41- 22 | STOPPER, bearing case 194200-32370 111
41~ 23 |BOLT M8 x 25 26116-080252 4|4 10
41- 24 |METAL 22 x 27 x 22.5 194200~32461 212
41- 25 | BALL BEARING 6206 24101-062064 212
41- 26 |CIRCLIP 72-H 22252-000720 141 10
41~ 27 |PINION (L), final reduction 194200-33411 1|1
45.5d x 175.5L
PINION (L)}, final teduction 194201-33410 1)1 s $
41- 28 |PINION (R}, final reduction 194200-33421 1)1
45.5d4 x 137.5L
PINION (R), final reduction 194201-33420 1)1 s $
41- 29 |LINER 22.5 x 30 x 1 194200-31910 212
41- 30 |BALL BEARING 6207 24101-062074 242

Remarks:

$-marked parts: Applicable tractor serial number T/452068 for YM155

T/456803 for YM155D
interchangeable provided PINION (L)

Vot interchangeable to the original type. However,

{194201-33410) or PINION (R} (194201-33420), WASHER (Refer. No.47-50 P/#194201~36620), PLATE

{Refer. No. 47-15 P/$194201-36610) and BOLT {Refer. No. 47-16 P/#26116-100162) are replace together.

—189—

Fig. 41

REAR AXLE (EXCEPT ENGLAND) [YM155,YM155D]

Qi =
Rif:r Description Part No. é ?E 5 LE E i‘;\l:nrge ?hfnf: Remarks
z E 2 g 3 abitity | Mark
41- 31 | HOUSING (L) AS8S'Y, rear axle 734200~32500 1
HOUSING (L) ASS'Y, rear axle 794200~32500-X% 171 H
41~ 32 | .HOUSING (L}, rear axle * 1 * Not Soid Separately.
{194200-32611)
41~ 33 | .5TUD M8 x 17 194200~32630 88
.STUD M8 x 16 26216-080162 414 N
41- 34 | .PIPE 6 x 40, beathing 134200-32510 2§2
41~ 35 | HOUSING {R} ASS'Y. rear axle 794200-32600 1{1
HOUSING (R) ASS’Y, rear axle 794200~32600-X 111 N
41- 36 | JHOUSING (R}, rear axle * 131 * Not Sold Separately.
{194200-32621)
41- 37 | .STUD M8 x 17 194200-32630 818
.STUD M8 x 16 26216-080162 414 ¥
41~ 38 | LPIPE 6 x 40, beathing 194200-32510 242
41- 39 [ NUT M12 26716-120002 414 10
41~ 40 | SPRING WASHER 12 22217-120000 616 10
41~ 41 | PACKING, rear axle housing 194200-32640 212 5
41- 42 | PIPE 5 x 430, breathing 23061-050430 212
PIPE 5 x 360, breathing 23065-050360 212 N YM155 -T/#52202
¥YMIS5D-T/ #5744
41- 43 | OIL PLUG 10 1A41040~48070 2|2 10
41~ 44 | 0-RING 12-P 24311-0091z20 212 10
41- 45 | COVER, rear axle housing 194200-22660 171 Z
41- 46 | PACKING, rear axle housing 194200~-32670 11 10 2 ¥M155 from No.51095
cover YM155D from No.51098
41- 47 | BOLT M8 x 20 26116-080202 313 10 Z
41~ 48 | SPRING WASHER 8 22217-080000 3 10 2
41- 49 | SEAL COLLAR 25 x 35 x 11 194200-33451 272
41~ 50 [OIL SEAL TC 35 50 8 194200-33460 212 10
41~ 51 | O~RING 25-P 24311-000250 272 10
41- 52 | SHAFT, rear axle 194200-34132 2(2

—190~—



MEMO
Fig. 41 REAR AXLE (EXCEPT ENGLAND) [YM155,YM155D]

Qty/Unit -
S |Inter- {Design
[=) 23 R=]
sz:r. Description Part No. E n E ¥ | w [change(change Remarks
o S1Z 12|23 |ability| Mark
=2 a
41~ 53 | GEAR 52, final reduction 194200~-34140 212
41- 54 [COLLAR 30.2 x 45 x 10 194200-34360 2|2
41- 55 {COLLAR 40 x 50 x 39 194200-34371 212
41- 56 | SLEEVE 45 x 50 x 20 194200-34382 212 2 ¥M155 from No. 51295
YM155D from No.52086
41~ 57 | BALL BEARING 6306 24101-063064 202
41- 58 | BALL BEARING 45 x 80 x 18 194200-34200 2|2
41- 59 |OIL SEAL TC 50 70 10 194200-34411 2|2 10
OIL SEAL TC 45 70 12 194200-34412 22 F Interchangeable by set
with 41-56.
YM1S5 from No. 51295
YM1S5D from No. 52086
41~ 60 |WASHER, rear axle shaft 194200-34390 212
4]1- 61 | LOCKING 46 194200-34400 272
41- 62 |BOLT M8 x 16 26117-080169% 414 10
BOLT M8 x 16 26116-080162 414 10 N
41- 63 |GEAR 38, spiral ring 154200-32100 1|1 In common with 22-48.
41- 64 |NUT M10 26716-100002 22 10 W ¥YM155 from No. 50030
YM155D from No. 50304
41~ 65 [BOLT ML0O x 60 26116-100602 16 16 10
BOLT M10 x 60 26116-100602 14} 14 e} K YM155 from No. 50030
YM155D from No. 50304
41- 66 | SPRING WASHER 10 22217-100000 16| 16| 10
41~ 67 | BOLT M10 x 65 26116-100652 2|2 10 W

—191—



Fig. 42 REAR AXLE (ENGLAND][YM155,YM155D]

Fig. 42 REAR AXLE (ENGLAND)[YM155,YM155D]

Q' ty/Enit -
=1 = {lnter- [Design!
Refer. . RS A=
zoer Description Part No. E b4 ?2 © @ change {change Remarks
e ZIS 12| S| 5 lability; Mark
N B i kel B0)
42- 1 | HOUSING ASS'Y, differential 794200~31551 171 $ In common with 22-35.
42- 2 | .HOUSING, diffarential 15id * 1 $ Not Sold Separately.
{194200-31751)
42~ 3 | .PINION 10,differential 45.164 * 212 $ Not Sold Separately.
(194200-31811)
42~ 4 | .SHAFT, differential pinion, * i1 $ Not Sold Separately.
(194200-31821)
42- 5 | .GEAR 14, differential side * 2] 2 $ Not Sold Separately.
(194200-31831)
42~ 6 | .SPACER 0.9, differential 194200-31851 -~ 10 $ )
side gear 494& |
42- 7 | .SPACER 1.0, differential 194200-31861 -4 10 $
side gear 494 Selective
42- 8 | .SPACER 1.1, differential 154200~31871 - - 10 $
side gear 494
42- 9 | .SPACER 1.2, differential 194200~31881 -1 - 10 $ J
side gear 49d
42— 10 | .THRUST COLLAR, differential 194200-31901 1)1 $
15id
42- 11 } .LINER 22.5 x 30 x 1 194200-31910 2412
42~ 12 | .PIN 4, differential lock 194200-31940 1
42- 13 | .LINER,differential pinion 334 * 212 Not Sold Separatey
(194200-31931)
42~ 14 | NUT M10 26716-100002 212 10
42- 15 | BOLT Mi0 x 65 26116-100652 212 10
42— 16 |BOLT Mi2 x 60 26116-120602 212 10
42- 17 |CASE, differential bearing 194200-32250 11
42~ 18 |SHIM 0.1, differential case 194200-32300 - 10
42- 19 | $HIM 0.3, differential case 194200-32310 - |- 10
42- 20 |SHIM 72 x 0.1 194200~-32330 -1 - 10 In common with 22-51.
42— 21 [ SHIM 72 % 0.3 194200~32340 - |- 10 In common with 22-52.
$: Change effective units
YM155 -~ from No. 51195 YMIS35D0 - from No. 51482
=
% 16
40
39

#MARK PARTS: NOT SOLD SEPARATELY. —194—

—1938—



Fig. 42 REAR AXLE {(ENGLAND}[YM155,YM155D]

Fig. 42 REAR AXLE (ENGLAND}[YM155,YM155D]

Q'ty/Unit z
R;f‘)e'r. Description Part No. g E E T‘{; 2 ir::r:ge the:r:gg: Remarks
= E = E ~ fability] Mark
RSt ol RN N7,
42~ 22 | STOPPER, bearing case 194200-32370 1|1
42~ 23 | BOLT M8 x 25 26116-080252 4| 4 10
42- 24 | METAL 22 x 27 x 22.5 194200-32461 2|2
42- 25 | BALL BEARING 6206 24101-062064 22
42~ 26 { CIRCLIP 72-H 22252~-000720 1)1 10
42~ 27 [ PINION (L}, final reduction 194201-33410 11 $
42~ 28 | PINION (R), final reduction 1394201-33420 (1 $
42~ 29 | LINER 22.5 x 30 x 1 194200-31910 212
42- 30 | BALL BEARING 6207 24101-062074 212
42- 31 | HOUSING (L} ASS'Y, rear axle 794200~-32500-X 1{1
42~ 32 | .HOUSING (L), rear axle * 1|1 * Not Sold Separately.
{194200-32611)
42- 33 | .STUD M8 x 16 26216~080162 414
42- 34 | .PIPE 6 x 40, breathing 194200-32510 2|2
42~ 35 | HOUSING (R) ASS'Y, rear axle 194340-32650 101
42~ 36 | LHOUSING (R}, rear axle * 111 * Not Sold Separately.
(194z200-32621)
42~ 37 { .,STUD M8 x 16 26216-080162 414
42- 38 | .PIPE 6 x 40, breathing 194200-32510 2
42- 39 | NUT M12 26716-120002 414 10
42~ 40 | SPRING WASHER 12 22217-120000 6|6 10
42— 41 | PACKING, rear axle housing 194200~32640 212 5
42- 42 |PIPE 5 x 360, breathing 23065-050360 212 N YM155 from Wo. 52202
YM155D from No. 57449
42~ 43 |OIL PLUG 10 121040~48070 2i2 10
42- 44 | O-RING 12-P 24311-000120 212 10
42- 45 | WASHER, rear axle shaft 194200-3439%0 212
42~ 46 | LOCKING 46 194200-~34400 212
Remarks:

$-marked parts:

Not interchangeable to the original type.

(194201-33410) or PINION (R}

|

{Refer. No. 47-15 P/#194201-36610) and BOLT (Refe}. No.47-16 P/$26116-100162) are replace together.

Applicable tractor serial number

T/452068 for YMISS

T/#56803 for YM155D

However, interchangeable provided PINION (L}
(194201-33420), WASHER (Refer. Wo.47-50 P/#194201-36620}, PLATE

Qrytaie = i
Refer = =1 = [Intere [Design!
";‘ . Description Part No. A w E | » [change change Remarks
o SIZ|EIG | 3 [abitity] Mark
PR el R el
42- 47 { BALL BEARING 6306 24101-063064 212
42~ 48 | BALL BEARING 43 x 83 x 18 194200~34200 22
42~ 45 | SEAL COLLAR 25 x 35 x 1l 194200-33451 212
42~ 50 | OIL SEADL TC 35 50 8 194200-33460 212 10
42~ 31 | 0=-RING 25-P 24311-000250 212 10
42- 52 | SHAFT, rear axle 194200-34132 212
42- 33 | GEAR 52, final reduction 194200-34140 272
42~ 54 | COLLAR 30.2 % 45 x 10 194200-34360 2tz
42- 55 { COLLAR 40 x 50 x 38 194200~-34371 242
42- 36 | OIL SEAL TC 45 70 12 184200-34412 212 F Interchangeable by set
with 42-56.
YM155 from No. 512935
YM1SS5D from No. 52086
42- 57 | BOLT M10 x 69 26116-100602 186} 16} 10
BCLT ™19 x 60 26116~1G0602 14; 14 10 K ¥M1ss  from No. 50030
YM155D from No. 30304
42~ 38 | SPRING WASHER 10 22217-100000 156! 16 10
42~ 58 [ BOLT M8 x 16 26117-080169 414 10
42~ 60 [GEAR 38, spiral ring 194200~32100 141
42=- 61 | SEAL BOLT M8 x 18 194201~32150 818 10

—195—

—196—



Fig. 43 REAR AXLE [YM135,YM135D]

53
54 Only old type
is used.

—187—

¥MARK PARTS: NOT SOLD SEPARATELY.

Fig. 43 REAR AXLE [YM135,YM135D]

Refer. ) . . =1 £ |Inter Des;gJ
o. Description Part No. 5 2 - change Jchange Remarks
= S| = jability] Mark
- S,
43- 1 |HOUSING aSS'y, differential 794200~31550 111
In commen with 22-36.
HOUSING ASS'Y, differential 794200-31551 1 N $ In common with 22-36.
43- 2 |.HOUSING, differential 1l4id * 1 Not Sold Separately.
.HOUSING, differential 15id * 171 s $ Not Sold Separately.
(194200-31751)
43- 3 |.PINION 10,differential 41.334 * 22 Not Sold Separately.
LPINION 10,differential 45.164d * 22 s $ Not Sold Separately.
(194200-31811)
43- 4 |.SHAFT, differential pinion, * 111 Not Sold Separately.
144 x 85L
.SHAPT, differential pinion, * 111 S $ Not Sold Separately.
154 x 87L (194200~31821)
43- 5 |.GEAR 14, differential side * 212 Not Sold Separately.
51.494
WGEAR 14, differential side * 212 s ¥ ot Sold Separately.
56.26d (194200-31831)
43~ 6 |.SPACER 0.9, differential 194200-31850 - - [0
side gear 4248
<SPACER 0.9, differential 194200-31851 -~ [0 s i
side gear 494
43~ 7 |.SPACER 1.0, differential 194200-31860 - |- 0
side gear 424
.SPACER 1.0, differential 194200-31861 ~ - 10 s 3
side gear 48%d
43~ 8 |.SPACER 1.1, differential 194200-31870 -1~ o Selective
side gear 424
.SPACER 1.1, differential 194200-31871 - |- Qo S 5
side gear 494
43- 9 |.SPACER 1.2, differential 194200-31880 - |- o
side gear 424
.SPACER 1.2, differential 194200-31881 - = [0 S 3
side gear 494
$: Change effective units
YM135 - from No. 51092 YM135D - from No. 51101

—198—



Fig. 43 REAR AXLE [YM135,YM135D]

Fig. 43 REAR AXLE [YM135,YM135D]

Qty/Unit =
E .
Inter- [Design
=] [~ =)
Raf:r. Description Part No. wleid|e 2 |changechang Remarks
o 12 |E[2] < |avility| Mark
B
43- 10 |.THRUST COLLAR, differential | 194200-31900 1(1
l4id
THRUST COLLAR, differential | 194200-31%01 11 s $
15id
43- 11 |.LINER 22.5 x 30 x 1 194200-31910 212
43~ 12 |.PIN 4, differential lock 194200-31940 111
43~ 13 |.LINER,differential pinion 304 * 2|2 W {1] [Not Sold Separately.
.LINER,differential pinion 33d * 212 S 'YM135 from No. 51092
YM135D from No. 51101
Not Sold Separately.
(194200-31931)
$: Change effective units
YM135 - from No. 51092 YM135D - from No. 51101
43- 14 |BOLT M8 x 28 26116~-080186 81{8]10
SEAL BOLT M8 x 18 1942G1-32150 88|10 N (5
43- 15 {WIRE 0.8 x 180 194200-32110 1]|1jlo
WIRE 0.8 x 180 194200~32110 1|Lljwo 2 (53
43~ 16 [BOLT M12 x 60 26116-120602 2| 2{10
43~ 17 |CASE, differential bearing 194200-32250 (1
43- 18 [SHIM 0.1, differential case 194200~32300 -1 =110 i
Selective
43~ 19 (SHIM 0.3, differential case 194200-32310 - 1— |10
43- 20 [SHIM 72 x 0.1 194200-32330 -{~|10
43- 21 |SHIM 72 x 0.3 194200-32340 - | =-]10
43- 22 |STOPPER, bearing case 194200-32370 (1
43- 23 (BOLT M8 x 25 26116-080252 4 (410
43~ 24 |METAL 22 x 27 x 22.5 194200-32461 22
43- 25 |BALL BEARING 6206 24101-062064 212
43- 26 |CIRCLIP 72-H 22252-000720 lj1lfo
Not interchangeable to the original type. However, interchangeable provided PINION (L}

(194200-33411) or PINION (R) (194262-33420), WASHER {Refer. No. 49-50 P/§194200-14171), PLATE
(Refer. No. 49-15 P/$194200-14160) and BOLT (Refer. No. 49-16 P/#26116~ 080162} are replace

together.

il

Gy tait o
Refer. = =1 .5 |Inter- [Design
No. Description Part No. E o E e 7 change {change Remarks
Z|ziz2 |3 - lability| Mark
leisig g
43~ 27 | PINION (L)}, final reduction 194200-33411 01
484 x 175.5L
43~ 28 | PINION (R), final reduction 194262-33420 i1
494 x 137.5L
43~ 29 ) LINER 22.5 x 30 x 1 194200-31910 2y 2
43~ 30 | BALL BEARING 6207 24101-062074 2
43~ 31 | HOUSING (L} ASS'Y, rear axle 794200~32500 111
HOUSING (L) ASS'Y, rear axle 794200-32500-X 111 N
43~ 32 axle * 10 1 * Not Scld Separately.
{194200-32611)
43~ 33 | .STUD M8 x 17 194200-32630 8] 8
.STCD M8 x 16 26216~080162 41 4 N
43~ 34 | ,PIPE 6§ x 40, breathing 194200-32510 2| 2
43- 35 | HOUSING (R) ASS'Y, rear axle 734200-32600 1] 1
HOUSING (R) ASS'Y, rear axle 794200~32600-% L1 N
43~ 36 | .HOUSING (R}, rear axle * 1] 1y > Not Sold Separately.
(194200-32621)
43- 37 | .STUD M8 x 17 154200-32630 8| 8
LSTUD M8 x 16 26216~080162 4| 4 N
43~ 38 | ,PIPE 6 x 40, breathing 194200-32510
43~ 39 | NUT M12 25716~120002 41 4110
43- 40 | SPRING WASHER 12 22217-1200006 6| 610
43- 41 | PACXING, rear axle housing 194200-32640 21215
43- 42 | PIPE 5 x 430, breathing 23061-050430 2] 2
43- 43 | OIL PLUG 10 1A1040-4807¢0 2] 2i10
43- 44 | O~-RING 12-P 24311-000120 2] 2[10
43— 45 |COVER, rear axle housing 194200~32660 1!l 4 In common with 43~2.
43- 46 | PACKING, rear axle housing 194200-32670 14 1lilic 2 YM135 from No. 51015
cover YM135D from No. 51107
43~ 47 {BOLT M8 x 20 26116~080202 310 2
43— 48 | SPRING WASHER 8 22217~080000 3 10 2

—199—

—200—



MEMO
Fig. 43 REAR AXLE [YM135,YM135D]

Qy/Unit -
z .
Inter- [Design
fer. N = a2
R;:r Description Part No. E o E 2 | » |change|change Remarks
o E15|E|3 | 2 |ability} Mark
Sl =gla
43~ 49 | SEAL COLLAR 25 x 35 x 11 194200~33451 2y 2
43- 50 | OIL SEAL TC 35 50 8 194200-33460 2| 210
43- S1 { O-RING 25-P 24311-000250 ’ 2§ 2110
43- 52 | SHAFT, rear axle 194262-34130 2] 2
43~ 53 [ GEAR 51, final reduction 194262~34140 2| 2
43- 54 | COLLAR 30.2 % 45 x 10 194200-34360 2( 2
43- 55 | COLLAR 40 x 5C x 39 194200-34371 2| 2
43~ 56 | SLEEVE 45 x 50 x 20 194200-34382 2( 2 Z ¥YM135 from No. 51158
¥M135D from No. 51189
43~ 57 | BALL BEARING 6306 24101-063064 2| 2
43~ 58 | BALL BEARING 45 x 80 x 18 194200-34200 2 2
43~ 59 | OIL SEAL TC 50 70 10 194200-34411 2 2(10
OIL SEAL TC 45 70 12 194200-34412 2| 2 F Interchangeable by set
with 43-56.
YM135 from No. 51158
YM1350 from No. 51189
43— 60 | WASHER, rear axle shaft 194200-34390 2] 2
43- 61 | LOCKING 46 194200-34400 2y 2
43- 62 { BOLT M8 x 16 26117-080169 4| 4110
BOLT M8 x 16 26116-080169 4! 4(10 N
43— 63 | GEAR 38, spiral ring 194200-32100 1l 1
43- 64 | NUT M10 26716-100002 2| 2|10 w YM135 from No. 50002
YM135D from No. 50151
43- 65 | BOLT M10 x 60 26116~100602 16(16; 10
BOLT M10 x 60 26116-100602 14|14} 10 K YM135 from Wo. 50002
YM135D from No. 50151
43~ 66 | SPRING WASHER 10 22217-100000 16|16(10
43~ 67 | BOLT M10 x 65 26116-100652 2] 2|10 w
—202—

—~201—



Fig. 44 DIFFERENTIAL LOCK (EXCEPT ENGLAND)} [YM155,YM155D]

@“15 2078
. \ 26 25 ;
!

26 25 24

21 \%28

OLD TYPE

—203—

Fig. 44 DIFFERENTIAL LOCK (EXCEPT ENGLAND)} [YM155,YM155D]

Q' Uit =
= =15 |Inter- |Design?
Refer. . =) == .
Ie'er Description Part No. 51w |8 1m | lchange lehange Remarks
No. = lm2iny ;
ZIZIE|Z] 2 |avitity| Mark
&=zl A
44~ 1 | COVER, differential lock cam 194200-35100 171
44- 2 | PACKING, rear axle housing 194200~-32670 111 10
cover
44- 3 | BOLT M8 x 25 26116-080252 313 10
BOLT M8 x 25 26013-080252 33 10 N
44- 4 | SPRING WASHER 8 22217-080000 313 10 Z
44- 5 | O-RING 16-P 24311-000160 1)1 10
44~ 6 | CAM, differential lock 194200-35130~X 1)1
44- 7 | BOOT, cam cover 194200-35180 113
44- 8 | SHAFT, differential lock 194200-35250 1|1
44~ 9 | CLUTCH, differential lock 194200-35271 1)1
44~ 10 { GEAR 14, differential lock 134200-35280 11
clutch
GEAR 14, differential lock 194200-25281 1|1 F {41 lInterchangeable
cluteh by set with 44-16.
44~ 11 | GEAR 14, differential lock 194200-352%0 111
shaft
GEAR 14, differential lock 194200-35251 1j1 F f4] |Interchangeable
shaft by set with 44-16.
44~ 12 | SPRING, differential lock 184200-35310 il
44- 13 | RING, differential lock shaft | 194200-35320 1j1
44~ 14 | LINER 30.5 x 46 x 1.5 194200-35340 111
44~ 15 {LINER 20.5 x 2% x 1.5 194290-35350 2192
44- 16 | LINER 20 x 35 x 1 1A1040~23220 212 2 (41
44- 17 | CIRCLIP 20~§ 22242-000200 212 10
44- 18 | BALL BEARING 6204 24101-062044 22
44- 19 | PEDAL, differential lock 194200~35400-X 171
44- 20 |ARM (A), differential lock 194200-35470 1)1
44~ 21 [ SPRING PIN 6 x 32 22351-060032 111 10

—204—



Fig. 44 DIFFERENTIAL LOCK (EXCEPT ENGLAND)} [YM155,YM155D]

Qty/Unit -
s
= 215 [Inter- |Designd
R.ivf:r' Description Part No. E 4] E 1 w |changelchang Remarks
Ho 2|25 |5 abiliy| Mark
|lgl=|gla
44~ 22 | ROD, differential lock 194200-35500 1|1
44- 23 [ JOINT, differential lock rod 194200-35510 1|1
44~ 24 | PIN 8 x 28 194200~-35610 2|2
44- 25 | WASHER 8, plain 22117-080000 212 10
44- 26 [ COTTER PIN 2 x 20 22417-200200 212 10
COTTER PIN 2 x 15 22417-200150 212 10 N
44- 27 | NOUT M1l0 26716-100002 1|1 10
44- 28 | ARM (B), differential lock 194200~35550 1(1
44~ 29 [ SPRING PIN 6 x 28 22351-060028 141 10
44- 30 | SPRING, differential 194200-35600 il
lock pedal return
44- 31 | RING, differential lock 194200-35330 1)1

clutch

—205—

MEMO

—206—



Fig. 45 DIFFERENTIAL LOCK (ENGLAND) [YM155,YM155D]

—207—

Fig. 45 DIFFERENTIAL LOCK {ENGLAND)} [YM155,YM155D]

Qoo
Refer 1. 1= Inter- [Design
\'o“ Description Part No. E o ?_3 o change [change Remarks
o ZlziE|E ability | Mark
Slsikis
45~ 1 | COVER, differential lock cam 194200-35100 1
45~ 2 | PACKING, rear axle housing 134200-32670 111 10
cover
45~ 3 | BOLT M8 x 23 26013-0802532 313 10
45~ 4 | SPRING, differential 194200-35600 171
lock pedal return
45~ 5 | O-RING 16-P 24311-000160 11 10
45~ 6 | CaM, differential lock 194200-35136-X 111
45- 7 | BOOT, cam cover 194200-35180 111
45— 8 | SHAFT. differential lock 194200-35250 111
45~ 9 | CLUTCH, differential lock 194340-3311¢C 141
45~ 10 | GEAR 14, differential lock 194200~35281 1l F [4] |Interchangeable
clutch by set with 45-16.
45—~ 11 |GEAR 14, differential lock 194200-35291 111 F [4] jInterchangeable
shaft by set with 45-16.
45- 12 | SPRING, differential lock 194200-35310 1|1
45— 13 | RING, differential lock shaft | 194200-35320 1,1
45~ 14 | LINER 30.5 x 46 x 1.5 194200~35340 171
45~ 15 { LINER 20.5 x 29 x 1.5 194200-35350 212
45~ 16 | RING, differential lock 194200-35330 141
clutch
45~ 17 {CIRCLIP 20~S 22242-000200 242 10
45— 18 | BALL BEARING 5204 24101-062044 212
45~ 19 | PEDAL, differential lock 194200-35400-X 1|1
45~ 20 [ARM (A), differential lock 194200-35470 1)1
45~ 21 | SPRING PIN 6 x 32 22351~060032 171 10
45~ 22 | ROD, differential lock 194200-35500 11
45~ 23 | JOINT, differential lock rod 194200-35510 131
45— 24 {PIN 8 x 28 194200~35610 202
45- 25 |WASHER 8, plain 22117-0680600 202 10
45- 26 |{COTTER PIN 2 x 15 22417-200150 292 10
45~ 27 {NUT M10 26716-100002 141 1c
45~ 28 |ARM (B}, differential lock 194200-35550 131
45~ 29 |SPRING PIN 6 x 28 22351-060028 11 10

—208—



Fig. 46 DIFFERENTIAL LOCK [YM135,YM135D]

24
20

625

N

—209—

OLD TYPE

Fig. 46 DIFFERENTIAL LOCK [YM135,YM135D]

Qty/Unit =
z .
Refer. o MR ER S Design
No. Description Part No. E © E 2 2 hang, g Remarks
Z 15 |2 | S| = |ability] Mark
ESR ESR Rl ko8 B
46- 1 ICOVER, differential lock cam 184200~35100 11
46~ 2 | PACKING, rear axle housing 194200-32670 1110
cover
46- 3 |BOLT M8 x 25 26116-080252 3) 3110
46- 4 | SPRING WASHER 8 22217-080000 3 10
46— 5 | O-RING 16-P 24311-000160 i 1)1
46~ 6 |CAM, differential lock 194200~35130-% i1
46~ 7 [ BQOT, cam cover 194200~-35180 11
46~ 8 | SHAFT, differential lock 194200-35250 111
46~ 9 |CLUTCH. differential lock 184200-35271 11
46~ 10 {GEAR 15, differential lock 194262-35280 131
clutch
GEAR 15, differential lock 194262~35281 11 F {4] jInterchangeable
clutch by set with 46-16.
46— 11 {GEAR 15, differential lock 194262-35290 i1
shaft
GEAR 15, differential lock 194262-35291 11 F {4] |Interchangeable
shaft by set with 46~16.
46— 12 | SPRING, differential lock 194200-35310 1)1
46~ 13 [RING, differential lock shaft | 194200~35320 141
46— 14 |LINER 30.5 x 46 x 1.5 194200-35340 it 1
46~ 15 [LINER 20.5 x 29 x 1.5 194200-35350 2| 2
46- 16 |LINER 20 x 35 x 1 1a1040~23220 2| 2 Z {41
46~ 17 |CIRCLIP 20-5 22242~000200 2| 2{1w0
46~ 18 | BALL BEARING 6204 24101-062044 2| 2
46~ 19 { PEDAL, differential lock 194200-35400-X 11
46~ 20 |ARM (A}, differential lock 194200-35470 il1
46- 21 | SPRING PIN & x 32 22351-060032 1) 1310

—210—



Fig. 46 DIFFERENTIAL LOCK [YM135,YM135D]

Qey/Unit -
= 5
. =) =15 |Inter- [Design
R:If:r. Description Part No. E 2 5 &% | @ jchange(chang Remarks
o Z|2{Z |22 [abitity] Mark
tal B ~|5twn
46~ 22 | ROD, differential lock 194200-35500 101
46- 23 | JOINT, differential lock rod 194200~35510 1|1
46- 24 | PIN 8 x 28 194200-35610 2] 2
46- 25 | WASHER 8, plain 22117-080000 2t 2110
46- 26 | COTTER PIN 2 x 20 22417-200200 2} 2(1c
COTTER PIN 2 x 15 22417-200150 21 2|10 N
46— 27 | NUT M10 26716-100002 1§ 1|10
46- 28 | ARM (B), differential lock 194200-35550 11
46— 29 | SPRING PIN 6 x 28 22351-060028 1} 1{10
46~ 30 | SPRING, differential 194200-35600 171
lock pedal return
46- 31 | RING, differential lock 194200-35330 11

clutch

-211~—

MEMO

—212 —



Fig. 47 BRAKES (EXCEPT PORTUGAL}[YM155,YM155D]

Fig. 47 BRAKES (EXCEPT PORTUGAL) [YM155,YM155D]

48
8inc.9 ~14

4

@
=

—213—

Q'ty/linit z
R“e\;f;n Description Part No. E E E E —K,: ir;:n;e ]c)hisr:g: Remarks
’ ZIZ |82 3 [aviliy] Mark
R ESH ol Rl v
47- 1 | BRAKE (L) ASS'Y 794200-36001-X i1
47- 2} .COVER, brake 194200-36351-X 1;1
47- 3 | .BRAKE SHOE, complete 124200~36512 212
47~ 4 | .SPRING, brake shoe return 134200~36551 212
47~ 5 | .CAMSHAFT (L), brake 194200-36701 i1
47- 6 | .RING, brake camshaft 194200-36720 141 ic
47~ 7 1 .0-RING l1l6-% 194200-36780 2412 10
47~ 8 | BRAKE {R) ASS'Y 794200~36011-% 141
47- 9 | .COVER, brake 184200-36351-X 111
47~ 10 | .BRAKE S$HOE, complete 194200-~36512 212
47~ 11 | .SPRING, brake shoe return 194200-36551 272
47- 12 | .CAMSHAFT (R}, brake 184200-36711-X 1il
47- 12 { .RING, brake camshaft 154200~36730 11 10
47- 14 | .O~RING 16~S 194200-36780 22 10
47~ 13 | PLATE, lock 194200~-14160 212
PLATE, lock 194201-36610 242 AL
47- 16 {BOLT MB x 16 26116-080162 2i2 10
BOLT M10 x 16 26116~-100162 2412 10 s %
47— 17 [JOINT, brake arm 154200~36740 212
47- 18 |[PIN 8 x 17.5 154200-37800 212
PIN 8 x 20.5 194200~-37810 212 S
47- 1% |[WASHER 8§, plain 22117-080000 2 10
47- 20 |COTTER PIN 2 x 20 22417~200200 212 10
COTTER PIN 2 x 15 22417-200150 212 10 ¥

Remarks:

$-marked parts: Applicable tractor serial number

Not interchangesble to the criginal type.
{Refer. No. £1-27 P/#194201-33410) or PINION (R)

T/$52068 for YM155
T/$56803 for YMLSSD

However, interchangeable provided PINION (L)

{Refer. No. 41-28 194201-33420), WASHER

(194201-36620), PLATE (194203-36610) and BOLT MIC x 16 (26116-100162) are replaced together.

—214—



Fig. 47 BRAKES (EXCEPT PORTUGAL) [YM155,YM155D]

Qy/Unit -
S |Inter- [Design
a =3 =]
R;fer. Description Part No. E w 5 © | « {change fchange Remarks
o SI2{Z | S| 2 {ability| Mark
SE2=|21d
47- 21§ PEDAL (L), brake 194200-37302-X | 1} 1
PEDAL (L}, brake 194200-37303-X 1 F {3] | Interchangeable by set
with 47-22.
PEDAL (L}, brake 194200-37304-X 111 F {5] | Interchangeable by set
with 47-22, 47-23.
47~ 22 | PEDAL (R), brake 194200~37400-X 11
PEDAL (R), brake 194200-37401-X 111 F (3] { Interchangeable by set
with 47-21.
47- 23 | CONNECTOR, brake 194200-37350-R 1
CONNECTOR, brake 194340-37350~R 1 F [5] | Interchangeable by set
with 47-21.
47~ 24 | SPRING 8, belleville 1942006-37390 2| 2
47~ 25 | CASTLE NUT M8 26817~080002 (1 10
47- 26 | COTTER PIN 2 x 20 22417-200200 i1 1o
COTTER PIN 2 x 18 22417-200180 11 Io| W
47- 27 | SPRING PIN 8 x 40 22351-080040 1] 1 10
47- 28 } SPRING, brake pedal return 194200-37510 2|2
47- 29 | SHAFT, brake pedal 194200-37550 i1
47- 30 | GREASE NIPPLE A-M6F 24761~010000 2| 2 10
GREASE NIPPLE A-MGF 24764~-010000 212 N
47— 31 | CIRCLIP 25-S 7 22242-000250 1t 1 10
47- 32} O~RING 25-P 24311-000250 2(2 10
47- 33 | LINER 26 x 36 x 2.3 194200~-37600 313
47- 34 | LINER 26 x 36 x 1 194200~-37620 1{1
47- 35 | LEVER, brake pedal lock 194200-37652-X 111
47- 36 { SPRING, lock lever return 194200-37690 111
SPRING, lock lever return 194200-37691 1j1 5 ¥Ml55 from No. 51506
YM155D from No. 53372
SPRING, lock lever return 194200-~37692 171 s ¥YM155 from No. 51506
YM155D from No. 54922

—-215—

Fig. 47 BRAKES (EXCEPT PORTUGAL) [YM155,YM155D]

@/t -
R;f:r. Description Part No. 'LE E szE :2 é L’;:nrge Jhe:nls: Remarks
212|222 [avility| Mark
R RN 2 Ewh 7

47— 37 | WASHER 12, plain 22117-120000 i1 10
47- 38 | COTTER PIN 2 x 20 22417-200200 i1 10
47- 39 | JOINT. brake rod front 154200-37740 212
37— 40 { ROD, brake 184200-37770 2{2
47- 41 | LS-NUT M8 194200-37780 2] 2 10
47— 42 | NUT M8 26716-080002 212 10
47- 43 | PIN 8 x 17.5 194200-37800 212

PIN 8 x 20.5 194200-37810 212 10 N
47~ 44 | WASHER 8, plain 22117-080000 212 19
47- 45 | COTTER PIN 2 x 20 22417-200200 212 10

COTTER PIN 2 x 15 22417-200150 212 10 N
47- 46 | PACKING, brake cover 194200~36420 212 5
47~ 47 | NUT M8 26716-080002 818 10
47— 48 | SPRING WASHER 8§ 22217-080000 818 10
47- 49 ! DRUM, brake 194200-36571 212
47— 50 | WASHER, lock plate 194200-14171 212

WASHER, lock plate 194201-36620 2]2 s

—216—"



Fig. 48 BRAKES {PORTUGAL) [YM155, YM155D]

Fig. 48 BRAKES (PORTUGAL)[YM155,YM155D]

Qty/Unit E
R;{;r. Description Part No. g E g § ?ﬁ lcf;xl:nrge ?he:nlgg: Remarks
SIS (213 < |abiliy Mark
Eal B0 Kol SR /o]
48- 1 | BRAKE (L) ASS'Y 794200-36001~X 11
48~ 2 | .COVER, brake 194200-36351-X 11
48~ 3 | .BRAKE SHOE, complete 194200-36512 212
48~ 4 | LSPRING, brake shoe return 194200-36551 2]z
48— 5 | L.CAMSHAFT (L), brake 194200-36701 11
48- 6 | .RING, brake camshaft 194200~36790 1il 10
48— 7 | .O~RING 16-S 194200~35780 242 10
48— 8 | BRAKE (R} ASS'Y 794200~36011-X 171
48~ 9 | .COVER, brake 184200~36351-X 1|1
48~ 10 | .BRAKE SHOE, complete 194200~-36512 2i2
48~ 11 | .SPRING, brake shoe return 154200-36551 212
48~ 12 | .CAMSHAFT (R}, hrake 194200-36711-X i1
48~ 13 | .RING, brake camshaft 194200-36790 171 10
48~ 14 | .O~-RING 16-S 194200-36780 212 10
48~ 15 | PLATE, lock 194201-36610 242
48- 16 | BOLT M10 x 16 26116~100162 212 10
48~ 17 | JOINT, brake arm 194200-36740 2|2
48~ 18 {PIN 8 x 20.8 194200-37810 212
48~ 19 |WASHER 8, plain 22117-080000 212 10
48~ 20 |COTTER PIN 2 x 15 22417-200150 212 10

48- 21 | PEDAL (L}, brake 194200-37304-X

SIS
-

48~ 22 | FEDAL (R}, brake 1%4200-37401-X

Remarks:
Not interchangeable to the original type. However, interchangeable provided PINION (L) (Refer.
No. 41-27 P/£194201-33410) or PINION (R) ({Refer. No. 41-28 194201-33420), WASHER
{194201-36620), PLATE ({194201-36510) and BOLT M10 x 16 (26116~100162) are replaced together.

—-217— —218~-



Fig. 48 BRAKES (PORTUGAL)[YM155,YM155D]

Q'ty/Unit =

R;foe.r. Description Part No. g E E § ?‘n) lc:::ge P::r:gg: Remarks

SIS 2| 2| 5 [abiliy| Mark

g2 a
48- 23 | CONNECTOR, brake 194340-37350~R 111
48~ 24 | SPRING 8, belleville 194200~-37390C 2y 2
48- 25 | CASTLE NUT M8 26817~080002 11 10
48- 26 { COTTER PIN 2 x 18 22417-200180 11 10
48~ 27 | SPRING PIN 8 x 40 22351-080040 1|1 10
48- 28 | SPRING, brake pedal return 194200-37510 2|2
48~ 29 | SHAPT, brake pedal 194200-37550 {1
48— 30 | GREASE NIPPLE A-M6F 24764-010000 212 10
48- 31 { CIRCLIP 25-5 22242-000250 11 10
48- 32 | O-RING 25-P 24311-000250 22 10
48- 33 | LINER 26 x 36 x 2.3 194200~37600 313
48~ 34 | LINER 26 x 36 x 1 194200-37620 1|1
48- 35 i LEVER, brake pedal lock 194200-37652-X 1|1
48- 36 | SPRING, lock lever return 194200-37692 ({1
48- 37 | WASHER 12, plain 22117-120000 111 10
48~ 38 | COTTER PIN 2 x 20 22417~200200 171 10
48- 39 | JOINT, brake rod front 194200-37740 2|2
48~ 40 | ROD, brake 194200-37770 2|2
48- 41 | LS-NUT M8 194200~37780 2|2 10
48~ 42 | NUT M8 26716-080002 212 10
48- 43 | PIN B8 x 20.5 194200-37810 2|2 10
48~ 44 | WASHER 8, plain 22117-080000 242 10
48~ 45 | COTTER PIN 2 x 15 22417-200150 2|2 10
48~ 46 | PACKING, brake cover 194200~-36420 212 5
48~ 47 | NUT M8 26716-080002 8|8 10
48- 48 | SPRING WASHER 8 22217-080000 818 10
48- 49 | DRUM, brake 194200~36571 212
48~ 50 | WASHER, lock plate 194201-36620 272
48~ 51 | PLATE, switch 194340-52330 171

~219—

MEMO

—220—



Fig. 49 BRAKES [YM135,YM135D]

Fig. 49 BRAKES [YM135. YM135D]
Qty/Unit -
= .
Ri-fjn Description Part No. E g E E ? ::r:ge E):asr::: Remarks
E 'E* E g g ability | Mark
49~ 1 | BRAKE (L} ASS'Y 794200~36001-X 1|1
49~ 2 | .COVER, brake 194200-36351-X i1
49- 3 | .BRAKE SHOE, complete 194200-36512 2] 2
49~ 4 | .SPRING, brake shoe return 154200~36551 212
49— 5 | .CAMSHAFT (L), brake 194200-36701 111
49- 6 | .RING, brake camshaft 194200-36790 1} 1110
49~ 7 | .0~-RING 1&6-§ 194200~36780 2] 2|10
49- 8 | BRAKE (R) ASS'Y 794200~36011~X 111
49- 9 | .COVER, brake 194200-36351-X 111
49~ 10 | .BRAKE SHOE, complete 194200-36512 212
49~ 11 | .SPRING, brake shce return 194200-36551 22
49~ 12 | .CAMSHAFT (R}, brake 194200-36711-X 1)1
49~ 13 | .RING, brake camshaft 194200-36790 1} 110
49~ 14 | .O-RING 16-S 194200-36780 2| 2jic
49- 15 | PLATS, lock 154200-14160 212
49~ 16 | BOLT M8 x 16 25116~080162 Zj 2110
48~ 17 { JOINT, brake arm 194200-36740 22
49- 18 |PIN 8 x 17.5 194200-37800 2] 2
PIN 8 x 20.5 194200-37810 2| 2 s
49~ 19 | WASHER 8, plain 22117-080000 2| 2410
49- 20 [COTTER PIN 2 x 20 22417-200200 2| 2{10
COTTER PIN 2 x 15 22417~200150 2| 2j10 )
Remarks:
Not interchangeable to the original type. However, interchangeable provided PINION (L} (Refer.
No. 43-27 P/#194200-33411) or PINION (R} (Refer. N0.45—28 194262-33420), WASHER
{194200-14171), PLATE {194200-14160} and BOLT M8 x 16 (26116-080162) are replaced together.
—221—

—222—



Fig. 49 BRAKES {YM135,YM135D]

Qty/Unit -
z
Refer. e =y =1 |Inter- Design
No. Description Part No. 5 s 5 o P change ichange Remarks
Z| S| 2| F | = |ability] Mark
= 2|
N =
-49- 21 | PEDAL (L}, brake 194200-37302-X 111
PEDAL (L), brake 194200-37303-X 1 F (3] |Interchangeable by set
with 49-22.
PEDBL (L}, brake 184200-37304~X 111 F {51 lInterchangeable by set
with 49-22, 49-23.
49~ 22 | PEDAL (R), brake 194200-37400-X 111
PEDAL (R), brake 194200-37401-X 1)1 F [3] {Interchangeable by set
with 49-21.
49- 23 | CONNECTOR, brake 194200-37350-R
CONNECTOR, brake 194340-37350-R 1|1 F {5] |[Interchangeable by set
with 49-21.
49~ 24 | SPRING 8, belleville 194200-37390 2|2
49- 25 | CASTLE NUT M8 26817-080002 1] 1j10
49- 26 |COTTER PIN 2 x 20 22417-200200 1| 110
COTTER PIN 2 x 18 22417-200180 1p 10| w
49- 27 | SPRING PIN 8 x 40 22351-080040 1] 1{10
49~ 28 | SPRING, brake pedal return 194200~37510 212
49- 29 | SHAFT, brake pedal 194200-37550 111
49~ 30 | GREASE NIPPLE A-MGF 24761-010000 2 >2 10
GREASE NIPPLE A-M6F 24764-010000 2| 2{10| W
49~ 31 | CIRCLIP 25~8 22242-000250 1| 1j10
49- 32 | O-RING 25-P 24311-000250 24 2|10
49~ 33 | LINER 26 x 36 x 2.3 194200-37600 313
49- 34 | LINER 26 x 36 x 1 194200-37620 11
49- 35 | LEVER, brake pedal lock 194200-37652-X 11
49- 36 | SPRING, lock lever return 194200-37690 i1
SPRING, lock lever return 194200-37691 1 1 S ¥YM135S from No. 51263
YM135D from No. 51305
SPRING, lock lever return 194200-37692 171 s YM135 from No. 51421
YM135D from No. 51581

—223—

Fig. 49 BRAKES [YM135,YM135D]

Qigfni - J
= =1 = ilnter- [Design
Refer. Lo = ol ]
e Description Part No. B2 |55 | g |change change Remarks
- S1ZZ 2|5 [ability] Mark
ZIZIE|E 5 M
49~ 37 |WASHER 12, plain 22117-120000 1| 1|10
49~ 38 [COTTER PIN 2 x 20 22417-200200 1| 1|10
49- 39 | JOINT, brake rod front 194200~37740 2 2
49~ 40 [ROD, brake 194200-37770 2| 2
49~ 41 | L8-NUT M8 134200~-37780 21 2{10
49~ 42 [NUT M8 26716-080002 2] 2|10
48~ 43 {PIN 8 x 17.5 194200-37800 2] 2
PIN 8 x 20.5 194200-37810 241 2{10 N
49- 44 |WASHER 8, plain 22117-~0800006 2 2110
49~ 45 |COTTER PIN 2 x 20 22417-200200 21 2i1¢0
COTTER PIN 2 x 1S 22417-200150 21 2]10 N
49- 46 | PACKING, brake cover 194200-36420 21 21 5
49- 47 |NUT M8 26716-080002 81 8|10
49- 48 | SPRING WASHER 8 22217-080000 81 8/10
49- 49 |DRUM, brake 194200-36571 212
49- 50 |WASHER, lock plate 194200-14171 212

—224—



Fig. 50 FRONT & REAR TIRES (U.S.A. & S.AFRICA) [YM155]

—225—

Fig. 50 FRONT & REAR TIRES {U.S.A. & S.

AFRICA) [YM155]

Qty/Unit -
H .
Ri-f;_r' Description Part No. E é ui é :}5 i’}‘:n;e'?::r:sz Remarks
E E E E 3 ability | Mark
30~ 1 |TIRE ASS'Y, front wheel 794200-11850-P 2
TIRE ASS'Y, front wheel 794200-11850-Q 2 S YM155 -T/452400
50~ 2 |.WHEEL 3.50B x 10GA, disc 194200-11880-P 2
WWHEEL 3.508 x 10Ga, disc 194200-11880-Q 2 S YM155 -T/#52400
50- 3 |.TIRE ASS'Y 4.50-10, front 194200-11900 2
50~ 4 {..TIRE 4.50-10 194200~1131C 2
50- 5 |..TUBE, tire 194200-11920 2
50— 6 |BOLT M12 = 25 26116-120252 8 10
BOLT M12 x 25 26013-120252 8 N
50- 7 |SPRING WASHER 12 22217-120000 8 10 A
50- 8 |OIL SEAL TC 35 52 11 194150-12720 2 10
50~ 9 |BALL BERRING 6205 24101~-062054 2
50- 10 |BALL BEARING 6204 24101-062044 2
50~ 11 {CIRCLIP 48-H 22252-000480 2 10 )Selective
WASHER 42 % 51.8 x 1 194151-11670 2 io0
50~ 12 [CASTLE NUT M20C 26837-200002 2 10
CASTLE NOUT M20 26877-200002 2 ) w
50~ 13 ICOTTER PIN 4 x 40 22417-400400 2 10
50~ 14 |WASHER 20, plain 194131~12640 2
50~ 15 |HUB, front wheel 194200-11801-P 2
HUB, front wheel 194200-11801~0 2 s [YM115 -T/#52400
50- 16 |COVER, front wheel hub. 194151-12620~-X 2
50~ 17 |TIRE ASS*Y (L}, rear wheel 794340-34810 1
50—~ 18 |{.TIRE ASS'Y, rear 794340~34930 1
50~ 18 |..TIRE 194340-34940 1
50~ 20 |..TUBE, tire 194200~-34950 1
50~ 21 !|.WHEEL, disc 194200-34960-P 1
JWHEEL, disc 194200~34960-0Q 1 S [YM155 -T/#52400

—226—



Fig. 50 FRONT & REAR TIRES {U.S.A. & S.AFRICA) [YM155]

Qy/nit z
Revfer. Description Part No. 4 a 3 a Dm f:.::nrge !c)he:r::: Remarks
No. = ‘é = 2 < ability | Mark
=z~ A

.50- 22 [TIRE ASS'Y (R), rear wheel 794340-34820 1
50~ 23 | .TIRE ASS'Y, rear 794340-34930 1
50~ 24 | ..TIRE 194340-34940 1
50- 25 | ..TUBE, tire 194200-34950 1
50- 26 { .WHEEL, disc 194200-34960-P 1

JWHEEL, disc 194200~34960-Q 1 s YM155 -T/#52400
50- 27 |HUB, rear wheel 194200~34711 1

HUB, rear wheel 194202-34710 2 N
50- 28 |BOLT M12 x 25 26116-120252 12 10

BOLT M12 x 25 26013-120252 12 N
50- 29 | SPRING WASHER 12 22217~120000 12 10 2
50- 30 |PIN 10 x 78, rear wheel hub 194200~34750 2
50~ 31 |SNAP PIN 10 22360-~100000 2 10
50~ 32 |BOLT, flange 1A1040-36010 4
50- 33 | SPRING, flange bolt 1A1040~36040 4
50- 34 [WASHER 16, plain 22117-160000 4 10

—227—

MEMO

—228-



Fig. 51

FRONT & REAR TIRES (U.S.A. & S.AFRICA) [YM155D]

~229—

Fig. 51 FRONT & REAR TIRES {U.S . A. & S AFRICA}{YM155D]
QeydUnit g
R;ﬁr. Description Part No. E :‘EQ g 2 :?E lcr;:::ge fheasr:él: Remarks
|5 |2]F | o [ability]| Mark
[ B0 ol I R %}
51- 1 [TIRE ASS'Y (L}, front wheel 794210-12510 1
TIRE ASS'Y (L), front wheel 794341-12910-P 1 N
TIRE ASS'Y (L), front wheel 734341-12910-Q 1 s YM155D from No. 58304
51~ 2 | .TIRE ASS'Y 5-12, front wheel| 794210-12930 2
.TIRE ASS'Y 5-12, front wheel| 794341-12930 2 N
.TIRE ASS'Y 5~12, front wheel ! 194341~12930 1 N
51~ 3 | ..TIRE 5-12, front wheel 1R1030-34200 1
..TIRE 5-12, front wheel 194341-12870 1 N YM155D from No. 551G6
S51- 4 | ..TUBE 5-12, tire 1A1030-34250 1
$1- 5 | .WHEEL 4JA-12, disc 194210-12850-P 1
.WHEEL 4JA-12, disc 194210-12850-Q 1 s YM155D from No. 58304
51~ & | TIRE ASS'Y (R}, front wheel 794210-12920 1
TIRE ASS'Y (R}, front wheel 794341~12920-7 1 N
TIRE ASS'Y (R}, front wheel 794341-12920-0 1 s YM1550 from No. 58304
51~ 7 | .TIRE ASS'Y 5-12, front wheel | 724210~12930 pa
J.TIRE ASS'Y 5-12, front wheel | 794341-12930 2 N
.TIRE ASS'Y 5-12, front wheel | 194341-12930 1 N
%1- 8 | ..TIRE 5-12, front wheel 1A1030-34200 L
..TIRE 5-12, front wheel 194341-12870 1 N YM155D from No. 55106
51- 9 | ..TUBE 5-12, tire 1A1030-34250 1
51~ 10 | .WHEEL 4JA-~12, disc 194210-12850-P 1
.WHEEL 4Ja~12, disc 194210-12850-Q 1 s YM155Dfrom No. 58304
51- 11 [BOLT M12 x 25 26116-120252 8 10
BCLT M12 x 25 26013-120252 8 N
51— 12 [ SPRING WASHER 12 22217-120000 8 10 2
51~ 13 | SBAFT, front axle 194210-14350 2
SHAFT, front axle 194341-14350 2 s {4]

230~



Fig. 51 FRONT & REAR TIRES (U.S.A & S. AFRICA) (YM155D)

Qty/Unit 2
Refer. Description Part No. I E 2 % Dw Lr;\l:l!:e'?::':sg: Remarks
No. S(2|3|2] 2 |abitiy] Mark
> |5 Ll S N)
51- 14 | TIRE ASS'Y (L), rear wheel 794340-34810 1
51- 15} .TIRE ASS'Y, rear 794340-34930 1
51- 16 | ..TIRE 194340~34940 1
51- 17 | ..TUBE, tire 194200-34950 1
51- 18 | JWHEEL, disc 194200-34960-Q 1
51- 19 | TIRE ASS'Y (R), rear wheel 794340-34820 1
51- 20 | .TIRE ASS'Y, rear 794340-343930 1
51- 21| ..TIRE 194340-34940 1
51- 22 | ..TUBE, tire 194200-34950 1
51- 23 | .WHEEL, disc 194200-34960-Q 1
5l- 24 | HUB, rear wheel 194200-34711 2
HUB, rear wheel 194202-34710 2 N
51- 25 | BOLT M12 x 35 26116-120352 12 10
BOLT M12 x 35 26013-120352 12 10| W
51- 26 | SPRING WASHER 12 22217-120000 12 10 2
51- 27 [ PIN 10 x 78, rear wheel hub 194200~-34750 2
51- 28 | SNAP PIN 10 22360-100000 2 10
51- 29 | 8OLT, flange 141040~36010 4
51- 30 | SPRING, flange bolt 1A1040-36040 4
51- 31 |WASHER 16, plain 22117-160000 4 10

-231—

MEMO

—232—



Fig. 52 FRONT & REAR TIRES (FRANCE, ENGLAND & PORTUGAL) [YM155] Fig. 52 FRONT & REAR TIRES (FRANCE, ENGLAND & PORTUGAL} [YM155]

Quy/Unit -
£ .
Refer. . = =15 (inter- [Design
No Description Part No. ‘E v 5 o i change ichange Remarks
’ Z 21215 ] 5 [ability] Mark
;;;ﬁﬁan)xar
52- 1 |TIRE ASS'Y, front wheel 794200~11850-Q 2
$2- 2 |.WHEEL 3.50B x 10Ga, disc 194200-11880~Q 2
52~ 3 |.TIRE ASS'Y 4.50-10, front 194200~11900 2
52- 4 {..TIRE 4.50~-10 194200-11910 2
52- 5 |..TUBE, tire 194200-11920 2
52- 6 |BOLT M12 x 25 26116-120252 8 10
BOLT M12 x 25 26013~120252 8 10 N
§2- 7 |SPRING WASHER 12 22217-120000 8 10 2
52- 8 [OIL SEAL TC 35 52 11 194150~12720 2 10
52~ 9 |BALL BEARING 6205 24101-062054 2
52— 10 |BALL BEARING 6204 24101-062044 2
52- 11 [CIRCLIP 48-H 22252-~000480 2 10 1 .
Selective
WASHER 42 x 51.8 x 1 194151~11670 2 10
52~ 12 {CASTLE NUT M20 26837~200002 2 10
CASTLE NUT M20 26877-200002 2 10 N
52- 13 |COTTER PIN 4 x 40 22417-400400 2 10
52— 14 |WASHER 20, plain 19415112640 2
52~ 15 {HUB, front wheel 194200-11801-Q 2
52- 16 |COVER, front wheel hub. 194151-12620-X 2
52- 17 {TIRE ASS'Y (L), rear wheel 794340-34810 1
52- 18 |.TIRE ASS'Y, rear 794340-34930 1
52~ 19 |..TIRE 194340-34940 1
S2- 20 |..TUBE, tire 194200-34950 1
52- 21 |.WHEEL, disc 194200~34960-Q 1
—284—-

—288—



Fig. 52 FRONT & REAR TIRES (FRANCE, ENGLAND & PORTUGAL) [YM155]

Q'ty/Unit E
R;f:.r' Description Part No. E E 5 E ?ﬂ 1‘“"" D:S‘f" Remarks
Z|S|E|5 |5 |ability| Mark
SIEISElS
>52— 22 | TIRE ASS'Y (R), rear wheel 794340-34820 1
52- 23 [ .TIRE ASS'Y, rear 794340-34930 1
52- 24 | ..TIRE 194340~34940 1
52~ 25 | ..TUBE, tire 194200~34950 1
52- 26 | .WHEEL, disc 194200-34960-Q 1
52- 27 | HUB, rear wheel 194200-34711 1
HUB, rear wheel 194202-34710 2 N
52~ 28 | BOLT M12 x 35 26116-120352 12 10
BOLT M12 x 35 26013-120352 12 10 N
52— 29 | SPRING WASHER 12 22217-120000 12] 10 Z
52~ 30 | PIN 10 x 78, rear wheel hub 194200-34750 2
52- 31 | SNAP PIN 10 22360~100000 2 10
52- 32 | BOLT, flange 1a1040-36010 4
52~ 33 | SPRING, flange bolt 141040-36040 4
52- 34 {WASHER 16, plain 22117-160000 4 10
52~ 35 | WOT M10 26716-120002 12 10

—285—

MEMO

—236—



Fig. 53 FRONT & REAR TIRES (FRANCE, ENGLAND & PORTUGAL) [YM155D]

—237—

Fig. 53 FRONT & REAR TIRES (FRANCE, ENGLAND & PORTUGAL) [YM155D]

Qu/Lnit -
Refer. . . NEINE 25 {Inter- Design
No. Description Part No. wlZls v s Chf",‘c hange Remarks
Z |2 |25 | ¢ {ability) Mark
lEl=lz &

753— 1 { TIRE A8S'Y (L}, front wheel 794210-1291C 1

TIRE ASS'Y (L}, front wheel 734341-12910-Q 1 N
33~ 2| .TIRE ASS'Y 5-12, front wheel| 794210-12930 2

.TIRE ASS'Y 5~12, front wheel| 794341-~12330 2 N

.TIRE ASS'Y 5~12, front wheel| 1%4341-12930 1 N
53- 3| ..TIRE 5-12, front wheel 1A1030-34200 1

..TIRE 5-12, front wheel 194341~12870 1 N YM1550 from No. 55106
53- 4 | ..TUBE 5-12, tire 1a1030-~34250 1
53~ 5 | .WHEEL 4Ja-12, disc 194210-12850-Q 1
53- 6 |TIRE ASS'Y (R), front wheel 794210-12920 1

TIRE 28S'Y (R}, front wheel 794341-12920-0 1 N
53~ 7 | .PIRE ASS'Y 5-12, front wheel | 794210-12930C 2

.TIRE ASS'Y 5-12, front wheel| 794341-12930 2 N

.TIRE ASS'Y 3-12, front wheel ! 194341-12930 1 N
53~ 8 | L..TIRE 5-12, front wheel 1a41030-34200 1

..TIRE 5-12, front wheel 194341-12870 1 N YMI55D from No. 55106
53- 9 |..TUBE 3-12, tire 121030-34250 1
53~ 10 | .WHEEL 4JA-12, disc 194210~12850-Q 1
53- 11 [BOLT Ml2 x 25 26116~-120252 8 10

BOLT M12 x 25 26013~120252 8 10 N
53- 12 |{SPRING WASHER 12 22217-120000 8 10 2
53- 13 |SHAFT, front axle 194210~14350 2

SHAFT, front axle 194341-14350 2 s (4]

-—238——



Fig. 53 FRONT & REAR TIRES (FRANCE, ENGLAND & PORTUGAL) [YM155D]

Qty/Unit 2
R;{ir' Description Part No. E g é E :z: irl\\t::ge ?he:x::: Remarks
252 S| = [ability Mark
Slgi=lgla

A53— 14| TIRE ASS'Y (L), rear wheel 794340-34810 1
53~ 15| .TIRE ASS'Y, rear 794340-34930 1
53- 16| ..TIRE » 194340-34940 1
53~ 17| ..TUBE, tire 194200-34950 1
53- 18 | .WHEEL, disc 194200-34960—Q 1
53— 19| TIRE ASS'Y (R), rear wheel 794340-34820 1
53~ 20| .TIRE ASS'Y, rear 794340-34930 1
53~ 21| ..TIRE 194340-349490 1
53- 22| ..TUBE, tire 194200-34950 1
53~ 23| .WHEEL, disc 194200-34960-Q 1
53- 24 | HUB, rear wheel 194200-34711 2

HUB, rear wheel 194202-34710 2 N
53- 25| BOLT M12 x 35 256116-120352 12 10

BOLT M12 x 35 26013-120352 12 10 N
§3- 26 | SPRING WASHER 12 22217-120000 12 10 2
S$3~ 27 | PIN 10 x 78, rear wheel hub 194200-34750 2
53~ 28 | SNAP PIN 10 22360~100000 2 10
53- 29 | BOLT, flange 1A1040~36010 4
53- 30 | SPRING, flange bolt 1A1040-36040 4
53~ 31 | WASHER 16, plain 22117-160000 4 10
53~ 32 | NUT M10 26716-100032 12 10

—239—

MEMO

—Z240—



Fig. 54 FRONT & REAR TIRES (U.S.A.) [YM135] Fig. 54 FRONT & REAR TIRES (U.S.A.) [YM135]
g. .S.

Qry/Unit =
=
Rre\;ioe'r. Description Part No. E é é E :g Ic:\‘:nrie ?he:nf: Remarks
E|S B 5| 3 |sbility| Mark
SN ES o Bl
54~ 1 |TIRE ASS'Y, front wheel 794200-11850-P 2
§4- 2 |.WHEEL 3.50B x 10GA, disc 194200~11880-P 2
54~ 3 |.TIRE ASS'Y 4.50-10, front 194200-11900 2
54~ 4 |..TIRE 4.50-10 194200-11910 2
54~ 5 |..TUBE, tire 194200-11920 2
54~ 6 |BOLT M12 x 25 26116-120252 8 10
BOLT M12 x 25 26013-120252 8 10| N
54- 7 |SPRING WASHER 12 22217-120000 8 0] 2
54— 8 |OIL SEAL TC 35 52 11 194150-12720 2 10
54- 9 |BALL BEARING 6205 24101-062054 2
54~ 10 |BALL BEARING 6204 24101-062044 2
54- 11 |CIRCLIP 48~H 22252~000480 2 10 lsotective
WASHER 42 x 51.8 x 1 194151~11670 2 10
54- 12 |CASTLE WUT M20 26837-200002 2 10
CASTLE NOT 20 26877-200002 2 0] N
54~ 13 |COTTER PIN 4 x 40 22417-400400 2 10
54- 14 |WASHER 20, plain 194151-12640 2
54- 1S |HUB, front wheel 194200~11801-P 2
54- 16 |COVER, front wheel hub. 194151-12620-X 2
54- 17 |TIRE ASS'Y (L), rear wheel 154390-34900 1
TIRE ASS'Y (L), rear wheel 194390~-34810 1 N {11
TIRE ASS'Y (L), rear wheel 794390-34810 1 N
! 54~ 18 |.TIRE ASS'Y, rear 194390-34930 1
54~ 19 |..TIRE 194390~34940 1
54- 20 |..TUBE, tire 194390-34950 1
..TUBE, tire 194200-34930 1 N
54~ 21 |.WHEEL, disc 194200-34960-P 1

—241—

—242—



Fig. 54 FRONT & REAR TIRES (U.5.A.}) [YM135]

Q"ty/Unit E
Rre\;f:r. Description Part No. E E 5 g ?) ‘Te: Dx.eSlfn Remarks
) SIEIE|Z ]2 labitiy| Mark
B kR BN K]
‘54— 22 [ TIRE ASS'Y (R), rear wheel 194390-34950 1
TIRE ASS'Y (R), rear wheel 194390-34820 1 [1]
TIRE ASS'Y (R}, rear wheel 794390-~34820 1 N
54- 23 | .TIRE ASS'Y, rear 194390-34930 1
54~ 24 | ..TIRE 194390-34940 1
54- 25 | ..TUBE, tire 19439034950 1
..TUBE, tire 194200-34950 1 N
54~ 26 | JWHEEL, disc 194200-34960~-P 1
S4- 27 | HUB, rear wheel 194200-34711 2
HUB, rear wheel 194202-34710 2 N
54~ 28 | BOLT M12 x 25 26116-120252 12 10
54~ 29 | SPRING WASHER 12 22217-120000 12 10
54—~ 30 | PIN 10 x 78, rear wheel hub 194200-34750 2
54- 31 | SNAP PIN 10 22360-100000 2 10
54- 32 | BOLT, flange 1A1040-36010 4
S4- 33 | SPRING, flange bolt 1A1040-36040 4
54- 34 | WASHER 16, plain 22117-160000 4 10

—243—~

MEMO

—244—



Fig. 55 FRONT & REAR TIRES (U.S.A.) [YM135D] Fig. 55 FRONT & REAR TIRES (U.S.A.} [YM135D]

Qiy/nic -
2
R:e\'i‘:n Description Part No. E u% E g :Z') Ic,;\t:nrge ?he:r:gg: Remarks
ZEIS (25| 3 (ability Mark
SRR bl Y1
VSS— 1 | TIRE ASS'Y (L), front wheel 794210-12910-P 1
TIRE AS$'Y (L}, front wheel 794341~12910~P 1 N
$5- 2 | .TIRE ASS'Y 5-12, front wheel 794210-12530 2
.TIRE ASS'Y 5-12, front wheel| 794341~12930 2 N
.TIRE ASS'Y 5-12, front wheel| 194341-12930 1 N
55~ 23| ..TIRE 5-12, front wheel 1A1030-34200 1
..TIRE 5-12, front wheel 194341-12870 1 N YM135D from No. 51614
55- 4 | ..TUBE 5-12, tire 121030~34250 1
55- 5 | WHEEL 4JA-12, disc 194210-12850-7 1
55- 6 | TIRE ASS'Y (R}, front wheel 794210~12920-P 1
TIRE ASS'Y (R}, front wheel 794341-12920-p 1 ¥
55- 7 | .TIRE ASS'Y 5-12, front wheel| 794210-12930 2
.TIRE ASS'Y 5-12, front wheel| 794341-1293¢ 2 N
.TIRE ASS'Y 5~12, front wheel| 194341-12930 1 N
55~ 8 | ..TIRE 5~-12, front wheel 1A1030-34200 1
..TIRE 5-12, front wheel 154341-12870 1 N ¥M135D from No. 51614
53~ 9 ..TUBE 5-12, tire 1A1030-34250 1
55— 10 JWHEEL 4JA-12, disc 194210-12850-p 1
55- 11 | BOLT M12 x 25 26116-120252 8310
BOLT M12 x 25 26013~120252 8]10 N
S$5- 12 | SPRING WASHER 12 22217-120000 8110 Z
55— 13 | SHAFT, front axle 154210-14350 2
SHAFT, front axle 194341-14350 2 s [4]

—246—




Fig. 55 FRONT & REAR TIRES {U.S.A.}[YM135D]

Qry/nit 2
Rle\lfoe.r. Description Part No. E g E g ?ﬂ ir::nrge cD:aSn‘:: Remarks
1S |E|F | |avility| Mark
BNl 8 71

'55- 14 | TIRE ASS'Y (L), rear wheel 194390-34900 1

TIRE ASS'Y (L), rear wheel 194390-34810 1 N 1]
S5~ 15 | LTIRE ASS'Y, rear 194390-34930 1
55~ 16 | ..TIRE 194390-34940 1
55- 17 | ..TUBE, tire 194390-34950 1
55~ 18 | .WHEEL, disc 194200-34960-P 1
55- 19 | TIRE ASS'Y (R}, rear wheel 194390~34950 1

TIRE ASS'Y (R), rear wheel 194390-34820 1 N 1
55- 20 | .TIRE ASS'Y, rear 194390~34930 1
55- 21 | ..TIRE 194390-34940 1
55- 22 | ..TUBE, tire 194390-34950 1
$5- 23 | .WHEEL, disc 184200-34960-p 1
55~ 24 | HUB, rear wheel 194200-34711 2

HUB, rear wheel 194202-34710 2 N
55~ 25 | BOLT M12 x 25 26116-120252 12|10
55~ 26 | SPRING WASHER 12 22217-120000 12)10
55- 27 | PIN 10 x 78, rear wheel hub 194200-34750 2
55~ 28 | SNAP PIN 10 22360-100000 2(10
55- 29 |BOLT, flange 1A1040-36010 4
55- 30 |{SPRING, flange bolt 1A1040-36040 4
55— 31 |WASHER 16, plain 22117-160000 4|10

—247—

MEMO

— 248~



Fig. 56 FRONT & REAR TIRES (FRANCE) [YM135]

Fig. 56 FRONT & REAR TIRES (FRANCE) [YM135]

Qiv/Cnit =z
R:{jn Description Part No. E § 5 E z L?\Zen;e S}:n‘gg: Remarks
HEE % 5 pabilits| Mark
;’;6— 1 |TIRE ASS'Y, front wheel 794200-11850-P 2
56- 2 |.WHEEL 3.50B x 10GA, disc 194200-11880-P 2
56~ 3 |.TIRE ASS'Y 4.50-10, front 194200-11900 2
56- 4 |..TIRE 4.50-10 194200~11910 2
56- 5 |[..TUBE, tire 194200-11920 2
56- & |BOLT M12 x 25 26116-120252 8 10
BOLT M12 x 25 26013-120252 8 10 N
56- 7 |SPRING WASHER 12 22217-120000 8 10 2
56- 8 |OIL SEAL TC 35 52 11 194150-12720 2 10
S6- 9 {BALL BEARING 620%5 24101-062054 2
$6- 10 |BALL BEARING 6204 24101-062044 2
56— 11 |CIRCLIP 48-H 22252-000480 2 10 ;Selective
WASHER 42 x 51.8 x 1 194151~11670 2 10 J
S6~ 12 |CASTLE NUT M20 26837~200002 2 10
CASTLE NUT M20 26877-200002 2 10 N
56—~ 13 |COTTER PIN 4 x 40 22417-400400 2 10
56~ 14 |WASHER 20, piain 194151-12640 2
56- 15 |HUB, front wheel 194200-11801-P 2
56- 16 [COVER, front wheel hub. 194151-12620-X 2
56- 17 |TIRE ASS'Y (L}, rear wheel 194390-343%00 1
TIRE ASS'Y (L), rear wheel 194390-34810 1 N (11
TIRE ASS'Y (L), rear wheel 794390-34810 1 N
56- 18 {.TIRE ASS'Y, rear 194390-34930 1
56- 19 | ..TIRE 194390~-34940 1
56- 20 |..TUBE, tire 194390-34950 1
56— 21 |.WHEEL, disc 194200-34960-P 1

—~250—



Fig. 56 FRONT & REAR TIRES (FRANCE) [YM135]

Q'ty/Unit E
Rle\f:r' Description Part No. E u% 5 E ?3 i';‘:nf“ P}:S;ggg Remarks
: =2 |25 | = |ability| Mark
SIZ(-21a
56— 22| TIRE ASS'Y (R), rear wheel 194390-34950 1
TIRE ASS'Y (R), rear wheel 194390-34820 1 ) (1]
TIRE ASS'Y (R), rear wheel 794390-34820 1 N
56- 23 | .TIRE ASS'Y, rear 194390-34930 1
56— 24 | ..TIRE 194390-34940 1
56~ 25§ ..TUBE, tire 194390-34950 1
56- 26 | .WHEEL, disc 194200-34960-P 1
56~ 27 | HUB, rear wheel 194200-34711 2
HUB, rear wheel 194202-34710 2 N
56~ 28 | BOLT M12 x 25 26116-120252 12 10
BOLT M12 x 25 26013-120252 12 19 N
56~ 29 | SPRING WASHER 12 22217-1200600 12 10 2
56- 30 | PIN 10 x 78, rear wheel hub 194200-34750 2
56— 31 | SNAP PIN 10 22360-100000 2 10
56- 32 | BOLT, flange 1A41040-36010 4
56- 33 | SPRING, flange bolt 1A1040-36040 4
56- 34 | WASHER 16, plain 22117-160000 4 10
$6— 35 | NUT M10 26716~100002 12 10

—251—-

MEMO

—252—



Fig. 57 FRONT & REAR TIRES (FRANCE) {YM135D] Fig. 57 FRONT & REAR TIRES [FRANCE) [YM135D]

Qryilnic
6\ / R;f:-n Description Part No. 5 E ?‘: g 3 i;l:lnrge‘ ?%S‘nfg Remarks
B 1 SR it
< g & 12 ‘
\ \ 37- 1 {TIRE ASS'Y (L), front wheesl 794210~12910 1
\&é TIRE ASS'Y (L), front wheel 794341~12910-p 1 R
57- 2 | .PIRE ASS'Y S$-12z, front wheel | 794210~12930 2
.TIRE ASS'Y 5~12, front wheel | 794341-12930 2 N
.TIRE ASS'Y 5-12, front wheel | 194341-12930 1 N
57- 3 |..TIRE 5-12, front wheel 141030~34200 1
..TIRE 5~12, front wheel 194341~-12870 1 N YM135D from No. 51614
57- 4 | ..TUBE 5-12, tire 1A1030~-34250 1
57- 5 | .WHEEL 4Ja-12, disc 194210~-12850~p 1
57— 6 |TIRE ASS'Y (R), front wheel 794210-12920 1
TIRE ASS'Y (R}, front wheel 794341-12920-P 1 N
87~ 7 | .TIRE ASS'Y 5-12, front wheel | 794210-12930 2
JIIRE ASS'Y 5-12, front wheel | 794341-12920 2 N
.TIRE ASS'Y 5-12, front wheel [ 134341-12%30 1 Ny
$7- 8 | ..TIRE 5-12, front wheel 1A1030-34200 1
..TIRE 5-12, front wheel 194341-12870 1 2] YM135D from No. 51614
57— 9 | ..TUBE S-12, tire 1A1030-34250 1
57- 10 | .WHEEL 4JA-12, disc 194210-12850-P7 i
57~ 11 | BOLT M12 x 25 26116-120252 8l10
BOLT M12 x 25 26013-120252 8|10 N
57- 12 | SPRING WASHER 12 22217-120000 8110 Z
57- 13 | SHAFT, front axle 154210~14350 2
SHAFT, front axle 1843431-14350 2 S (41
—254—

—253—



Fig. 57 FRONT & REAR TIRES (FRANCE) [YM135D]

Q'ty/Unit E
R;f:‘r' Description Part No. E E 5 E ? i’:len:e the:r::: Remarks
Z| S |Z| S| 5 [ability| Mark
SR RIS E Yt
757— 14 |TIRE ASS'Y (L), rear wheel 194390-34900 1
TIRE ASS'Y (L), rear wheel 194390-34810 1 N [1]
TIRE ASS'Y (L), rear wheel 794390-34810 1 N
57- 15 | .TIRE ASS'Y, rear 194390-34930 i
57- 16 | ..TIRE 194390-34940 1
$7- 17 | ..TUBE, tire 194390-34950 1
57- 18 | .WHEEL, disc 194200-34960-P 1
57- 19 [TIRE ASS'Y (R}, rear wheel 194390-34950 1
TIRE ASS'Y (R), rear wheel 194390-34820 1 N (1]
TIRE ASS'Y (R), rear wheel 794390-34820 1 N
57- 20 | .TIRE ASS'Y, rear 194390-349%30 1
57- 21 | ..TIRE 194390-34940 1
57- 22 | ..TUBE, tire 194390-34950 1
57- 23 | .WHEEL, disc 194200-34960-P 1
57~ 24 | HUB, rear wheel 194200-34711 2
HUB, rear wheel 194202-34710 2 N
57- 25 | BOLT M12 x 35 26116-120352 12110
BOLT M12 x 35 26013-120352 12§10 N
$7- 26 | SPRING WASHER 12 22217-120000 12§10 2
§7- 27 | PIN 10 x 78, rear wheel hub 194200~34750 2
57- 28 [ SNAP PIN 10 22360-100000 2(10
57~ 29 | BOLT, flange 1A1040-36010 4
57~ 30 | SPRING, flange bolt 1A1040-36040 4
57- 31 { WASHER 16, plain 22117-160000 4|10
57- 32 | NUT M10 26716-100002 12(10

—-255—

MEMO



Fig. 58 HYDRAULIC LIFT

54 55 52 49 50

—257—

LD TYPE

33

i
i

Fig. 58 HYDRAULIC LIFT

Q'ts/Unit =
z .
R;:f;r' Description Part No. E :7,3 § L:Q ? ::;{:r:gc ?heasx:gg: Remarks
E E E E E ability | Mark
= B

58- 1 |LIFT a8S$'Y, hydraulic 794200~-42000-%X 141111
8- 2 |[HOUSING, hydraulic cylinder 184200~42101-X 1

HOUSING, hydraulic cylinder 194200~42102-X 1111 F {2] [Interchangeable by set

with 58-33, 68, 69.

HOUSING, hydraulic cylinder 1942006-42102-%X 1814141 F {31 do.
58- 3 |PLUG 11 184150~-21910 2421212
58- 4 |BOLT M10 x 35 26116~100352 10} 10) 10} 19 10

BOLT 10 x 35 26013-100352 10} 10} 10f 10} 10| N
58— 5 |SPRING WASHER 10 22217-100000 10110} 10] 19 10y 2
58— 6 |PACKING, cylinder case 184200-42150 11111
58~ 7 |PROTECTOR, cylinder case 194200-42171 1§11 1
58~ 8§ |BOLT M8 x 22 26116~080226 33 (330

BOLT M8 x 22 26206~080226 313131310 N
58- 9 [PACKING 8, copper 23414-080000 313 (3}310
58~ 10 |WIRE 0.6 x 220 184200-42180 I J1 1 ]1lio
58~ 11 |HEAD ASS'Y, cylinder 794200-43100-X 111411

HEAD ASS'Y, cylinder 794200~-43080Q 1 i1 {141 N
58- 12 |.HEAR, cylinder 194200~43121 1i14{141
58- 13 |.0-RING 14-P 24311-00G14¢0 1141110
58~ 14 |.O~RING 63-S 154200-43140 11141
58=- 15 {.PLUG 18 194200-43161-X 1111
58- 16 |.O-RING 15-P 24311-000150 131 j1j1iic
58- 17 |.VALVE SEAT, safety 194200-46410 14§11 1
58~ 18 |.SPRING, safety valve 134200-46420 1{1 111
S8~ 19 {.BALL 3/16 24190060001 1 (1(1]10

.BALL 3/16 24190~-060003 1 (11110 N
58~ 20 }.O-RING 9-P 24311~000080 1111110
58~ 21 |.PLUG 16, safety valve 184200~-46450-X 11 1}1
58- 22 |.PACKING 16, copper 23414-160000 11 |1{1}10
S8~ 23 |.VALVE SEAT, stop 194200-46520 (1 (1¢1
58~ 24 |.VALVE {A), stop 194200-46531 1111

—258~—-



Fig. 58 HYDRAULIC LIFT

Fig. 58 HYDRAULIC LIFT

Qty/Unit E
R;}f;r. Description Part No. g E E g ::3 l':“: D:S‘Z"‘ Remarks
E é E E E ability | Mark
58- 25 |.GUIDE, stop valve 194200-46540-X 1i1j1]1
58- 26 | .O-RING 16-3 194200-46550 2(2}2]|2(10
58- 27 |.VALVE (B), stop 194200-46560-X 11111
58~ 28 | .O-RING 9$-P 24311-000090 171(1]1(10
58~ 29 |.SPRING PIN 5 x 50 22351-050050 1j1]1j1]10
58- 30 |PIPE, cylinder 194200-43110 1Lil1(11
58- 31 |BOLT M12 x 35 26116-120352 41414 4]10
BOLT M12 x 35 26013~120352 414414420 N
58—~ 32 | SPRING WASHER 12 22217-120000 4|44 4|10 2
58- 33 | SETBOLT, control valve 194200-43210 1i1j1j1
SETBOLT, control valve 194200-43211 1 N [2}
SETBOLT, control valve 194200-43211 14141 N {31
58~ 34 | SETBOLT, control valve 194200-43220 11111
58~ 35 | O~RING 14-P 24311-000140 24212210
O-RING 14-P 24311-000140 1 10 K 121
O-RING 14~-P 24311-000140 1(1}1 10 R [31
58~ 36 | SPRING WASHER 12 22217-120000 1]1]1f1|10
S8~ 37 | PISTON, hydraulic 194200-43300 11171 1|10
58~ 38 | O~RING P50A 24311~-570500 1{1j1]1]10
58- 39 | ROD, hydraulic piston 194200~-43411 1(171{1
58~ 40 | CRANK, lift 194200-44111 111111
58- 41 | PIN, lift crank 194200-44151 1{1{1{1
S8~ 42 | SPRING PIN 5 x 28 22351-050028 1§1(1] 1j10
58~ 43 | SPRING PIN 3 x 28 22351-030028 14{1{1f lj10
58~ 44 | SETBOLT, lift crank 194200-44170 l1jlj1j1
58~ 45 | SPRING WASHER 8 22217-080000 1l1f1}1j10
58- 46 | SHAFT, lift 194200-44210 1pij1i1
58~ 47 | BUSH 35 x 30, rod 194200-44250 1111
S8~ 48 | BUSH 30 x 30, rod 194200-44260 11111

Qoiln
Rifoe.r‘ Description Part No. E § Lf é ; lc’;:n;e ?he:n‘;:? Remarks
Z |2 || 5|5 |ability] Mark
[N IS Rall BN B
58- 49 |LINER 30.5 x 45 x 1 184200-44230 21241212
58~ 50 |O-RING 30-P 24311-000300 Tjrj1j110
58~ 51 |O-RING 35-2 24311-000350 11111120
S8~ 52 [ARM (L), lift 194200-44411-X 1yl
ARM (L), 1ift 194340~44410-X B I O IS A I F| (4]
58- 53 |ARM (R}, lift 194200~44421-% 11111
ARM (R), lift 194340~-44420-X Lyl iy F{ [4]
58— 54 |BOLT M10 x 45 26116~100452 212 |2¢2|10
BOLT M10 x 45 26013~100452 24241212110 N
38~ 55 |SPRING WASHER 10 22217-100000 212 12{2j1 Z
58- 56 |SUPPORT, auto-return rod 154200-47510 J R DU I U
58~ 57 |BOLT M8 x 20 26116~-080202 2 (21{2(2]10
BOLT M8 x 20 26013-080202 2121212110 N
58 |SPRING WASHER 8 22217-080600 212121210 Z
38~ 5% |PIN, auto-return support 194200~47550 111141
S8~ 60 |[WASHER 12, plain 22137-120600 141 ]1j1li0
58~ 61 |{ROD, auto-return 194200-47610 JA B IR O S
58~ 62 |COTTER PIN 3 x 20 22417~300200 3 131313}10
58~ 63 |STOPPER, autoc-return 154200~47620 249241212
58~ 64 |BOLT M6 x 18 26116-060182 212 (|2(2]10
58~ 65 |NUT M6 26716~060002 2 2 {2{2}10
58~ 66 |SPRING, lock pin 1A1040~-46830 I ji14i1i1
58~ 67 |WASHER 8, plain 22117-080000 14111 }1}10
58- 68 |SEAL WASHER 194200-43230 1 (2]
SEAL WASHER 194200-43230 14141 w {3}
58~ 69 {WASHER 12, plain 22137-120000 1110 w 2]
WASHER 12, plain 22137-120000 1411 10 w 3]
WASHER 12, plain 22117-120000 111110 N
58~ 70 |{WASHER 8, plain 22137-080000 1 j1 110 W

—259—

—260—



Fig. 59 HYDRAULIC CONTROL VALVE

Fig. 59 HYDRAULIC CONTROL VALVE

Gy/nit -
Refer EME = {Inter- [Design]
N . Description Part No. BB 1B {2 " |change [change Remarks
No. ISR E~0 Bl I s
5|5 |E|S| 5 |sbitiy] Mark
Sleimizla
59~ 1 | VALVE ASS'Y, control 794200-45100 1 1p1
39- 2 | .BODY w/SPOCL, contrel valve * 1 Not Sold Separately.
(194200-45130}
59- 3 | .$POOL * 1i1j1}1 Not Sold Separately.
{194200-45140)
59~ 4 ADJUSTER * ILrif1y1 Wot Sold Separately.
(134200-45150)
59~ 5 | ,RING, stop 194200~45200 1i1{1f1
59- 6 | .CIRCLIP 9, E~shape 22272-000090 1i1j1) 110
S9~ 7 | LSPRIWG PIN 6 x 28 22351~060023 11111310
59~ 8 | .0-RING 14-P 24311-000140 2421221100
59~ 3 | .BALL 5/16 24190-100002 1i1ly1t 1410
59- 10 | .SPRING * 1313111 Not Sold Separately.
{194200-45260)
59— 11 | .O-RING P1l0A 24311-240100 131411 1i10
59- 12 | .PLUG * 111141 Not Sold Separately.
{194200-45270)
.SEAT, valve 194200-45160 1{1i1}1 W
53~ 14 | ,SPRING 194200-45170 111111 W
59- 13 | LADJUSTER 194200-45180 1{tj141 w
59~ 16 | .NUT 194200-451380 1111} 1 W
59~ 17 | .PLATE, lock 194200-45210 11111 w
59- 18 | .HOLDER, swvring 194200-45240 lLilji] 1l w
59~ 19 | .LOCK NUT 194200-45250 212122 W
59- 20 | .BALL 3/8 24180-120002 1111111 W
59- 21 | .O-RING 8-P 24311-000080 DU I U I A A w
53- 22 |PLUG 16, slow return 194200-46100 111 1
59~ 23 | BOLT, slow return adjusting 194200-46121 il1l111
24 59— 24 | SPRING, slow return bolt 194200-46130 AN IR S B 2 §
1
— 25
DN / %0//9 i
¢
1321 @@ &'
| N7
#2
19
#3 .
K 1 inc. %2 ~21
6 —-262—

—261—



Fig. 59 HYDRAULIC CONTROL VALVE

Q'ty/Unit .é
R;{f_r' Description Part No. E E é g ? i’:::gc i’}‘e:’::: Remarks
S|2|E|Z| 5 [abitiey] Mark
Bl R Eall B 2R K%}
59- 25| O-RING 12.5-S 194200-46150 1| Lf 1} 1o
O-RING 12.5-P 24311-000125 111} 1) 110 N
59~ 26 | O-RING 8-P 24311-000080 1l 1] 1} 1]10
59~ 27 | WASHER 8, plain 22137-080000 101 1 110
59~ 28 | LEVER, hydraulic control 194200-47112-X 1111
59- 29 | GRIP, control lever 1941507266%%— 1t 1] 11 Misprint
59~ 30| LINER, control lever 194200-47180 1t 1 11
59— 31| CIRCLIP 14-S 22242-000140 11| 1] 110
59—~ 32| O-RING S12 194200-47190 (1)1 110
59- 33| FORK, hydraulic control 194200-47210 1} 1} 1} 1
59~ 34| SETBOLT M6 x 30 194200-47220 1111 1
59~ 35| NUT M6 26716-060002 1 1)1 110
59- 36 | SUPPORT, lock spring 194200~47310 11 1)1 1
59~ 37| SPRING, lock 194200-47330 10111
59- 38 | BALL 13/32 24190-130001 il 1] 1] 1510
59~ 39 | COVER, lock spring 194200-47350-% 1111 1
59- 40 | PACKING, lock spring cover 194200-47360 1j 1|1 1410
59— 41| BOLT M8 x 20 26116-080202 21 2| 2] 2410
BOLT M8 x 20 26013-080202 242y 2 21107 W
59~ 42| SPRING WASHER 8 22217-080000 20 2§ 2] 2|10 2

—263—

MEMO

~264 —





